JOHN DEERE

Parts Catalog

MODEL D STYLED TRACTOR

PC659



TRACTORS—MODEL “D” (STYLED)

‘--l

iz

John Deere Model ‘‘D’’ Tractor )(Styled)

(Serial No. 143800~

PC-659-(10-59)



2 TRACTORS—MODEL “D” (STYLED)

Instructions for Ordering Parts

1. Always give serial number of tracter or magneto when ordering
parts.

2. Give number and name of each part ordered. If in doubt as to correct name and
number, send dimensioned sketch or return broken parts, charges prepaid.

3. Orders for parts should be written separately from correspondence.

4. State whether shipments are to be forwarded by Freight, Express, or Parcel Post.
Telegraph orders will be shipped Express or Parcel Post unless otherwise instructed.

5. Do not order direct from the factory. Send your order to the branch house.

6. Orders should show complete part numbers written in alphabetical and numerical
order.

7. Check description of parts and general numerical index for substitute numbers.

NOTE

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash.................... (—)-
the part is used on all machines.

When a serial number appears before the dash. . ............... 161400-
the part was introduced beginning with that serial number and is
still being used.

When a serial number appears after the dash............ ve s . (—)161399
the part was used up to and including that serial number but was not
used after that serial number.

When serial numbers appear both before and after the dash. . . .. .. 155345-157656
the part was used beginning with the first serial number, but was not
used after the second serial number.

In the lists of parts for magnetos, the serial numbers of the magnetos are given and not
the serial number of the tractor.

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 3

INDEX

Page
Air Cleaner and Crankcase Ventilator........... 30, 31
Camshaft and Associated Parts................. 12
Carburetor. .. ... 24, 25
CIULCN. oo ot e 14
Connecting Rods...................... S 10
Cooling System................. ... ... ... ... 26
CrankCase. . ......covviiie 5
Crankshaft, Pistons, and Associated Parts....... 10, 11
Cylinder Block, Head, and Associated Parts...... 9
Decalcomania Sets.................... .. .c.... 73
Differential. .. .......... ... ... .. i 33
Drawbar....... ... .. 46
Electric Equipment............. ... ... ... ..... 52-71
Engine Replacement. . ........................ 4
FanShaft............... ... ... oo .. 18
Fenders, Dust Shield, Platform, and Tool Box.... =42
Final Drive. . ... ... ..t 34
Front and Rear Lamps. . . .............. ... ... 60, 61
Front Axle......... ... iriiiiiinnnenn.s 47
Front Wheel. . ... ....... ... i, 48, 49
Front Wheel Equipment. . ..................... 49
Fuel System. ............. ... ... iiin.. 28, 29
Gasket Sets................. ... . 71-73
GaAUGES. . i e ee i i 31
Gearshift. . ......... .. . . 32
Generatorand Relay. . ........................ 62-67
Governor and Fan Drive....................... 16-17
Hoodand Grilles. . . ........... ... i, 29
Howto Order Parts..................... ... .. 2
Lighting Equipmentonly....................... 57-60
Lubricating System. . .......... ... .. ... ... 6-8

Page
Magneto and Cables (Wico).................... 20-23
Main Case.......c.iviviiniii i 5
Manifold. . . ... ... 9
Muffler and Exhaust Pipe. . ................... 9
Qil Filter and Qil Pipes........................ 6, 7
Qil Pump Assembly........................... 8
Pistons, Connecting Rods, and Crankshaft....... 10, 11
Powershaft. . . ..... ... ... i, 36, 37
Powr-Trol Parts...........ccoviiiiiinennnn.. 74
Pulleyand Clutch........ ... ... ... ... ... ... 14
Pulley Brake............ ... ..., 15
Radiator............ PN 26
Rear Wheel.. ... e i 50, 51
Rear Wheel Brakes.....................cou.n. 40, 41
Reverse Assembly. ....... ... ... ... ... ..., 32, 33
Rubber Tire Wheel Assembly.................. 50
SCrAPOIS. . ittt e e 49
St oot e e 43
Service Brakes. . ........ ... i 38-39
Shift FOrkS. .ot it ii e eeen 32
Shutterand Controls. ......................... 27
Spark PlUgs. .....ooviiiii i 9

Spline Gear Cover, Clutch Control, and Pulley
Brake. .......iiiiiiiiii e

Spline Shaft and Gears and Reverse Assembly... 32, 33

Starting and Lighting Equipment................ 52, 56
Starting Motor. . . ... ... . . il 68-71
Steel Rear Wheel and Equipment............... 51
SEeBIING . .. oot et et 44, 45
Throttle Control. . ......... ..o, 19
Valves and Tappets............... ..., 12, 13
Voltage Regulator....................... e 69
‘Water Feedand Valve. . ...................... 8

PC-659-(10-59)



4 TRACTORS—MODEL “D” (STYLED)

ENGINE REPLACEMENT ASSEMBLIES
Crankshaft with Bearing Group

Description Serial No.

This group is made up of three assemblies—(1) of crankshaft with gear, (2) of main and connecting
rod bearings and shims, (3) of gaskets.

Crankshaft with Bearing Group. ....... ... .. .. . (——)—-155344
Order: 1—ADB838R Crankshaft

1—AD?2028R Bearings

1—AD2677R Gasket Set*

Crankshaft with Bearing Group....... ... ... . ... 155345-157656
Order: 1—ADB838R Crankshaft

1—AD2531R Bearings (Complete Rods included)

1—AD2677R Gasket Set*

Crankshaft with Bearing Group. ... .. ... ... ... ... ... 157657-
Order: 1—ADB838R Crankshaft

1—AD2470R Bearings (Complete Rods included)

1—AD2677R Gasket Set*

Cylinder Block, Pistons, Rings, and Gasket Group

This group is made up of three assemblies—(1) of cylinder block, (2) of pistons with rings and
pins, (3) of gaskets.

Cylinder Block, Pistons, Rings, and Gasket Group. ..................... ... ... ... ... ...... (——)-
Order: 1—AD788R Cylinder Block

1—AD2690R Pistons with Rings and Pins (Sub. for AD2535R)

1—AD2675R Gasket Set*

Combination Cylinder Block and Crankshaft Group

This group is made up of six assemblies (or two groups)—Crankshaft with bearings and cylinder
block with pistons, rings, gaskets, etc. (1) crankshaft, (2) main bearings, connecting rods, and shims,
(3) cylinder block, (4) pistons with rings and pins, (5 and 6) gasksts.

Cylinder Block and Crankshaft Group. .. ............ .. ... .. ... . . i, (——)-155344
Order: 1—AD788R Cylinder Block

1—AD2690R Pistons with Rings and Pins (Sub. for ADZ535R)

1—ADB838R Crankshaft

1—AD2028R Bearings

1—AD2675R Gasket Set*

1—AD2677R Gasket Set*

Cylinder Block and Crankshaft Group. .. .............. .. .. . . i, 155345157656
Order: 1—AD788R Cylinder Biéck

1—AD2690R Pistons with Rings and Pins (Sub. for AD2535R)

1—ADB838R Crankshaft

1—AD2531R Bearings (Complete Rods included)

1—AD2675R Gasket Set*

1—AD2677R Gasket Set*

Cylinder Block and Crankshaft Group. .. ........ ... ... ittt e inenn 157657-
Order: 1—AD788R Cylinder Block

1—AD2690R Pistons with Rings and Pins (Sub. for AD2535R)

1—ADB838R Crankshaft

1—AD2470R Bearings (Complete Rods included)

1—AD2675R Gasket Set*

1—AD2677R Gasket Set*

*See Pages 71-73 for illustrations and contents of gasket sets.

PC-659-(10-59) @



TRACTORS—MODEL “D” (STYLED)

MAIN CASE
6 T~
\ - 1
‘-‘AIZEA' = = ————— - ;':._-— 2
\\‘ﬁ\”TL_“E ARG ~h—8
. — A 9
—= E = > N?_.:E //10
" i, Ml ST L T
i, M i e A
|'—+~—-—ﬂﬂﬂTﬂWﬂﬂﬁT‘ " T X y

Key Part No. Serial No. Description
1 F 2275 R ( )= Screw, Cap (1/2” x 3/4”) (19 used) (Sub. for 19H428R
2 12H 13 R (————g— Washer, Lock (1/2”) (19 used) : )
3 D 836 R (—)— Strap, Cover
4 D 2809 R (~—) Cover
5 AD 298 R () Gasket
6 AD 1249 R (--—) Cover
7 15H 281 R (-—)- Plug, Pipe
8 D 937R (- —)-- Washer, (17 used)
9 AD 778 R (——)- Gasket
10 D 454 R ————)-- Screw, Drive (2 used)
11 AD 1972 R 143800~ Case, D2950R Main
12 |15H 281 R (~-—)-149379 Plug, Pipe (2 used)
15H 280 R 149380 Plug. Pipe (2 used)
13 15H 237 R (=) Plug, Pipe (2 used)
14 15H 238 R (=) Plug, Pipe (2 used)
15 D 794 R (=) Plug, Oil Level Test Cock
16 D 793R (=) Body, Oil Level Test Cock
D 2005 R (——) - Body, Oil Level Test Cock (Extension type)

PC-659-(10-59)



6 TRACTORS—MODEL “D” (STYLED)

OIL PIPES AND OIL FILTER

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

Key Part No.

wn ™
(@)

ORNDO o

19H 118 T
932 R

84 R

20 12H 9R
21 D 2426 R
22 AD 1226 R
23 12H 11 R
24 F 2273 R
25 A 174 R
26 D 2001 R
27 A 521 R
28 D 2428 R
29 D 2445R
30 12H 13 R
31 14H 473 R
32 ‘E 1994 R
33 E 2158 R
34 A 2875R
35 AD 1966 R
36 D 3041 R
37 D 4i7R
38 AD 1967 R
39 D 2440 R
40 B 259 R
41 A 2880R
42 AD 1226 R
43 D 2438 R
44 F 3384 R
45 A 258 R
46 D 2429 R
47 D 2423 R
48 [D 2444 R

D 3109R
49 A 516 R
50 A 515R
51 12H 10R
52 19H 99 R

54 AA 3680 R

.. AA 2454 R
55 A 2444 R

56 A 2530 R
57 AA 2095 R
58 A 523 R

A 2441 R

59 24H 234 R
60 A 519R
61 A 522R
62 A 520R

A 2440 R
AF 2889 R

OlL PIPES AND OIL FILTER—Continued

Serial No.
( g—
(——)-150732
150733-

—_)—
(——)—148871
148872-

146500

146500—
(—)-146499

146500—

146823-

146500-
(——)—146499

146500

(——)—146499
146500-148871

148872~

Ball, By-Pass
Spring, By-Pass

Gasket, Copper (2 used)
Cap, By-Pass Valve (Sub. B439R and R21635R)

Shield

Washer, Lock (1/2”)
Nut (1/2”) (Sub. for 14H347R)

Connector

Gland (2 used) (Used only on Copper Pipes)

Description

Screw, Cap (5/16” x 1”) (Sub. for 19H112R)
Washer, Lead (Packed 10 in a Pkg.)

Oiler, Tappet Lever

Oiler, Tappet Lever

Pin, Cotter (1/8” x 1”) (2 used)

Gasket
Elbow
Washer, Packing (8 used) (Sub. Four D3428R for One D2080R)
Nut, Packing (2 used)

Pipe, Qil, Tappet Lever

Elbow
Jet, Oil, Governor

Gland (6 used) (Used only on Copper Pipes)
Nut (6 used) (Used only on Copper Pipes)
Ripe, Oil Governor

Elbow
Pipe, Qil, R.H. Main Bearing
Screw, Pressure Regulating
Spring

Pilot, Spring
Screw, Machine (1/4” x 1/2”) (2 used)
Washer, Lock (1/4”) (2 used)

Clip, Leaf Spring
Spring, Leaf, with Pilot

Washer, Lock (3/8")

Screw, Cap (3/8” x 1-1/4”) (Sub. for 19H1099R)

-

Nut (2 used) (Used only on Copper Pipes)
Pipe, Indicator Qil, Filter to Case

Tes in Filter Head

Elbow

Pipe, Oil, L.H. Main Bearing
Connector (2 used)

Gland (Used only on Copper Pipes)
Nut (Used only on Copper Pipes)

Pipe, Pump Discharge

Nut, Packing

Washer, Packing (3 used) (Packed 10 in a Pkg.) (Sub. for D2439R)

Connector (Sub. for D332R)

Connector

Head, Filter

Stud (1/27 x 10-3/4")

Stud (1/2” x 9-5/87)

Gasket (Packed 5 in a Pkg.)

Body, Filter

Washer, Lock (5/16”7) (3 used)

Screw, Cap (5/16” x 9/16”) (3 used)

Outlet, Filter (Also for Tractors Equipped with AA2454R Oil Filter Replace-
ment Assembly)

Element, Filter (Carton of 4) (Also for Tractors Equipped with AA2454R Qil

Filter Replacement Assembly)

Assembly)
Assembly)

Filte-, Oil, Replacement Assembly (Sub. for AA357R)
Snap Ring (Also for Tractors Equipped with AA2454R Oil Fiiter Replacement

Spacer (Also for Tractors Equipped with AA2454R Oil Filter Replacement
End Plate, Filter, and Spacer (Also for Tractors Equipped with AA2454R Oil

Filter Replacement Assembly)

Assembly)

Washer
Gasket (Packed 5 in a Pkg.)
Bottom

Nut

Nut (Also for tractors equipped with AA2454R Oil Filter Replacement

Assembly)

Nut (Sub. for A2575R)

Spring
Spring (Also for Tractors Equipped with AA2454R Oil Filter Replacement

PC-659-(10-59)

«L>



8 TRACTORS—MODEL “D” (STYLED)

OlL PUMP ASSEMBLY

Key Description
1 Stud (1/2” x 3”) (2 used)
2 Gasket (Packed 5 in a Pkg.)
3 Pin; Cotter (3/16” x 1”)
4 Gear, Drive
5 Key
s {;ivouiing Lock (3/8”) (6 d)
7 asher, Loc /8" use )
8 Screw, Cap (3/8” x 1) (6 used) (Sub. for 19H211R)
9 Gear, Oil Pump Drive, and ldler
10 Gasket (Packed 5 in a Pkg.) )
11 Gasket (.015” Thick) (Packed 5 in a Pkg.)
12 Cover
13 Nut (15/16”)
14 Washer, Lead (Packed 50 in a Pkg.) (Sub. for AD1768R)
15 Strainer Assembly
16 Washer, Lock (1/2”) (2 used)
17 Nut (1/2”) (2 used)
18 Screen
WATER FEED AND VALVE
é \ 13 14
12
11
2920
Key Part No. Serial No. Description
1 D 450 R (——)- Bushing, Feed Pipe
2 D 2079 R {(——)— Washer, Packing (5 used) ~
3 D 449 R (—=)- Nut, Packing
4 A 2069 R (——)- Nut, Bushing
5 AD 874 R (——)- Pipe, Water Feed, with Gland
6 E 2150 R (—)- Gland
7 (AD 104 R {(——)- Body, Complete
D 448 R (—)- Body
8 D 447 R (——)- Valve, Check
9 D 452 R (——)- Cap
10 D 410R (—)- Nut, Packing
11 D 451 R (—)- Valve, Needle
12 11H 22R  (—)- Pin, Cotter (3/32” x 1”)
13 D 1772 R (——)- Lever, Feed
14 D 177R (——)- Plug, Pipe (Drilled)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) !

19—

Key Part No.

1 F 2272 R
2 12H 11 R
3 D 1563 R
4 D 309R
5 30H 13 R
6 12H 13 R
7 14H 392 R
8 AD 466 R
9 15H 255 R
10 D 28R
1 D 1719R
12 D 364R
13 14H 404 R
14 264 R
15 294 R

21 D 1925R
22 D 1924 R
23 D 1923 R
24 D 1922 R
25 C 2000 R
26 12H 13 R
27 14H 392 R
28 (D 1891 R
I D 2734
(D 3412 R

{AA 3844 R

'AC 1330 R

(AD 2860 R
35 C 524R
36 14H 404 R
37 12H 17 R
38 F 1549 R
39 D 1789 R
40 AD 788 R
41 C 1865 R
42 AD 477 R

CYLINDER BLOCK, HEAD, AND ASSOCIATED PARTS

Serial

4

Description

Screw, Cap (3/8” x 3/4”) (6 used) (Sub. for 19H203R)

Washer, Lock (3/8”) (6 used)

Cover

Gasket (Packed 5 in a Pkg.)

Plug, Welch (2 used)

Washer, Lock (1/2”) (6 used)

Nut (1/2”) (8 used)

Case, D281R, Tappet, with Plugs

Plug, Pipe (2 used)

Gasket (Packed 10 in a Pkg.)

Guide, Valve (4 used) (Sub. for AD2701R)

Stud (1/2” x 2-3/16”) (2 used)

Nut (3/4”) (9 used)

Washer, Lead (18 used) (Packed 100 in a Pkg.)

Stud (1/2” x 1-11/16”) (6 used)

Gasket, Manifold (Packed 5 in a Pkg.)

?Aoltf,ﬂMachine, with Hex. Nut (1/2” x 1-1/2”) (4 used) (Sub. for 7H741R)
uffler

Muffler Assembly (Orchard Model)

Elbow, Lower, with Studs

Stud (1/2” x 9-5/16”) (3 used)

Collar, Spacing (5 used)

Section, Finned (4 used)

Cap

Flange

Washer, Lock (1/2”) (3 used)

Nut (1/2”) (3 used)

Manifold

Manifold (Export only)

Manifold (Gasoline-Burning Engines only)

Head, D1718R, Cylinder, with Valve Guides and Studs

Bolt, Machine, with Hex. Nut (1/2” x 2”) (4 used) (Sub. for 7H796R)

Gasket (Packed 10 in a Pkg.)

Stud (3/4” x 7-7/16”) (9 used) (Sub. for D1717R)

Gasket (2 used) (Packed 5 in a Pkg.)

Spark Plug (Edison) (2 used) (Sub. AA3844R)

Spark Plug (Champion) (2 used)

Spark Plug (Edison) (Hot Type) (2 used)

Spark Plug (Auto-Lite, Type TD12) (2 used)

Spark Plug (AC77L Comm.) (2 used)

Cup, Priming (2 used)

Nut (3/4”) (14 used)

Washer, Lock (3/4”) (14 used)

Stud (3/4” x 3-1/4”) (14 used) (Sub. for D409R)

Gasket (Packed 5 in a Pkg.)

Cylinder, D1716R, with Studs

Plug, Drain

Support, D1368R, Front End

PC-659-(10-59)



10 TRACTORS—NMODEL “D” (STYLED)

CRANKSHAFT, PISTONS, AND ASSOCIATED PARTS

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 11

Key Part No.
2 D 328R
3 (AD 2438 R
(B 122R
4 D 1861 R
5 D 1684 R
6 D 336 R
7 1MH 41 R
8 D 1964 R
9 (AD 2444 R
|
{AD 2445 R
tAD 635 R
10 AD 838 R
11 D 1965 R
12 26H 23R
13 D 2052 R
14 D 1080 R
15 D 1163 R
16 D 299 R
17 AD 2439 R
18 15H4 238 R
19 D 2124 R
20 AD 2743 R
21 D 2009 R
22 D 1791 R
23 D 1783 R
24 14H 404 R
25 12H 17R
26 AD 852 R
27 8H 2252 R
28 19H 218 D
29 12H 11 R
30 19H1131 N
31 12H 13 R
32 AD 669 R
33 AD 2032 R
AD 2033 R
AD 2034 R
AD 2886 R
AD 2887 R
AD 2888 R
34 AD 1334 R
AD 2729 R
AD 2690 R
AD 2691 R
AD 2692 R
AD 2872 R
35 D 2824 R
36 D 2823 R
D 2880 R
D 3311 R
37 D 553 R
38 AD 2498 R
39 AD 671 R
(For illustra
.. D 2675 R
AD 2677 R

CRANKSHAFT, PISTONS, AND ASSOCIATED PARTS—Continued

Serial No.
( )—
(—)—
(—)-
(—)-
(—)-
(—)—
—
—..)_
(—)-
157657
167657~
(——)-157656
(.— —
(—)—
(—)-
(——)-
(—)-182922
(—)-
(——)—
(—)-
(——)-
(=—)~
(—)-
(—)-
(——)-
(—)-
(—)-
(—)-
(——)-
(—)-
—)-
(=)
(—)—
(—)—
(—)-
(—)-
(—)-
(—)-
(—)-
—)-
(—)-
(——)-
(—)-
(——)-
(—)-
(——)—
(—)-
(—)-
(—)—
(—)—
(—)-
(—)-
(——)-155344

(—)-

()=

Description

Wire (3 used)

Screw, Cap, Drilled (1/2” x 1”) (6 used)

Housing, D3194R, R.H. Main Bearing, with Steel Backed Bushing, Cap and
Bolts (Sub. for AD703R)

Pin, Dowel (2 used)

Felt

Bolt, Main Bearing (8 used)

Nut, Main and Connecting Rod Bolt (16 used)

Pin, Cotter (1/8” x 1”) (16 used)

Shim, R.H. Main Bearing (2 used)

Bearing, R.H. Main (2 Halves) (Steel Backed) (Also used on Tractors (
157656 Equipped with AD2438R ldentified by the Casting No. D3194R)
Bearing, L.H. Main (2 Halves) (Steel Backed) (Also used on Tractors (——)—
157656 Equipped with AD2439R ldentified by the Casting No. D3195R)

gearil?gr; lf-‘\;.Hmen?ns%Fl*..H._thMtaiin (Q(SHalvgs) (Bronzed Backed)
rankshaft, , Wi ear (See Engine Replacement A i
Shim, Connecting Rod (4 used) ’ P sgembhes)

Key

Shim, L.H. Main Bearing (2 used)

Screw, Flywheel Locating

Gear, Crankshaft

E'asket (PBcked g inLaHthgn.)
ousing, D3195R, L.H. Main Bearing, with Steel Backed Bushi
and Bolts (Sub. for AD733R) ushing, Cap

Plug, Pipe (2 used)

Washer, Oil Seal Cork (Packed 5 in a Pkg.)

Spacer, D2123R, Flywheel, with Oil Seal (Sub. for AD935R)

Pin, Flywheel Spacer Drive (Packed 51n a Pkg.)

Gasket, Cover (Packed 5 in a Pkg.)

Cover

Nut (3/4”) (2 used)

Washer, Lock (3/4”) (2 used)

Flywheel, D1970R, with Bolts and Drive Pin

Bolt, Machine (3/4” x 5-1/2”) (2 used) o

Screw, Cap (3/8” x 1”) (6 used) (Sub. for 19H211R)

Washer, Lock (3/8”) (6 used)

Screw, Cap (1/2” x 1-1/4”) (6 used) (Sub. for 19H448R)

Washer, Lock (1/2”) (6 used)

Bolt, Connecting Rod, with Nut and Cotter (8 used)

Ring, Piston (8 Compression, 2 Oil Control)*

Ring, Piston, .045” Oversize (8 Compression, 2 Oil Control) *

Ring, Piston, .090” Oversize (8 Compression, 2 Oil Control)

Ring, Piston, Qil Control* (Pkg. of 2) (Sub. for Two AD2859R, Two D1345R, or
One AD2877R) .

Ring, Piston, .045” O.S. Oil Control (Package of 2) (Sub. for Two D1429R or
One AD2878R) .

Ring, Piston, .090” O.S. Oil Control (Package of 2) (Sub. for Two D1430R or
One AD2879R)

Piston, D2531R, with Rings, 6-3/4”, .125” Oversize (Discontinued)

Piston, Two D2177R, with Rings, 6-3/4”, High Altitude* (Sub. for AD1358R)

Piston, Two D963R or D2822R, 6-3/4”, with Rings and Pins (Sub. for AD2535R)

Piston, Two D1171R, .045” O.S., 6-3/4”, with Rings (Sub. for AD2518R)

Piston, Two D1172R, .090” O.S., 6-3/4”, with Rings (Sub. for AD2519R)

Piston, Two D3418R, .045” O.S., with Rings (Gasoline-Burning Engines only)

Snap Ring (4 used)*

Pin, Piston (Sub. for AD1757R)

Pin, Piston, .005” O.S. (Marked with Red) (Sub. for AD1801R)

Pin, Piston, .003” O.S. (Marked with Yellow) (Sub. for AD2617R)

Bushing, Piston Pin (Set of 2) (Sub. for AD1759R)

Rod, Connecting (Babbitted Type) (Exchange Credit Allowable) (Sub. for AD656R)

Bushing, Connecting Rod (2 used)

tions of parts listed below see Gasket Set Groupings.)

Gasket Set, Valve, Ring, or Cylinder Replacement Assembly
Gasket Set, Crankshaft, and Bearing Replacement Assembly

*Also used in Gasoline-Burning Engines.

PC-659-(10-59)



12 TRACTORS—MODEL “D” (STYLED)

VALVE ASSEMBLY

D

6253

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 13

VALVE ASSEMBLY—Continued

Key Part No. Serial No. Description
1 30H 13 R ( )= Plug, Welch (2 used)
2 AD 179 R (——)- Lever, D88R, Tappet, with Rivet (4 used)
3 AD 622 R (——)- Spacer, Tappet Lever, with Washers (2 used)
4 D 376 R (——)- Spring, Spacer
5 D 683 R (——) - Rivet
6 D 169 R (——)= Socket, Tappet Lever (4 used)
7 12H 11 R (——)= Washer, Lock (3/8”) (4 used)
8 F 2273 R (——)- Screw, Cap (3/8” x 1-1/4”) (4 used) (Sub. for 19H221R)
9 D 193 R (——)- Shaft
10 14H 392 R (—) - Nut (1/2”) (5 used)
11 22H 162 R (——)- Screw, Set (1/2”7 x 1-1/2”) (2 used)
12 D 1776 R (——)- Rod, Tappet (4 used)
13 D 1720 R (——)- Washer, Lock, Valve Stem (8 used)
14 D 1721 R (—)- Cap, Valve Spring (4 used)
15 D 1724 R (——)- Spring, Valve (4 used)
16 ,’D 3411 R (——)- Valve, Exhaust (2 used) (Sub. for AD2845R, AD1871R, Two D2287R and
| AD2379R Two D3121R)
D 3411 R (—)—- Valve, Intake (2 used) (Sub. for AD2845R and AD2449R, Two D1722R)
17 30H 9R (——)- Plug, Welch
18 22H 176 R (—)- Screw, Set
19 D 1773 R (—)- Shaft, Cam Follower
20 D 6 R (——)- Bearing (2 used)
21 24H 52 R (——)- Washer
22 (D 291 R (—)- Gasket (Thick) (Packed 5 in a Pkg.)
(D 534R (—)- Gasket (Thin) (Packed 5 in a Pkg.)
23 D 67 R (—)- Follower, Cam (4 used)
24 D 467 R (——)- Washer, Camshaft Spacer .
25 D 349 R (——)- Spacer (2 used)
26 D 795R (——)— Spring, Spacer
27 D 102R (——)- Camshaft
28 26H 32 R (——)~ Key, Woodruff
29 D 3430R (—)- Bolit, Mach., with Hex. Nut (Dnlled) (1/2” x 3”) (2 used) (Sub. for D744R)
30 12H 13 R (—)—- Washer Lock (1/2”) (8 used)
31 15H 237 R (——)- Plug, Plpe
32 AD 98R (—)- Gear, D37R, Cam, with Bolts *
33 11H 41 R (—)- Pin, Cotter (1/8” x 1”) (2 used)
34 19H 456 R (—)- Screw, Cap (1/2” x 1-1/4”) (4 used) (Sub. for 19H448R)

PC-659-(10-59)



14 TRACTORS—MODEL “D” (STYLED)

PULLEY AND CLUTCH

Key Part No. Serial No. Description
1 11H 41 R ( )—- Pin, Cotter (1/8” x 1”) (9 used) (Box of 100)
2 14H 524 R (——)- Nut (3 used)
3 D 1927 R (——)- Cover
T4 C 760R (—)- Nut, Adjusting (3 used)
5 AD 2843 R (—)- Disk, Adjusting
6 D 377R (——)- Spring, Release (3 used)
7 C 614R (——)~ Facing, Loose (2 used)
8 D 1755 R (—)~ Disk, Sliding Drive
9 AD 752 R (—)- Disk, Facing, with Linings
10 D 1760 R (—)- Facing, Riveted (2 used)
11 D 1761 R (—)- Rivet (12 used)
12 F 2276 R (—)- Screw, Cap (3/4” x 1-1/4") (Sub. for 19H758R)
13 12H 17 R (——)- Washer, Lock (3/4”)
14 D 141R (—)— Washer
15 12H 15 R (—)- Washer, Lock (5/8”) (2 used)
16 19H1404 R (—)- Screw, Cap (5/8” x 2-1/2") (2 used) (Sub. for 19H695R)
17 AD 749 R (—)- Disk, D1754R, Drive, with Cap Screws.
18 D 73R (—=—)— Washer, Drive Disk Shim (Repairs only)
19 D 359 R —)- Snap Ring
20 D 651 R —)= Washer
21 D 918R (=)= “Washer, Felt
22 D 917 R (——)~— Retainer, Felt
23 JD 7544 R =) Roller Assembly
24 JD 7494 R (-——=)= Race, Outer Bearing
25 D 1928 R (—)- Stud (1/2" x 5-7/16"") (3 used)
26 JD 7594 R ——)= Race, Inner
27 AD 2496 R ===} Pulley, D1706 R, Belt, with Bushing and Pin
28 D 659 R (—- Key
29 D 552R (=)~ Bushing
30 D 1968 R (——)— Cone, Operating
31 D 158 R (——)-- Pin, Cone Drive
32 C 434 R —)= Toggle, Clutch (3 used)
33 C 74 R (-—)~ Dog, Clutch (3 used)
34 D 1709 R —)- Bolt, Operating
35 11H 78 R (——)— Pin, Cotter (3 used) >
36 D 35 R f——)= Pin, Clutch Dog
37 C 667 R (oY Snap Ring
38 D 2800 R t——)- Gear

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 15

SPLINE GEAR COVER, CLUTCH CONTROLS, AND PULLEY BRAKE

13 !

19 20 21 24 25
26 27 28

31 32 33

Key
1

2

(=25 & BN

~

1
12
14
15
16
18
19

20
21

Part No.
D 916R

K 2052 R

AD 917 R
D 1929 R
19H1131 N
12H 13 R
D 289R

D 1909 R
14H 800 R

12H 15R
D 2941 R
AA 1595 R
A 197 R
JD 7759

D 1944 R
C 912R
C 1494 R
11MH 41 R

D 2031 R
19H 203 R

(

Serial No.
(—)-
—)-
(-
(—)-
(—)-
(—)-
-
(—)-
(——)-
(—)-
(—)-

1 4380(;—
(——)-155022
175300-

155023-175299

(—)-
—-
—-

143800~

Description

Screw, Cap (3/8” x
3/4”) (Drilled) (4
used)

Washer, Lead (4 used)
(Packed 50 in a
Pkg.) (Sub. for
AD1770R)

Wire (16 Gauge x 18”)
(2 used)

Shield, Dust, with
Cap Screws

Gasket

Screw, Cap (1/2”7 x
1-1/4”) (8 used)

(Sub. for 19H448R)

Washer, Lock (1/2”)
(9 used)

Gasket (Packed 5 in
a Pkg.)

Cover

Nut (5/8”) (2 used)
(Sub. for 14H652R)

Washer, Lock (5/8”)
(2 used)

Quadrant, Control

Lever, Clutch

Bushing

Bushing

Fitting, Grease, No.
1610

Pin, Yoke (2 used)

Bushing (2 used)

Stud (5/8” x 2-7/8")
(2 used)

Pin, Cotter (1/8” x 1”)
(2 used)

Pivot, Clutch Lever

Screw, Cap (3/8” x
3/4/1)

36
37
38
39
40
42
43
44

Part No.
12H 11 R

D 2943 R
19H 462 N

D 2944 R
D 2029 R
14H 395 R
D 393R
D 1343 R
11H 88R

D 1342 R
14H 392 R
22H 178 R
AD 1023 R
D 1520R
(D 1932 R
AB 4748 R

F 2274 R

Serial No.

143800
143800-
143800
143800-
(—)-
(—)-
(—)-
—)-
)~
(—)-
(—)-
(—)-
-
—)-
(—)-
-
-
(—)-
—)-
(—)-
(—)-
-
-
—)-

Description
Washer, Lock (3/8”)
(5 used)

Clip

Screw, Cap (1/2”7 x
1-1/2”) (Sub. for
19H457R)

Clip

Rod, Operating

Nut (9/16”)

Yoke

Shaft, Clutch Fork

Pin, Cotter (3/16” x
2”7) (Sub. for
11H82R)

Bearing, Fork Shaft

Nut (1/27)
Screw, Adjusting
Brake, D2289R, Pul-
ley, with Lining
Rivet (6 used) (Pkg.
of 100) (Sub. for
AD1771R)

Lining, Brake

Lining, Pulley Brake
with Adapter

Screw, Cap (3/8” x

1-3/4”) (4 used)
(Sub. for 19H242R)

Plug, Welch

Gasket (Packed 5 in
a Pkg.)

Spring

Fork, Clutch

Pivot, Clutch Fork (2
used)

Wire (16 Gauge x 6”)
(2 used)

Collar, Clutch

PC-659-(10-59)

&



16 TRACTORS—MODEL “D” (STYLED)

GOVERNOR AND FAN DRIVE

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) ' 17
GOVERNOR AND FAN DRIVE—Continued

Key Part No. Serial No. Description
1 A 499 R ( )— Nut, Grip
2 24H 154 R (——)- Washer
3 A 43 R (—)- Flange, Drive
4 19H 218 D (—)- Screw, Cap (3/8” x 1”) (7 used) (Sub. for 1T9H211R)
5 12H 11 R (—)- Washer, Lock (3/8”) (8 used)
6 D 2891 R (—)- Housing, Bearing
7 D 1939R (—)- Spring
8 JD 7655 R (——)- Cup, Bearing (2 used)
9 JD 7657 R (——)- Retainer, with Balls (2 used)
10 D 1938 R (—)- Snap thg
1 D 2892 R (——)- Gasket (Packed 5 in a Pkg.)
12 22H 36 R (—)- Screw, Set (5/16” x 1/2”)
13 D 1696 R (—)- Arm
14 F 2274 R (—)- Screw, Cap (3/8” x 1-3/4”) (Sub. for 19H242R)
15 F 2272 R (——)- Strew, Cap (3/8” x 3/4”) (7 used) (Sub. for 19H203R)
16 D 2890R (—)- Case, Governor
17 D 298R (—)- Gasket (Packed 5 in a Pkg.)
18 (D 297 R (——)- Gasket (Thick) (Packed 10 in a Pkg.)
(D 509 R (—)- Gasket (Thin) (Packed 5 in a Pkg.)
19 AD 2823 R (—)- Housing, Bearing (Sub. for D1367R)
20 D 297R (—)- Gasket (Packed 10 in a Pkg.)
21 D 831 R (—)- Cover
22 i1H 49 R (—)- Pin, Cotter (1/8” x 2”) (Sub. for 11H45R)
23 D 1662 R (——)- Nut (17)
24 D 490R (—)- Washer, Thrust
25 AD 99R (—)- Gear, D71R, ldler, with Bushing
26 F 1743 R (—)- Pin, Dowel (Sub. for D186R)
27 AD 174 R (——)- Spindle, with Dowel Pin 4
28 D 554R (——)- Bushing
29 D 1958 R (—)- Gear, Drive
30 JD 7656 R (—)- Cone, Bearing (2 used)
31 D 1828 R (—)- Spacer
32 11H 41 R (——)- Pin, Cotter (1/8” x 1”)
33 D 2782 R (—)- Nut (9/16”)
34 11H 22 R (—)- Pin, Cotter (3/32” x 1”) (4 used) (Sub. for 11H18R)
35 F 3326 R (——)- Pin, Weight (2 used) (Packed 10 in.a Pkg.) (Sub. for C902R)
36 AC 667 R (——)- Weight (2 used)
37 (—)- Wire (16 Gauge x 6”)
38 D 916 R (—)- Screw, Cap (3/8” x 3/4”) (Drilled)
39 D 1962 R (——)- Support
40 21H 980 R (—)- Screw, Mach. (2 used)
41 A 767R (——)- Washer, Lock (2 used)
42 AD 878 R (——)- Shaft, Inside Lever, with Screws
43 D 1298 R (—)- Lever, Inside
44 (AD 2820 R (——)— Sleeve (Sub. for AD483R)
(D 1306 R (——)- Washer, Sleeve
45 D 1300R (——)- Bearing, Thrust
46 D 279R (—)- Key
47 D 403R (—)- Key
48 D 2579 R (—)- Shaft
49 D 118R (——)- Gear, Fan Drive (Sub. AD2884R)

(For itlustration of part listed below see Gasket Set Groupings.)
AD 2681 R (—)- Gasket Set for Governor Overhaul

PC-659-(10-59)



18

TRACTORS—MODEL “D” (STYLED)

Key Part No.
1 D 2789 R
2 11H 41 R
3 24H 991 R
4 D 3% R
5 D 399 R
6 A 4059 R
7 AF 825R
8 C 1530 R
9 C 1526 R
10 D 400R
1 D 378R

12 D 3262 R
13 F 2272 R

14 12H 11 R
15 D 1866 R
16 D 1737 R
17 D 1868 R
18 D 1938 R
19 JD 7656 R
20 JD 7657 R
21 JD 7655 R
22 D 1939 R
23 D 1736 R
24 D 684R
25 (JD 7759
(15H 253 R
26 (15H 253 R
WD 7760

27 D 2966 R
28 14H 392 R
29 12H 13 R
30 D 364R
31 D 3263 R
32 AD 1741 R
33 D 403R
34 D 1940 R
35 B_ 1986 R
36 AD 796 R
37 [D 297 R

D 509R
38 D 655R
39 AD 2884 R
40 R 20228 R

FAN SHAFT

I

31
Serial No.
(—)-
(—)-
(—)-
(—)-
188453-
(——)-
(——)-161399
(——)-161399
(——)-161399
161400~
(——)-
(—)-
=
—¥
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
(——)-161399
161400—
(——)-161399
161400
143800
143800
143800-
143800
161400-
(—)-
(—)-
(—)
(—)-
(—)-
(——)-
(—)—

32 33 34 36 37 21 38 39 40
Description

Nut (9/16”)

Pin, Cotter (1/8” x 1”) (2 used)

Washer

Disk, Friction (Sub. for AD1872R)
Washer, Friction (2 used) (Packed 5 in a Pkg.)
Cup, Fan Drive (2 used)

Fan with Cups (Sub. for AD49R)
Shield, Dust

Spacer

Key

Spring

Pulley

Screw, Cap (3/8” x 3/4”) (5 used) (Sub. for 19H203R)
Washer, Lock (3/8”) (5 used)
Cover

Felt (Sub. for AH818R)

Washer

Snap Ring

Cone (2 used)

Retainer with Balls (2 used)

Cup (2 used)

Spring

Washer

Felt (3 used) (Packed 5 in a Pkg.)
Fitting, Grease, No. 1610

Plug, Pipe

Plug, Pipe

Fitting, Grease, No. 1612

Pipe, Upper Water

Nut (1/2"’) (5 used)

Washer, Lock (1/2”) (5 used)
Stud (1/2" x 2-3/16"') (5 used)

Key
Shaft, Fan, with Nut

Key

Shield, Dust

Clip

Housing, D1366R, Rear, with Felt Washer and Retainer
Gasket, Rear Housing (Thick) (Packed 10 in a Pkg.)
Gasket, Rear Housing (Thin) (Packed 5 in a Pkg.)
Retainer (2 used)

Pinion, Fan Drive Bevel (Sub. for D1941R)

Nut (9/16”) (Sub. for C1200R)

>C-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

19

Key Part No.
1 AD 2544 R
2 24H 132 R
3 11H 22 R
4 D 1926 R
5 C 916 R
6 11H 22 R
7 24H 81 R
8 14H 812C
9 D 1960 R

10 D 1959 R

11 C '247R

12 11H 41 R

13 14H 338 R

14 D 2887 R

15 D 1961 R

16 D 157 R

17 19H 218D

18 12H 11 R

19 D 2942 R

20 22H 36 R

21 D 169 R

22 D 1983 R

23 D 2943 R

24 F 2272 R

Serial No.

143800~
143800-
143800-

.___)_.

143800~
143800-

(=)=
(

THROTTLE CONTROL

743 _42_41

Description

Carburetor (Sub. for
AD830R)

Washer (2 used)

Pin, Cotter (3/32” x
1”) (7 used)

Rod, Throttle

Sleeve, Spring

Pin,)Cotter (3/32” x
1[[

Screw, Set (3/8” x 1”)

Nut (3/8”) (2 used)
(Sub. for 14H255R)

Spring

Lever

Trunnion

Cotter (1/8” «x
1”) (2 used)

Nut, Jam (1/4”) (2
used)

End, Throttle Rod

Crank, Control

End, Control Rod

Screw, Cap (3/8” «x
1”) (2 used)

Washer, Lock (3/8”)
(8 used)

Bracket, Control Rod

Screw, Set (5/16” x
1/2%)

Arm, Governor

Rod, Control

Clip

Screw, Cap (3/8” x
3/4”)

Key

25
26

27
28

29
30

31
32

38
39

40
41
42
43
44
45
46
47

0

Pa

12H
14H

rt No.

15 R
800 R

K 2172 R

14H

785 R

D 2941 R

19H
D
19H

owoo O

A
AB
21H
B
12H
14H
B
21H
B

A

150 R
2033 R
1192 N

1494 R

912 R
2890 R
1951 R
3146 R
3381 R
2610 R
4226 R

597 R
1592 R
9R
251 R
1663 R
971 R
1664 R
2747 R

6 8

Serial No.

143800~
143800~

—)—

143800-

143800
143800~

153989~
153989-188057
188058-
143800-153988
143800-153988

143800-
143800-153988
143800~
143800-
143800-153988
143800-153988
143800-153988
153989

27 28 29 30
31

Description

Washer, Lock (5/8”)

Nut (5/8”) (2 used)
(Sub. for 14H652R)

Spring

Nut (5/16”) (Sub. for
14H253R)

Quadrant, Control

Screw, Adjusting
(5/16” x 2-1/4")

Lever, Throttle Con-
trol

Bolt, Mach., with Sq. ~
Nut (3/8” x 3”)
(Sub. for 7H433R
and 8H247R)

Stud (5/8” x 2-7/8")
(2 used)

Bushing (2 used)

Case, Governor

Knob, Choke

Rod, Choke

Rod, Choke

Clip (Sub. for A1225R)

Rod, Choke, and Tube
(Sub. for AB1839R)

Screw, Machine

Support, Choke Tube

Washer, Lock (1/4”)

Nut (1/4”)

Swivel, Choke

Screw, Machine

Washer

Extension, Choke
Lever

PC-659-(10-59)



20 TRACTORS—MODEL “D” (STYLED)

AB3674R WICO TYPE “X” MAGNETO
(Tractor Serial No. 187102-
(Magneto Serial No. XC100-

RO 1PAD)

9 10 11 12 13 14 15 16 17 18
25 26 28 27

21 22 23 24

=

,“w...,x
o—

30 31 32 33 34

40 41

33 34 42

31659

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 21
AB3674R WICO TYPE ‘‘X” MAGNETO—Continued

(Tractor Serial No. 187102- )
(Magneto Serial No. XC100- )
- Magneto

Key Part No. Serial No. Description

1 6230 (XC100- Nut, Impulse Lock

2 3744 (XC100- Cup, 35° Impulse Drive (Long Lugs)

3 15-186 (XC100- Spring, Drive

4 16-583 (XC100- Washer, Impulse Spacing

5 IVA 583 (XC100- Washer, Impulse Spacing

6 M 42 XA (XC100- Washer Drive Flange Spacer

7 2288 (XC100- Retamer Drive Spring

8 2122 (XC100- Spacer

9 A 243 X (XC100- Snap Ring (2 used)

10 A 179 X  (XC100-
11 X 3114 (XC100-
12 6204 (XC100-
13 21H 988 R (XC100-
14 12H 270 R (XC100-
15 X 5549 (XC100-

Arm, Trip (2 used)

Flange, Drive

Slinger, Oil

Screw (4 used)

Washer, Lock (4 used) (Sub. for H666R)
Impulse Stop Group, with Gasket

16 6199 (XC100- Seal, Oil

17 5518 (XGC100- Spacer

18 5519 (XC100- Gasket

19 X 5521 (XC100- Bearing, Cage Group

20 5926 (XC100- Shield, Bearing

21 5520 (XC100- Spacer

22 5516 (XC100- Snap Ring

23 Y 5594 (XC100- Rotor

24 F 2273 R (XC100- Screw, Cap (3/8” x 1-1/4”) (2 used) (Sub for 19H221R and 19H1099R)
25 12H 11 R (XC100- Woasher, Lock (3/8”) (2 used)

26 24H 154 R (XC100- Washer (2 used)

27 X 7074 (XC100- Group, Main Housing (Sub. for X5615 and X6500)
28 A 5272 R (XC100- Gasket (Packed 5 in a Pkg.) (Sub. for A500R)

29 5610 (XC100- Bushing

30 ARi12006 R (XC100- Coil Group (Sub. for X5700)

31 10383 (XC100- Wedge, Coil (2 used)

32 5633 (XC100- Clamp, Coil

Washer, Lock (10 used)
Screw (6 used)

Core, Coil

Clamp, Condenser

Washer, Lock, Breaker Spring
Screw, Breaker Spring
Washer (2 used)

Condenser

33 12H 35R  (XC100-
34 21H 973 R (XC100-
35 X 5524 (XC100-
36 5532 (XC100-
37 A 765R (XC100-
38 21H 964 R (XC100-
39 B 1085 R (XC100-
40 X 5614 (XC100-

41 5077 (XC100~ Wiper, Cam (Felt)
42 10407 (XC100- Washer, Breaker Arm Aligning
43 [X 5996 (XC100- Breaker Point Assembly (2 used)
6468 (XC100- Felt, Breaker Arm
44 3219 (XC100- Washer
45 4210 (XC100- Lock, Breaker Arm (Hairpin)
46 [X 5617 (XC100- Arm, Distributor
10461 (XC100- Lock, Distributor Arm
47 5618 (XC100- Gasket (Sub. for 5644)
48 5536 (XC100- Screw
49 5620 (XC100- Spring, Contact
50 X 6000 (XC100- Interlead, Secondary
51 X 5643 (XC100- Cap, Dustnbutor
52 A 3539 R ( - Nipple, Distributor to Spark Plug Wire (2 used) (Packed 10 in a Pkg.)
53 | XA 256 (XC100- Washer (4 used)
54 5622 (XC100- Screw (4 used)

Cable, Spark Plug, with Terminal and Nut, L.H.
Cable, Spark Plug, with Terminal and Nut, R.H.
Magneto, Wico, Type “X”’ (Sub. for AD1400R)

55 AA 6141 R (187102-
56 AA 6141 R (187102—
. AB 3674 R (187102-

e e e N NN NI N NN N NN N N N N N )

PC-659-(10-59)



22 TRACTORS—MODEL “D” (STYLED)

AB2875R MAGNETO (WICO TYPE ©)
(Tractor Serial Nos. 152708-153208, 155600-155999)

1 2 3 4 5 6 7 8 910 11

AT

é".,,_o =13

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

23

AB2875R MAGNETO (WICO TYPE C)—Continued
(Tractor Serial Nos. 152708-153208, 155600-155999)

Key Part No. . Serial No. Description
1 16-491 C C100- Nut, Impulse Lock
2 3744 C100- Cup, Drive
3 15-186 C100- Spring, Drive_
4 16-583 C100- Washer, Spacing (Brass)
5 IVA 583 C100- Washer, Spacing (Steel)
6 M 42 XA  C100- Washer, Drive Cup
7 2288 C100- Retainer, Drive Spring
8 2122 C100- Spacer, Driven Flange
9 A 243 X C100- Snap Ring (2 used)
10 A 179 X C100- Pawl, Impulse (2 used)
1 X 3114 C100- Driven Flange Group with Pawls
12 21H 988 R C100- Screw (4 used)
13 12H 270 R C100- Washer, Lock (4 used) (Sub. for H666R)
14 (X 2719 C100- Impulse Stop Group, with Oil Seal
(A 33 X C100- Seal, Oil
15 2496 C100- Gasket
16 2121 C100- Spacer, Impulse
17 2745 C100- Disk, Oiling
18 1379 C100- Pad, Main Qil (Felt)
19 2505 C100- Plate, Qil Pad Spring
20 1152 C100- Scraper, Oil
21 1153 C100- Spring, Oil Scraper
22 B 1107 R C100- Plug, Oil (2 used)
23 X 3043 C100- Main Housing Group
24 1760 C100- Plate, Coil Protecting (2 used) 4
25 2264 B C100- Wedge, Coil (2 used)
26 4954 C100- Terminal, Primary Lead
27 AR12011 R C100- Coil (Sub. for X2766)
28 X 2706 C100- Core, Coil
29 1814 C100- Terminal, Primary Ground
30 A 766 R C100- Washer, Lock (2 used)
31 21H 973 R G100- Screw, Coil Core (2 used)
32 2503 C100- Clamp, Coil Core (2 used)
33 2495 C100- Bushing, Rotor (2 used)
34 X 3051 C100- Rotor
35 2504 C100- Gasket, Cover
36 1404 C100- Screw, Secondary Interlead Contact
37 A 766 R C100- Washer, Interlead Lock
38 1397 C100- Contact, Interlead Coil
39 X 2798 C100- Cover with Breaker Plate Assembly and Screws
40 2538 C100- Screw, Cover (4 used)
41 1118 C100- Washer, Cover Screw (Leather) (4 used)
42 I XA 256 C100- Washer, Cover Screw (4 used)
43 1533 C100- Gasket, Condenser
44 X 1413 C100- Condenser
45 A 765 R C100- Washer, Condenser Screw Lock (2 used)
46 21H 966 R C100- Screw, Condenser (2 used)
47 12H 290 R C100- Washer, Breaker Arm Spring Screw Lock (Sub. for H665R)
48 16-738 C100- Screw, Breaker Arm Spring
49 X 3343 C100- Breaker Point Assembly (2 Points)
50 I XA 256 C100- Washer, Screw
51 A 766 R C100- Washer, Lock
52 21H 971 R C100- Screw
53 ( 1197 C100- Washer, Breaker Arm Spacing
[ 1197 T C100- Shim, Breaker Arm Spacing
54 1418 C100- Spacer, Breaker Arm
55 B 1085 R C100- Washer, Breaker Clamp
56 A 766 R C100- Washer, Breaker Arm Lock
57 16-738 C100- Screw, Breaker Point
58 16-480 C100- Spring, Arm Lock
59 16-X477 B C100- Arm, with Spring
60 2497 C100- Gasket
61 X 2723 C100- Interlead, Secondary
62 X 2938 C100- Cap with Screws
63 2537 C100- Screw, Cap (2 used)
64 1118 C100- Washer, Cap (Leather) (2 used)
65 I XA 256 C100- Washer, Cap (2 used)
66 AA 6142 R .. ... .. ... Cable, L.H. Spark Plug (Sub. for AC1014R)
67 AC 1013 R ............ Cable, R.H. Spark Plug
68 24H 154 R C100- Washer (2 used)
69 12H 11 R C100- Washer, Lock (3/8”7) (2 used)
70 F 2273 R C100- Screw, Cap (2 used) (Sub. for 19H221R)
71 A 5272R ... Gasket (Sub. for A500R)
e e C100- AB2875R Magneto, Complete (Will Interchange with AB3674R Magneto)

PC-659-(10-59)



24 TRACTORS—MODEL “D” (STYLED)

ADS30R AND AD2544R CARBURETORS

—*?; | \4 X g “\\ ‘ :
"* . ’
2 31 / T

30 29 28 27

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

AD830R AND AD2544R CARBURETORS—Continued

Key Part No. Serial No. Description
1 321 R ( )= Gasket (Packed 25 in a Pkg.)
2 R 10024 R ( )— Disk, Throttle (Sub. for P948)
3 R 10041 R ( )= Plug, Drill (Sub. for S763)
4 R 10067 R ( )= Plug, Drill (5 used) (Sub. for S2502)
5 R 10053 R ( )-161644 Plug, Economizer (AD830R only) (Sub. for S2151D)
LR 10054 R 161645 — Plug, Economizer (AD2544R only) (Sub. for S2151E)
6 ( 60-450 ( )—190206 Bushing, Upper (Sub. for S2471) (Sub. One R10114R Packing and One
| R10139R Bushing)
|R 10114 R 190207 - Packing, Throttle Shaft (Felt) (Sub. for 44-62)
(R 10139 R 190207 - Bushing, Throttle Shaft Upper (Packed 10 in a Pkg.) (Sub. for 60-476)
7 21H 971 R - Screw, Throttle Disk (2 used)
8 12H 64 R - Washer, Lock (2 used)
9 R 10036 R - Screw, Lever (3 used) (Sub. for S93B)
10 AR 10022 R - Lever, Throttle (Sub. for X2647)
11 21H 963 R - Screw, Clamp

12 21H 975 R
13 R 10061 R
14 AR 10020 R
15 R 10076 R
16 R 10037 R
17 15-223**
18 AR 10018 R
19 R 10045 R
20 (AR 10027 R

|

Screw, Adjusting

Shaft, Throttle (Packed 10 in a Pkg.) (Sub. for $2369)
Needle, Idle (Packed 2 in a Pkg.) (Sub. for X2461 No. 2)
Spring, Stop (Sub. for 18-0)

Pin, Stop (Sub. for S211QG)

Plug, Drill (Sub. for S2041)

Needle, Load (Sub. for X2458 No. 1)

- Plug, Drill (Sub. for S1506)

-161644 Body, with Bushings (AD830R only) (Sub. for X2772)
161645 — Body, with Bushings (AD2544R only) (Sub. for 10-2534)
Disk, Choke (Sub. for P348) .

Screw, Choke Disk (2 used)

Washer, Lock (2 used)

Gasket (Packed 5 in a Pkg.)

Washer, Lock (4 used)

Screw, Cap (2 used) (Sub. for 19H1099R)

Screw, Choke Friction (Sub. for S2154)

Washer, Friction Spring (Sub. for P850 and 78-434)
Spring, Friction (Sub. for 25V)

Washer, Lever Spring (Sub. for P52)

Shaft, Choke Lever

Ball, Friction (2 used) (Sub. for S251A)

Spring, Friction Ball (2 used) (Sub. for 1-K)

Gasket, Bowl (Packed 10 in a Pkg.) (Sub. for P951)

[

NN NN N NN NN N NI NN

(
(
(
(
(
(
(
(
(
(
(
(
E
AR 10042 R
21 R 10011 R E
(
(
(
(
(
(
(
(
(
(
(
(
(

22 21H 962 R
23 A 765 R
24 D 1790 R
25 12H 11 R
26 F 2273 R
27 R 10057 R
28 R 10147 R
29 R 10079 R
30 R 10010 R
31 AB 1843 R
32 R 10038 R
33 R 10075 R
34 R 10026 R
35 S 2482

36 19H 218 D
37 AR 10021 R
38 R 10025 R
39 AR 10077 R
40 R 10172 R
41 [AR 10010 R

R 10023 R

(AR 10066 R

|

|

R10114R Packing)
Screw, Cap (2 used) (Sub. for 19H211R)
Strainer Assembly (Packed 2 in a Pkg.) (Sub. for X2462)
Gasket, Strainer (Packed 10 in a Pkg.) (Sub. for P950)
Seat, Float Valve (Brass) (Sub. for X2653, 233-576, and 233-584)
Gasket, Float Valve Seat (Sub. for P1209)
Screw, Float Lever (Used with Cork Float) (Sub. for X1178B)
Lever, Float (Used with Cork Float) (Sub. for P947)
Float, with Lever (Metal) (Packed 2 in a Pkg.) (Sub. for X2457 and 30-635)

| O O T Y

|

e e N e e N N NI NN N N N N e e e e e e e e e e e e e e e

42 A 258 R - Connector (Sub. for D392R)
43 R 10160 R - Plug, Pipe, Hex. Hd. (Sub. for S98)
44 B 1107 R - Plug, Pipe
45 R - Pin, Float Lever Pivot (Packed 2 in a Pkg.) (Sub. for S2146)
46 R 10050 R - Screw, Float Bearing (2 used) (Sub. for S2147)
47 R 10009 R - Bowl (Sub. for DLT-13)
48 (R 10066 R* -161644 Nozzie (AD830R only) (Sub. for S2493)
[R 10126 R 161645 — Nozzie (AD2544R only) (Sub. for 47-649)

Cock, Drain (Packed 5 in a Pkg.) (Sub. for 87-3)

49 AR 10075 R
Spring, Nozzle (Packed 2 in a Pkg.) (Sub. for 25-J)

50 R 10078 R

I

|

NN N
|

(
(
(
(
(
(
(
(
(
E
10049 R (
(
(
(
(
(
(
(
(
(
(
(

51 R 10014 R Gasket, Bow!l Nut (Packed 10 in a Pkg.) (Sub. for P710)
52 R 10063 R - Nut, Bowl (Sub. for S2424)
AD 830 R )-161644 Carburetor (DLT X-6 or DLT X-16) (Sub. AD2544R)
AD 2544 R )— Carburetor (DLT X-63) (Sub. for AD830R)
AD 2700 R )— Kit, Carburetor Parts (For AD830R and AD2544R Carburetors)
AD 2865 R )— Gaéket Set, Carburetor Service (See Gasket Sets for Illustration and
ontents)

*When installing AD2870R Conversion Set for burning gasoline on “D’’ Tractors 109944 to 161644, which were
originally equipped with AD830R (DLT X-16) Body Carburetors, to improve idling and load performance, replace
R10066R Load Nozzie with R10062R Load Nozzle.

**Furnished by John Deere Dubuque Tractor Works.

Bushing, Lower (Sub. One R10139R Bushing, One R10151R Plug, and.

PC-659-(10-59)



26 TRACTORS—MODEL “D” (STYLED)

COOLING SYSTEM

e
gﬂh‘t‘iﬁ,ﬁl”!

Key Part No. Serial No. Description

1 D 2996 R  143800- Connector

2 D 2997 R 143800- Nut

3 D 2995 R  143800- Pipe, Overflow

4 14H 392 R 143800- Nut (1/2”) (8 used)

5 12H 13 R  143800- Washer, Lock (1/2”) (12 used)

6 D 1786 R (—)- Gasket

7 (D 364 R 143800- Stud (1/2” x 2-3/16”) (7 used)

(D 488 R 143800~ Stud (1/2” x 2”) (1 used)

8 D 2994 R  143800- Strap, Radiator Rear (2 used)

9 19H1118 N 143800 Bolt, Mach. (5/16” x 7/8”) (21 used) (Sub. for 7H162R)
10 19H 337 N 143800- Screw, Cap (7/16” x 1-1/4”) (14 used) (Sub. for 19H332R)
11 D 2966 R  143800- Pipe, Upper Water
12 D 3008 R 143800- Gasket
13 D 2954 R 143800- Side, L.H. Radiator
14 D 2951 R 143800- Tank, D2951R, Top, with Filler Flange (Sub. for AD1945R)
15 D 2989 R 143800- . Flange, Filler
16 AB 1621 R 143800- Cap, Filler
17 B 1669 R 143800- Gasket
18 K 3083 R 143800- Stud (7/16” x 1-7/8”") (2 used)

19 14H 257 R 143800- Nut (7/16") (2 used)

20 D 2993 R  143800- Strap, Radiator Front (2 used)

21 AD 1948 R 143800- Shutter, Radiator

22 A 3232 R 143800- Screw, Mach. (4 used)

23 12H 10 R  143800- Washer, Lock (5/16”) (4 used)

24 A 3612 R 143800- Stud (5/16” x 1-3/16") (7 used) (Sub. for H172R)
25 14H 785 R 143800- Nut (5/16”) (7 used) (Sub. for 14H253R)

26 AD 1946 R 143800- Core, Radiator

27 D 2953 R 143800- Side, R.H., Radiator

28 D 2992 R 143800- Gasket, Core (2 used)

29 D 2952 R 143800- Tank, Bottom

30 D 294 R (——)- Gasket (2 used) N

31 24H 991 R 143800- Washer (4 used) (Sub. for 24H481R)

32 19H 472 N 143800- Screw, Cap (1/2” x 1-3/4”) (4 used) (Sub. for 19H467R)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

27

j‘“——n—-‘

E r\,
8.2

Key Part No.

B 1516 R
24H 155 R
14H 732 R
D 3042 R
1MH 41 R
24H 156 R
D 2998 R
12H 10R
19H1112 H
10 B 1520 R
11 B 1523 R
12 D 2999 R
13 B 1522 R
14 1MH 22 R
15 24H 132 R
16 D 3000 R
17 AD 1993 R
18 A 1999 R
19 AD 1997 R
20 11H 3R
21 D 3049 R
22 A 1855 R
23 AD 1995 R
24 AD 1996 R
25 D 3047 R
26 A 1854 R
27 AD 1992 R
28 D 3048 R
29 AD 1994 R
30 12H 9R
31 21H 597 R
.. AD 1948 R

OCONOOHAWN =

Serial No.

143800~
143800-
143800-
143800-
143800-
143800-
143800-
143800-
143800~
143800-
143800~
143800-
143800-
143800-
143800-
143800-
143800~
143800-
143800~
143800-
143800-
143800-
143800-
143800-
143800~
143800-
143800~
143800-
143800~
143800~
143800~
143800-

AD1948R SHUTTER AND CONTROLS

N \\

2917

Description

Handle, Control

Washer

Nut, Jam (3/8”)

Rod, Control

Pin, Cotter (1/8” x 1”)
Washer

Bracket

Washer, Lock (5/16”) (2 used)
Screw, Cap (5/16” x 3/4”) (2 used) (Sub. for 19H105R)
Lever, Control

Nut, Lock

Pin, Pivot

Nut, Step

Pin, Cotter (3/32” x 1”) (3 used)
Washer (2 used)

Link, Control

Bar, Frame and Bearing
Spring

Bar, Operating, and Stud

Pin, Cotter (1/16” x 1/2”)
Stud, Operating Bar

Rivet (20 used)

Shutter and Pivot Pins (19 used)
Shutter and Pivot Pins, L.H.
Link, Operating

Rivet

Crank, Bell, and Bushing
Stud, Bell Crank

Bar, Bottom Tie, and Bearing
Washer, Lock (1/4”) (4 used)
Screw, Mach. (4 used)
Shutter, Complete

18 19

20

21

PC-659-(10-59)



28 TRACTORS—MODEL “D” (STYLED)
FUEL SYSTEMmM X
Key Part No. Serial No. Description
1 AD 1960 R  143800- Strap, Front
2 AD 1954 R 143800 Tank, Fuel )
3 D 3043 R 143800~ Flange, Fuel Filler )
4 D 1851 R (—)- Gasket, Filler Cap (2 used) (Packed 5 in a Pkg.)
5 AD 709 R (—)- Cap, Filler (2 used)
6 AD 1961 R 143800- Strap, Rear )
7 D 3044 R 143800- Flange, Gasoline Filler
8 B 1594 R 143800~ Rod, Contrql :
9 [ B 2081 R 143800-156225 Elbow, Strainer
A 2956 R 156226- . Elbow, Strainer
10 D. 82R (——)-156225 Flange, Gasoline Outlet
A 460 R 156224-160262 Flange, Gasoline Qutlet
A 3068 R 160263- Flange, Gasoline Outlet
11 AD 1959 R 143800~ Support, Rear, with Cushion
12 D 1520 R 143800- Rivet (8 used
13 D 3014 R  143800- Cushion (2 used)
14 19H 438 R 143800- Screw, Cap (1/2” x 1”) (2 used)
15 11H 64 T 143800- Pin, Cotter (5/32” x 2”) (2 used) (Sub. for 11H62R)
16 A 2230 R 143800- Link
17 12H 13 R  143800- Washer, Lock (1/2”) (3 used)
18 [A 2229 R 143800-148871 Extension
A 2587 R 148872- Extension
19 [F 2275 R 143800- Screw, Cap (1/2” x 3/4”) (Sub. for 19H428R)
19H 438 R 143800- Screw, Cap (1/2” x 1”) (Used with S & L and L Equipment only)
20 D 82 R (—)- Flange, Fuel Outlet N
.. 18H 30 R (—)- Rivet (.174 Dia.) (2 used)
21 AD 1958 R 143800- Support, Front, with Cushion
22 [AA 499 R (——)—-191177  Filter, Fuel
AA 5334 R 191178- Filter, Fuel
23 D 3019 R  143800- Connector, Fuel Cock
24 A 2069 R 143800- Nut (4 used) (Used on Copper Pipes anly)
25 E 2150 R 143800- Gland (4 used) (Used on Copper Pipes only)
26 AD 1957 R 143800- Pipe, Gasoline
27 AB 1545 R 143800-148871 Cock, Three-Way
AB 2805 R 148872-191177  Cock, Three-Way
AA 5333 R 191178- Cock, Three-Way
28 D 2122 R —_)- Washer, Packing (Packed 5 in a Pkg.)
29 11TH 49 R  143800- Pin, Cotter (1/8” x 1”) (2 used)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 29

FUEL SYSTEM—Continued

Key Part No. Serial No. Description
30 (B 1535 R 143800-148871 Stop, Index
B 1901 R 148872- Stop, Index
31 AD 1962 R 143800- Pipe, Fuel
gg 28 }(3)172 g g—;—:g}177 gogy, Eilter, with Valve
—)-191177 ody, Filter, with Valve (Sub. for C2378R
[AA 5309 R 191178- Body, Filter, with Valve )
34 (AC 1080 R (—)-191177 Valve, Shut-Off
AA 4298 R 1911 Valve, Shut-Off
35 {AA 519 R (——)-191177  Screen
AA 4297 R 191178- Screen
36 C 1778 R (—)- Gasket (Packed 25 in a Pkg.)
37 [22\\ igg; g g————%— gow:, gi:ter, and gasket (iub. AA4507R)
—_—)— owl, Filter, and Gasket (Heat Resistant Bowl
38 AA 518 R (—)- Nut, with Washer wl)
39 AA 517 R (—)- Bail
HOOD AND GRILLES
N
X
S
Key Part No. Serial No. Description
1 D 3293 R 143800 Scre'v_v‘, MRach., Clutch Head, with Square Nut (6 used) (Sub. A3232R and
14H785R)
2 12H 291 R 143800- Washer, Lock, Shakeproof (16 used) (Sub. for A2188R and A3546R)
3 D 3034 R 143800- Panel, R.H. Extension
4 12H 11 R 143800- Washer, Lock (3/8”) (8 used) (Order AA3402R, Box of 50)
5 F 2272 R 143800- Screw, Cap (3/8” x 3/4”) (4 used) (Sub. for 19H203R)
6 AD 1963 R 143800 Dash
7 D 3035 R 143800 Panel, L.H. Extension
8 A 3232 R 143800- Screw, Mach., Clutch Head (10 used)
9 AD 2428 R 143800- Hood Assembly (Sub. for AD1964R)
10 28H1495 R 143800- Spacer, Grille (2 used)
11 F 2274 R 143800 Screw, Cap (3/8” x 1-3/4") (4 used) (Sub. for 19H242R)
12 AD 1950 R 143800 Grille

PC-659-(10-59)



30 TRACTORS—MODEL “D” (STYLED)

AIR CLEANER AND CRANKCASE VENTILATOR

ey Part No. Serial No. Description
1 D 2120R (—)- Clamp (2 used)
2 D 1850 R (—)- Spring (2 used)
3 24H 143 R (—)- Washer (2 used)
4 AD 918 R (——)- Body, Breather
5 D 2119 R (—)- Clip (2 used)
6 D 1951 R (—)- Gasket, Felt (Packed 5 in a Pkg.)
7 D 1952R (—)- Core, Breather
8 D 1957 R (—)- Gasket, Felt (Packed 5 in a Pkg.)
9 (AA 359 R (—)- Stack, Breather
AC 762 R (—)- Stack, Breather (Orchard Model)
0 D 19196 R (——)- Elbow N
1 D 179R 5——)— Nut, Packing
2 B 60 R o Packing (Packed 15 in a Pkg.) (Sub. for A535R)
3 D 1918 R (—)- Support, Spark Plug Wire
4 D 2380R (—)- Pipe, Ventilator
5 C 1705R (—)- Gland, Packing
6 D 2375 R (—)- Support
7 12H 11T R (—)- Washer, Lock (3/8”) (8 used) (Orchard Model, 12 used)
8 19H 269 R (——)- Screw, Cap (3/8” x 2-1/2”) (4 used)
9 F 222R (—)- Screw, Cap (3/8” x 3/4”) (4 used) (Sub. for 19H203R)
0 t

[15H 239 R (——)-155080  Plug, Pipe, Clean-Ou
AD 2497 R 155081- Cap, Clean-Out
AD 825R (—)- Air Cleaner, Auxiliary

—_

'C-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

Part No.

F 2273 R
l14H 812 C
C 2007 R
D 1914 R
AC 799 R
15H 239 R
D 2376 R
12H 13 R
19H1131 N
19H1335 R
12H 15 R
D 2377R
AD 2816 R
B 1569 R
AD 1896 R
AD 1895 R
AD 1220 R
7H 236 R
AD 1221 R
24H 39 R
A 4735 R
D 2080 R

AIR CLEANER AND CRANKCASE VENTILATOR—Continued

Serial No.
( )=
(—)~
(—)-
(——)=
(=)=
(——)~
(=)=
(=)=
(—)-
(=)~
(—)-
(=)~
144131-
144131-
144131-
(——)-144130
(——)-144130
(——)-144130
(——)-144130
(——)-144130

—-

6 057 15 16 17 18
14‘”@"(
5

Description

Screw, Cap (3/8” x 1-1/4”) (Orchard Model, 4 used) (Sub. for 19H1099R)

Nut (3/8”) (Sub. for 14H255R)

Elbow (Orchard Model)

Gasket (2 used) (Packed 5 in a Pkg.)
Air Cleaner, Auxiliary (Orchard Model)
Plug, Pipe (Orchard Model)

Bracket

Washer, Lock (1/2”) (2 used)

Screw, Cap (1/2” x 1-1/4") (2 used) (Sub. for 19H448R)

Screw, Cap (5/8” x 1-1/2")

Washer, Lock (5/8”)

Gasket (Packed 5 in a Pkg.)

Air Cleaner, with Cup (Sub. for AD1893R)
Screw, Clamp

Glamp

Cup
Body, Air Cleaner (Sub. AD2816R)
golt, Machine (5/16” x 2-3/4”) (2 used)

up
Washer (2 used)

Nut, Wing (2 used) (Sub. for D2379R and R1069R)
Washer, Packing (4 used) (Sub. Four D3428R and One D2080R)

Y

Key Part No. Serial No. Description
1 D 417 R 143800-155172 Elbow
2 E 2150 R 143800-155172 Gland (2 used) (Used only on Copper Pipes)
3 A 2069 R 143800-155172 Nut (2 used) (Used only on Copper Pipes)
4 AD 1965 R 143800-155172  Pipe, Oil Gauge
5 A 2500 R 155173-190357 Nut (2 used)
6 A 2499 R 155173-190357 Sleeve (2 used)
7 A 2564 R 155173-190357 Connector
8 AD 2739 R 190358- Connector, Special Union
9 L 143800~ Nut (2 used)
10 ... 143800 Washer, Lock (2 used)
11 143800~ Clamp
12 D 3158 R 155173- Pipe, Oil Gauge
13 AF 1204 R 190358- Elbow, Special Union
14 D 3159 R 155173-190357 Elbow
15 143800 Bushing, Heat Indicator Tube
16 e 143800- Nut (2 used)
17 143800 Washer, Lock (2 used)
18 A 1712 R 143800- Bracket, Heat Indicator
19 AD 1963 R 143800- Dash )
20 (AA 1730 R 143800-155172  Gauge, Oil Pressure, with Brackets, Nuts, and Lock Washers
AF 2775 R 155173~ Gauge, Oil Pressure, with Brackets, Nuts, and Lock Washers (Sub. for
AB1549R)
21 AA 1986 R  143800- Heat Indicator, with Brackets, Nuts, and Lock Washers

PC-659-(10-59)



32 TRACTORS—MODEL “D” (STYLED)

GEAR SHIFT LEVER AND SHIFTER

Key Part No. Serial No. Description
1 D 2413R (—)- Shaft, Shifter
2 12H 12R (—)- Washer, Lock (1/2”) (3 used)
3 14H 392 R (—)- Nut (1/27)
4 D 62R (—)- Screw, Set, Drilled
5 30H 22R (—)- Plug, Welch
6 ... (—)- Wire (16 Gauge x 15” Long) (3 used)
7 AD 830 R (—)- Shifter, D1205R, High and Intermediate, with Yoke
8 16H1327 A (—)- Rivet (3/8” x 1”) (4 used)
9 D 1268 R (—)- Yoke (2 used)
10 7TH1091 R (—)- Bolt, Mach., with Hex. Nut (3/8” x 1-3/4") (Sub. for 7H1021R)
" D 1229 R (—)- Arm, Shift Lever
12 12H 11 R (—)- Washer, Lock (3/8”) (2 used)
13 14H 812 C {(—)- Nut (3/8”) (Sub. for 14H255R)
14 AD 531 R (—)- Shifter, D1206R, Low and Reverse, with Yoke
15 D 78R (—)- Nipple (2 used)
16 2323 R (—)- Pin, Stop (2 used)
17 1146 R (—)- Spring (2 used)
18 11H 80R (—)- Pin, Cotter (3/16” x 1”) (2 used)
19 F 2273 R (—)- Screw, Cap (3/8” x 1-1/4") (Sub. for 19H1099R)
20 D 678R (—)- Screw, Adjusting
21 79R (—)- Spring, Shift Lever (2 used)
22 D 2098 R (—)- Ring, Cork, Oil Drip
23 D 2848 R (—)- Shroud
24 26H 17R (—)- Key, Woodruff
25 11H 8 R (—)- Pin, Cotter (3/16” x 2”) (Sub. for 11H82R)
26 D 2453 R (—)- _Lever, Shift
27 D 2416 R (—)- Quadrant, Shift
28 19H1131 N (—)- Screw, Cap (1/2” x 1-1/4”) (2 used) (Sub. for 19H448R)

SPLINE SHAFT AND GEARS AND REVERSE ASSEMBLY

II
|
|

PC-659-(10-59) @



TRACTORS—MODEL “D” (STYLED) 33
SPLINE SHAFT AND GEARS AND REVERSE ASSEMBLY—Continued

Key Part No. Serial No. Description
1 ‘F 2275 R ( )— Screw, Cap (1/2” x 3/4”) (8 used) (Sub. for 19H428R)
(19H 438 R (——)- Screw, Cap (1/2” x 17)
2 12H 13 R (—)- Washer, Lock (1/2”) (13 used) (Box of 50)
3 D 1739 R (—)- Cover
4 D 1740 R (—)- Gasket (Packed 5 in a Pkg.)
5 D 420 R (—)- Snap Ring (2 used)
6 JD 7680 R (—)- Bearing (2 used)
7 D 2818 R (—)- Gear, High and Intermediate Sliding (18 and 22 Teeth)
8 D 2805 R (—)- Gear, Low and Reverse Sliding (14 Teeth)
9 D 2803 R (——)- Shaft, Spline
10 D 2804 R (—)- Key
1 D 673R (—)- Quill, Bearing
12 —)— Wire (16 Gauge x 15 Long) (2 used)
13 C 1096 R (—)- Screw, Cap, Drilled (1/2"" x 1-1/4"’) (4 used)
14 D 358 R (—)- Snap Ring
15 AD 2754 R (—)- Gear, Spline, with D2802R Spider (92 Teeth) (Sub. for AD1603R)
16 C 120R (—)- Pin, Dowel
17 AD 1248 R (—)- Shaft, Reverse, with Pin
18 D 1821 R (—)- Washer, Adjusting (2 used)
19 AD 2769 R (—)~ Gear, Reverse, with Bushing (Sub. for AD1605R)
20 AD 1760 R (—)- Bushing (Set of 2) (2 used)
DIFFERENTIAL
11 12 16 I8 2
0 13 15|17 |19/ 21
| }Q@\
25
Key Part No. Serial Description .
1 D 206 R (—)- Shaft
2 F 1743 R (—)- Pin, Dowel (2 used) (Sub. for D186R)
3 AD 1256 R (—)~ Boilt with Nut (9 used)
4 (AD 2756 R (=) G?:B Inttg)mediate Speed, with D2568R Spider (74 Teeth) (Sub. for
1371
D 2350R (—)~ Washer (6 used)
i6H 1127 A (——)~ Rivet (5/16” x 1-1/4”) (3 used)
5 (AD 1637 R (—)- Gear, High Speed, with D2566R Differential Spider (70 Teeth)
AD 2504 R (——)— Spider, Differential (No longer sold, order AD1637R)
{D 2350 R (——)- Washer (6 used)
16H 1114 A (——)- Rivet (5/16" x 1) (3 used)
6 D 1269 R (—)- Shaft. Pinion (3 used)
7 AD 1607 R (—)- Gear, Low Speed, with D2807R Spider (78 Teeth)
[D 2350 R (—)- Washer (6 used)
16H 1137 A (—)- Rivet (5/16"" x 1-1/2"") (3 used)
8 ... (——)- Wire (16 Gauge x 50"’ Long)
9 D 147 R (—)- Washer, Thrust, Bevel Pinion (3 used)
10 D 948 R (—)- Pinion, Bevel (3 used)
1 (AD 2751 R (——)- Gear, Differential Bevel, and Sprocket (Sub. for AD366R)
D 946 R (——)- Gear, Bevel (2 used)
D 947 R (——)- Sprocket (2 used)
17H 618 A  (—)- Rivet (5/8” x 2-178”) (10 used)
12 D 1081 R (—)- Washer, Thrust, Bevel Gear (1/16’’ Thick)
13 D 143 R (—)- Washer, Thrust, Bevel Gear (2 used)
14 JD 7584 R (——)- Race, Inner (2 used)
15 JD 7534 R (——)- Roller Assembliy (2 used)
16 D 140 R (—)- Washer, Thrust, Quter (2 used)
17 12H 13 R (—)~ Washer, Lock (1/2”) (12 used)
18 D 328 R (—)- Screw, Cap, Drilled (1/2” x 1”) (4 used)
19 24H 86 R (~—)- Washer, End Thrust )
20 D 296 R (—)- Gasket (2 used) (Packed 5 in a Pkg.)
21 D 35 R (=)~ Snap Ring (2 used)
22 JD 7484 R (——)- Race, Outer (2 used)
23 D 49 R (—)- Quill (2 used)
24 19H1131 N (——)- Screw, Cap (1/2” x 1-1/4”) (8 used) (Sub. for 19H448R)
25 L. (—)- Wire (16 Gauge x 6” Long) (2 used)

PC-659-(10-59)



34

TRACTORS—MODEL “D” (STYLED)

Key Part No.
1 11H 17 R
2 A 76 R
3 AD 2625 R

[AD 2628 R
AD 2627 R

AD 200 R

11H 39 R
AD 1234 R
D 1542 R
D 2457 R
D 2535 R
D 2800 R

- .
o © DN D
——«E-aﬂ—q
0o "0O000
INEN
F -3
RE2S
X b

-l
w
oo0>»rptS

18 12H 17 R
19 (JD 7376 R

WD 8112 R
20 D 2456 R
21 D 2455 R

22 D 2454 R
23 AD 1707 R
24 JD 7759

25 D 2460 R
26 19H1374 R

FINAL DRIVE

15 16 17 18 1110 19

24 25 18 26

R
Serial No. Description
(——)- Pin, Cotter (1/4” x 2”) (2 used)
(—)- Nut (2 used)
(——)- Chain (41-Tooth Sprocket) (Standard) (2 used) (Sub. for AD787R)
(—)- Chain (35~Tooth Sprocket) (2 used) (Sub. for AD1845R)
(—)— Chain (28-Tooth Sprocket) (2 used) (Sub. for AD315R)
(—)- Link, Connecting (2 used)
(—)- Pin, Cotter (1/8” x 3/4”) (4 used)
(——)- Link, Offset
(—)- Link, Roller
(—)- Sprocket (41-Tooth) (Standard) (2 used)
(—)- Sprocket (28-Tooth) (2 used)
(—)- Sprocket (35-Tooth) (2 used)
(——)-149161  Cone with Roller, Inner Bearing (2 used)
149162- Cone with Roller, Inner Bearing (2 used)
(——)-149161  Cup, Inner and Outer Bearing (4 used)
149162~ Cup, Inner and Outer Bearing (4 used)
(—- Snap Ring (4 used)
(—)- Bolt, Machine, with Hex. Nut (3/4” x 2-3/4”) (16 or 20 used) (Sub. for D745R)
(—)- Seal, Oil (2 used) (Sub. for AD1251R)
(—)- Retainer, Oil Seal (2 used)
(—)- Clamp, Quill (16 or 20 used)
(——)— Washer, Vellumoid (8 or 10 per Bolt)
(——)- Quill, D2459R or D3315R (2 used)
(——)- Washer, Lock (3/4”) (20 used)
(——)-149161 Cone with Rollers, Outer (2 used)
149162~ Cone with Rollers, Outer (2 used)
(——)- . Retainer, Felt (2 used)
(——)- Felt (2 used) (Sub. for AD1275R)
(—)- Spacer, Bearing (2 used)
(—)- Shaft, Axle, with Retaining Plate and Nut (2 used)
(——)— Fitting, Grease, No. 1610 (2 used)
(—)- Plate, Retaining (2 used)
(—)- Screw, Cap (3/4” x 2”) (4 used)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

MEMORANDA



36 TRACTORS—MODEL “D” (STYLED)

POWER SHAFT

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 37
\ POWER SHAFT—Continued

Key Part No. Se¢rial No. Description
1 F 2273 R ¢ )= Screw, Cap (3/8” x 1-1/4”) (3 used) (Sub. for 19H1099R)
2 12H 11T R (—)- Washer, Lock (3/8”) (8 used)
3 ‘AD 2314 R (—)- Shield, Master, with Bearing Cover
‘D 3106 R (—)- Cover, Bearing
{16H 677 A (—)— Rivet (1/4” x 3/4”) (4 used)
4 ‘D 1332 R (—)- Shim, Adjusting (Steel) (3 used)
iD 2037 R (—)- Gasket, Adjusting (3 used)
5 JdD 7262 R (—)- Cup, Bearing (2 used)
6 JD 7207 R (—)- Cone, with Roller (2 used)
7 AD 2831 R (—)- Collar, Bearing (Sub. for AD876R)
8 1MH 41 R (—)- Pin, Cotter (1/8” x 1”) (2 used) (Sub. for 11H38R)
9 D 2038 R (—)- Screw, Machine, Drilled (2 used)
10 D 1858 R (—)- Quill
1 19H1335 R (—)- Screw, Cap (5/8” x 1-1/2”) (4 used) (Sub. for 19H664R)
12 12H 15 R (—)- Washer, Lock (5/8”) (4 used)
13 D 355 R (——)- Pin
14 JD 7759 (——)- Fitting, Grease, No. 1610
15 D 1246 R (—)- Cover (For Tractors Not Equipped with Powershaft)
16 19H1303 R (—)- Screw, Cap (5/8” x 3/4”) (For Tractors Not Equipped with Powershaft) (4 used)
17 12H 15R  (——)- Washer. Lock (5/8") (For Tractors Not Equipped with Powershaft) (4 used)
18 1MH 80R (—)- Pin, Cotter (3/16” x 1”) (3 used)
19 D 2039 R (—)- Lever, Control
20 D 2040R (—)- Rod, Control
21 D 1247 R (—)- Gasket (Packed 5 in a Pkg.)
22 P, (——)- Wire (16 Gauge x 9” Long) (4 used)
23 D 1843R (—)- Screw, Cap, Drilled (5/16” x 1”) (2 used) .
24 12H 10R  (—)- Washer, Lock (5/16”) (2 used)
25 D 1842 R (—)- Washer, Lock, Adjusting Nut
26 D 1841 R (—)- Nut, Adjusting
27 D 459 R (—)- Screw, Cap, Drilled (3/8” x 1”) (4 used)
28 JD 7231 R (——)- Cone, with Rollers
29 JD 7282 R (——)- Cup, Bearing
30 D 1844 R (——)— Cage, Bearing
31 (D 1385 R (—)- Shim, Bearmg (Thick) (6 used) (Sub., D1386R)
D 1386 R (—)- Shim, Bearing (Thin) (4 used)
32 12H 13R  (—)- Washer, Lock (1/2”) (11 used)
33 19H1131T N (—)- Screw, Cap (1/2” x 1-1/4”) (9 used) (Sub. for 19H448R)
34 D 1330R (—)- Shim, Spindle Adjusting (16 used)
35 15H 254 R (——)- Plug, Pipe
36 AD 1666 R (——)- Spindle, with Nut
37 19H1004 T  (—)- Screw, Cap (1/2” x 2-1/4") (2 used) (Sub. for 19H484R)
38 D 1840R (—)- Housing
39 JD 7297 R (—)- Cup, Bearing
40 JD 7350R (—)- Cone, with Rollers
41 D 183 R (—)- Gear, Bevel
42 JD 73581 R (—)- Cone, with Rollers
43 D 1836 R (—)- Gear, ldler
44 AD 2765 R (-—)- Gear, Drive (Sub. for D1832R)
45 11H 8 R (—)- Pin, Cotter (3/16” x 2”) (2 used) (Sub. for 11H84R)
46 19H1116 N (——)- Screw, Cap (3/8” x 1-1/2”) (Sub. for 19H230H)
47 30H 19R (——)- Plug, Welch
48 D 1849 R (—)- Lever, Shift
49 C 1439 R (—)- Seal, Oil, Cork
50 24H 52 R (—)- Washer, Oil Seal
51 26H 10R (—)- Key, Woodruff
52 D 1833 R (——)- Arm, Shift
53 405 R (—)- Ball
54 D 993R (—)- Spring
55 D 622 R (—)- Screw, Set, Drilled (1/2” x 1-1/2")
56 14H 392 R (——)- Nut (1/2”)
57 D 1847 R (—)- Shaft, Shift
58 D 1831 R (—)- Fork, Shift
59 D 2803 R (——)— Shaft, Spline
60 D 1324 R (—)- Nut
61 JD 7214 R —_—) Cone, with Rollers
62 D 1740 R (—)- Gasket (Packed 5 in a Pkg.)
63 D 1830R (—)- Shaft
PC-559-110-59;

£
sy



38 TRACTORS—MODEL “D” (STYLED)

SERVICE BRAKE

30 31 32 33 34

L LAl

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

Key Part No.

1 C 535R
2 11H 88 R
3 A 133 R
4 A 976 R
5 A 975 R
6 A 974 R
7 D 2861 R
8 D 136R
9 B 178 R
10 JD 7760
1 A 983 R
12 D 2862 R

37 14H 392 R
38 19H1131 N
39 D 2864 R
40 B 228R
41 11H 80 R
42 D 2863 R
43 D 2612 R
44 26H 85 R
45 D 2987 R
46 D 2986 R
47 A 986 R
48 11H 22 R
49 AA 586 R

A 985 R
16H 677 A
50 D 2865 R
51 7H 824 R

Serial

( )=
(—)-
(—)-
(—)-
(—)-
(=)~
(—)-
(=—)—
(=)~
(—)-
(=——)-
(—)-
(—)-
(=——)-
(——)-
(—)-
(——)-
(—)-
(—)-
(—)~
(—)~-
(=—)-
(——)-
(—)-
(—)-
(—)-
(—)—
(—)-
(——)-
(~———)-
(—)-
(—)-
(—)-
(——)-
(—)-
(——)-
(—)-
(—)-
(—)-
(—)-
(—)-
(=)~
(—)-
(—)-
(—)-
143800-
143800-
(——)-
(—)-
(—)-
(—)-
(——)-
(—)-

No.

SERVICE BRAKE—Continued

Description

Nut
Pin, Cotter (3/16” x 2”) (2 used) (Sub. for 11H84R)
Washer
Drum
Retainer, Felt
Felt (Sub. for AA664R)
Pin, Lever
Washer
Pin
Fitting, Grease, No. 1612
Il;lut, Adjusting
in

Crank

Pin, Cotter (1/8” x 3/4”)

Spring, Release

Band, Brake, Complete

Lining, Brake

Rivet (10 used)

End, Adjusting

Rivets (3/16” x 5/8”) (5 used)

Pin, Pivot

Quiil, D2856R, Brake Shaft, with Pivot Pin

Screw, Cap (1/2” x 1-1/2”) (4 used) (Sub. for 19H457R)
Washer, Lock (1/2”) (6 used)

Cover, Brake Shaft Opening (Tractors without Transmission Brake)
Gasket (.005”) (2 used) (Packed 5 in a Pkg.)

Gasket (.010”) (3 used) (Packed 5 in a Pkg.)

Shim, Steel (2 used)

Seal, Qil (Sub. for AA1156R)

Cup, Outer Bearing

Cone, Outer Bearing, with Rollers

'S(haft, Brake (Sub. for D2853R)

ey
Pinion (Sub. for D2854R)
Cone, Inner Bearing, with Rollers
Cup, Inner Bearing
Pin, Cotter (1/8” x 1”) (2 used)
Yoke
Nut (1/2”)
Screw, Cap (1/2” x 1-1/4") (Sub. for 19H448R)
Strap, Spring
Spring (Packed 10 in a Pkg.)
Pin, Cotter (3/16” x 1”)
Rod, Brake
Lever, Brake Shaft
Key, Woodruff (2 used) (Sub. for 26 H22R)
Shaft, Cross
Lever, Brake
Pin
Pin, Cotter (3/32” x 1”) (Sub. for 11H18R)
Pedal, Brake, with Latch
Latch, Brake
Rivet (1/4” x 3/4”) (2 used)
Washer
Bolt, Mach., with Nut (1/2” x 2-1/2”) (Sub. for 7H825R)

PC-659-(10-59)



40

TRACTORS—MODEL “D” (STYLED)

INDIVIDUAL REAR WHEEL BRAKES

PC-659-(10-59;



TRACTORS—MODEL “D” (STYLED) 41
INDIVIDUAL REAR WHEEL BRAKES—Continued

Key Part No. Serial No. Description
1 AD 1431 R ( )- Shoe, D2591R, Brake, with Lining (4 used)
2 D 2593 R (—)- Rivet (18 used Per Shoe) (Box of 50)
3 D 2592 R (—) - Lining, Brake (4 used)
4 D 2590 R (——)- Pin, Adjusting (4 used)
5 A 348 R (——)- Spring (4 used)
6 D 937 R (——)- Washer (5 used)
7 11H 80 R (——)= Pin, Cotter (3/16” x 1”) (4 used) (Box of 50)
8 D 3402 R (—)- Cam, Operating (2 used) (Sub. for D2596R)
9 D 2595 R (——)- Pin, Roller (6 used)
10 D 2594 R (—)- Roller (8 used)
1 11H 41 R (—)- Pin, Cotter (1/8” x 1”) (8 used) (Box of 100)
12 D 2585 R (—)- Pin, Shoe Retaining (4 used)
13 26H 85 R (—)- Key, Weodruff (5 used) (Sub. for 26 H22R)
14 D 2588 R (——)- Camshaft (2 used)
15 JD 7760 (—)- Ritting, Grease, No. 1612 (2 used)
16 D 2586 R (——)- Screw, Adjusting (2 used)
17 AD 1430 R (——)-- Carrier, D2584R or D2870R, with Pins (2 used)
18 19H1405 R (—)- Screw, Cap (3/4” x 2-1/2”) (6 used) (Sub. for 19H792R)
19 12H 17 R (——)- Washer, Lock (3/4”) (36 used) (Box of 25)
20 D 2615R (—)- Plate, Washer (2 used)
21 14H 404 R (—)- Nut (3/4”) (22 used) (Sub. for 14H653R)
22 D 2587 R (——)- Bracket, Camshaft (2 used)
23 12H 13 R (——)- Washer, Lock (1/2”) (11 used) (Box of 50)
24 19H 462 N (——)- Screw, Cap (1/2” x 1-1/2”) (6 used) (Sub. for 19H457R)
25 D 2597 R (——)- Arm, Torque (2 used)
26 19H1391 R (—)- Screw, Cap (3/4” x 2-1/4") (8 used) (Sub. for 19H786R)
27 19H 472 N (——)- Screw, Cap (1/2” x 1-3/4”) (2 used) (Sub. for 19H467R)
28 (D 2729 R (—)- Spring, Pedal, R.H.
(D 2730 R (—)- Spring, Pedal, L.H.
29 24H 184 R (——)-180811 Washer (4 used)
30 D 2728 R (—)- Pedal, Brake (2 used)
31 D 2616 R (——)-180811 Rod, Brake (2 used)
32 14H 395 R (——)-180811 Nut (9/16”) (2 used) (Sub. for 14H262R)
33 D 393 R (——)-180811 Yoke (2 used)
34 D 1994 R (——)-180811 Pin (2 used)
35 7H 824 R (——)-180811 Bolt, Mach., with Nut (1/2” x 2-1/2”) (3 used) (Sub. for 7H825R)
36 D 2612 R (——)-180811 Lever, Brake Shaft (2 used)
37 D 2611 R (——)-180811 Spacer, Brake Shaft (3 used)
38 14H 257 R (——)-180811 Nut (7/16")
39 D 2605 R (——)-180811 Lever, Hand
40 D 2608 R (——)-180811 Spring
41 D 2609 R (——)-180811 Button, Pawl Rod
42 D 2607 R (——)-180811 Rod, Pawl
43 AD 1456 R (——)- Quill, D2549R, Rear Axle (2 used)
44 D 629 R (—)- Clamp, Quill (20 used)
45 D 933R (—)- Washer (8 used Per Bolt) (6 Bolts)
46 AD 2807 R (—)- Bolt, Mach., with Square Nut (3/4” x 2-3/4”) (20 used) (Sub. for D745R)
47 15H 253 R (—)- Plug, Pipe (2 used)
48 19H 360 T (——)-180811 Screw, Cap (7/16” x 2”) (Sub. for 19H353R)
49 D 2606 R (——)-180811 Pawl
50 11H 22 R (—)-180811 Pin, Cotter (3/32” x 1/2”) (Box of 100)
51 AD 1459 R (——)-180811 Latch, Brake
52 2H 547 R (——)-180811 Bolt, Carriage, with Square Nut (7/16” x 2-3/4”) (4 used)
53 12H 12 R (——)—-180811 Washer, Lock (7/16”) (5 used) (Box of 50)
54 D 3087 R (——)-180811 Support, Platform (2 used)
55 D 2602 R (-———)-180811  Bearing, Brake Shaft (2 used)
56 D 2604 R (——)-180811 Shaft
57 {AD 1471 R (——)-151956  Wheel, D2512R, Cast Rear, with Brake Drum, Studs and Nuts
(AD 2409 R 151957- Whee], D3135R, Cast Rear, with Brake Drum and Studs (2 used)
58 D 2882 R (—)— Stud (3/4” x 3-1/4”) (16 used)
59 D 2526 R (——)- Clamp, Rim (16 used)
60 14H 404 R (—)— Nut (3;4”) (16 used) (Sub. for 14H653R)

(Part listed below is not iilustrated.) .
AD 2596 R ( i Field Installation (Except Parts Required for Hand Operation) (Sub. Two
AD?2695R, One AD2696R and Two AD2409R;

PC-639-.10-59;

(e
‘e



42

TRACTORS—MODEL “D” (STYLED)

FENDER, DUST SHIELD, PLATFORM, AND TOOL BOX

Part No.

D 3113 R
16H 283 A
D 2972 R
16H 273 A
16H 250 R
{D 3111 R
D 3110R
[AD 1931 R
AD 2653 R
D 2980 R
12H 9R
13H 218 R
24H 143 R
(D 2982 R
(D 3084 R
13H 193 R

D 2979 R
D 2810R
13H 193 R
D 3112 R
D 2967 R
12H 15 R
19H1335 R
19H 462 N
12H 13 R
D 2971 R
[AD 1930 R
AD 2652 R
[D 2981 R
D 3083 R
3H 264 R
2H 156 H
12H 13 R
19H 444 A
19H1118 N
[AD 1939 R
AD 2048 R
12H 11 R
{D 2985 R

)
@
<

(& ] PWN—=O0OOLDNOOSL W N~=0wWo ~N OO HPWN -~

—_CoWwWwNW

W

D 3087 R

arts listed below
AD 2406 R
D 3132 R
F 2272 R

Serial No.

143800
143800
143800-
143800-
143800-
143800-
143800-
143800-
150617~
143800-
143800-
143800~
143800-
143800-
143800-
143800-

143800
143800~

143800- -

143800-
143800
143800-
143800—
143800~
143800
143800
143800-
150617
143800
143800—
143800
143800—
143800-
143800-
143800
143800—
143800-
143800-
143800-
143800-

are not illustrated.)
150617-
150617-
150617-

Description

Brace, L.H. Fender Center

Rivet (3/16” x 3/4”) (2 used)

Angle, L.H. Fender

Rivet (3/16” x 5/8”) (16 used)

Rivet (3/16” x 3/8”) (12 used)

Brace, L.H. Front

Brace, R.H. Front

Fender, L.H., with Braces and Angle

Fender, L.H. (Ricefield)

Shield, Dust, L.H. Front

Washer, Lock (1/4”) (32 used) (Box of 50)

Bolt, Stove, with Sq. Nut (1/4” NC2 x 7/8”) (5 used) (Sub. 21H614R and 14H251R)

Washer (45 used)

Shield, Dust, L.H. Rear

Shield, Dust, L.H. Rear (Used only on Tractors equipped with Rear Wheel Brakes)

Bolt, Stove, with Sq. Nut (1/4” NC2 x 5/8”) (25 used) (Sub. 21H605R and

14H251R)

Shield, Dust, R.H. Front

Box, Tool

Bolt, Stove, with Sq. Nut (1/4” NC2 x 5/8”) (Sub. 21H605R and 14H251R)

Brace, R.H..Fender Center

Bracket (2 used)

Washer, Lock (5/8”) (4 used) (Box of 25)

Screw, Cap (5/8” x 1-1/2”) (4 used) (Sub. for 19H664R)

Bolt, Machine, with Sq. Nut (1/2” x 1-1/2”) (4 used) (Sub. for 7H741R)

Washer, Lock (1/2”) (12 used) (Box of 50)

Angle, R.H. Fender

Fender, R.H., with Braces and Angle

Fender, R.H. (Ricefield)

Shield, Dust, R.H. Rear

Shield, Dust, R.H. Rear (Used only on Tractors equipped with Rear Wheel Brakes)

Bolt, Carriage, with Sq. Nut (3/8” x 7-1/2") (4 used)

Bolt, Carriage, with Sq. Nut (5/16” x 3/4”) (8 used) (Sub. for 2H154R)

Washer, Lock (5/16”) (14 used) (Box of 50)

Bolt, Machine, with Sq. Nut (1/2” x 1”) (8 used) (Sub. for 7H720R)

Bolt, Machine, with Sq. Nut (5/16” x 7/8”) (6 used) (Sub. for 7H162R)

Platform

Platform (Used only on Tractors equipped with Rear Wheel Brakes)

Washer, Lock (3/8”) (4 used) (Box of 50)

Spacer, Platform (2 used)

Spgce{(, f;latform (2 used) (Used only on Tractors equipped with Rear Whee!
rakes

Guard, Mud, with Bracket (2 used)
Bracket, Mud Guard (2 used)
Screw, Cap, Mud Guard to Wheel (6 used) (Sub. for 19H203R)

'C-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 43

16

17

L

7727777

W

Key Part No.

1 [3H 704 R

AA 4952 R
2 AD 1606 R
3 D 2263 R
4 [28H1503 R

28H1502 R
5 (24H 993 R

24H 992 R
6 D 1797 R
7 11H 88R
8 14H 404 R
9 C 1982 R
10 C 1983 R
1" C 1578 R
12 AC 1329 R
13 D 2265R
14 C 1980 R
15 12H 13 R
16 D 2264 R
17 C 82R
18 D 89 R
19 12H 17 R
20 19H1391 R
21 3H 719 R
22 16H 648 A
23 A 2755 R
24 A 2756 R
25 24H 993 R
26 AD 1299 R
27 2H 615 R
28 AD 1298 R
29 24H 993 R
30 12H 13 R
31 D 2551 R

Serial No.
( )-146212
146213-
(—)-
(——)-146212
146213-
(—)—-146212
146213~
(—)-146212
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
(—)—
(—)—
(—)-
(—)-
(—)-
(—)-
(—)-
(=)
(=)
(—)-
(—)-
(=)
(—)—
(—)-
(—)-
(—)-

SEAT

Description

Bolt, Carriage (5/8” x 2-1/2")
golt, Carriage, with Sq. Nut (Sub. for A2297R)

eat
Channel, Seat
Spacer
Spacer
Washer (Sub. for 24H490R)
Washer (Sub. for 24H482R)
Nut, Seat Clamp
Pin, Cotter (3/16” x 2”) (Box of 50)
Nut, Spring Bolt (3/4”) (4 used) (Sub. for 14H653R)
Washer, Seat Spring (2 used)
Spring, Seat
Bolt, Carriage, with Hex. Nut (1/2”7 x 1-3/4")
Bolt, Machine, with Hex. Nut (Drilled) (3/8” x 8-1/4") (Sub. for C1981R)
ggpport

in

Washer, Lock (1/2”) (Box of 50)

Bracket, Seat .

Stud (3/4” x 3-3/4”) (2 used)

Clamp

Washer, Lock (3/4”) (3 used) (Box of 25)

Screw, Cap (3/4” x 2-1/4") (Sub. for 19H786R)

Boit, Carriage, with Hex. Nut (5/8” x 3”) (Sub. 3H718K and 14H760R)
‘Rivet (1/4” x 1/2”) (4 used) .

Washer, Upper Seat Adjusting

Washer, Lower Seat Adjusting

Washer (Sub. for 24H490R)

Cushion (Industrial Type Seat)

Bolt, Carriage, with Hex. Nut (1/2” x 1-1/4”) (2 used) (Industrial Type Seat)
Frame, Seat (Industrial Type Seat)

Washer (2 used) (Industrial Type Seat) (Sub. for 24H490R)

Washer, Lock (1/2”) (2 used) (Box of 50) (Industrial Type Seat)
Support (Industrial Type Seat)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

STEERING

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

Key Part No.
11H 49 R
C 838R
C B840R
14H 398 R
12H 15R
1674 R
1898 R
7759
982 R
985 R
1703 R
2760 R

1673 R
13 AD 753 R
14 1MH 49 R
15 C 1104 R
16 24H 995 R
17 D 2464 R
18 C 1215R
19 D 743 R
20 D 825R
21 Cc 1102 R
22 AD 1744 R
23 (C 1231 R
IC 1242 R
24 C 1059 R
25 A 939R
26 C 1220R
27 22H 476 R
28 14H 480 R
29 D 1203 R
30 19H1007 T
31 14H 392 R
32 294 R
33 18H 13 R
34 19H1131 N
35 D 1769 R
36 JD 7777
37 JD 7253 R
38 JD 7205 R
39 AD 755 R
40 D 1768 R
41 D 1766 R
42 7H 824 R
43 D 1877 R
44 AA 380 R
45 14H 402 R
46 D 2410R
47 19H 472 N
48 26H 17 R
49 D 1257 R

—“0OVWONOO P WN —

U"EEOIEUO

Serial No.
( )=
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
(=)=
(—)-
(—)-
—-
(—)-
—)-
(—)-
(—)—
(—)—
(—)—
(—)—
(—)-
(—)-
(——)-
(—)-
(—)—
(—)—154908
(____ —
(—)—
(—)—
(—)—
(—)-
(—)-
(—)-
(—)-
(—)-
(—)-
143800-
(—)—
(—)-
(—)—
(—)—
(=)
(—)-
(=)
(—)-
(—)—
(—)-
(—)-
(—)-
-

STEERING—Continued

Description

Pin, Cotter (1/8” x 2”) (4 used)

Bearmg, Ball Stud (8 used) (Packed 10 in a Pkg.)

Plug, Screw (2 used)

Nut (5/8”) (4 used)

Washer Lock (5/8”) (4 used)

Arm, L.H. Steering

Stud (5/8” x 3-5/8”) (4 used)

Fitting, Grease, No. 1610 (6 used)

End, Tie Rod (2 used) (Sub. for C1109R)

Nut, Jam (7/8”) (2 used)

Rod Tie

Rod, Tie (For Tractors Equipped with AD1645R- Short Axle Assembly
Ident:fled by the Casting No. D2759R on Front Axle)

Arm, R.H. Steering

Link, Drag, Complete

Pin, Cotter (1/8” x 2”) (2 used) (Sub. for 11H45R)

Nut (7/8”) (2 used)

Washer (2 used) (Sub. for 24H763R)

Arm, Steering

Spring

Washer

Washer, Felt

Bushing

Shaft, with Washers and Nuts

Gasket (Thick) (Packed 15 in a Pkg.)

Gasket (Thin) (Packed 10 in a Pkg.) ,

Washer, Thrust

Gear, Worm

Pin, Dowel (2 used)

Screw, Adjusting (5/8” x 1-1/2")

Nut, Jam (5/8”) (Sub. for 14H352R)

Housmg, Worm Gear

Bolt, Machine, with Hex. Nut (1/2” x 3”) (Sub. for 8H2244R)
Nut (1/2”) (4 used)

Stud (1/2” x 1-11/16”) (4 used)

Washer, Lock (1/2”) (12 used)

Screw, Cap (1/2” x 1-1/4”) (4 used) (Sub. for 19H448R)
Housing, Worm

Fitting, Grease, No. 1614

Cup (2 used)

Cone, with Roller (2 used)

Shaft, with Worm and Nut

Washer, Cork, Oil Seal (2 used) (Packed 5 in a Pkg.)
Nut, Ad)ustmg

Bolt Machine, with Hex. Nut (1/2” x 2-1/2") (Sub. for 7H825R)
Bearmg, Upper

Wheel, Steering

Nut (3/4”) (Sub for 14H403R)

Support

Screw, Cap (1/2” x 1-3/4”) (2 used) (Sub. for 19H467R)
Key, Woodruff

Tube, Steering Shaft

PC-659-(10-59)

(TR

347



46

TRACTORS—MODEL “D” (STYLED)

DRAWBAR
2 3

\\l\\i\\\l\ M
==

I, '\‘ \l\\\\l\!‘l

LA ////I//////I/IIII

Key Part No. Serial No. Description
1 {AD 1926 R 143800-154469 Support
AD 2424 R 154470- Support
{AD 2657 R 150617—- Support, Drawbar (Ricefield)
2 12H 15R 143800 Washer, Lock (5/8”) (8 used)
3 19H1320 R 143800—- Screw, Cap (5/8” x 1-1/4”) (8 used)
4 B 66 R 143800- Roller
5 14H 404 R 143800- Nut (3/4”) (4 used)
6 12H 17 R 143800— Washer, Lock (3/4”) (4 used)
7 11H 80 R 143800— Pin, Cotter (3/16” x 17)
8 B 67 R 143800—- Pm, Roller
9 D 2961 R 143800- Pin, Pivot
10 D 2960 R 143800~ Tongue, Drawbar
11 12H 21 R 143800 Washer, Lock (2 used)
12 19H1381 R 143800 Screw, Cap (1”7 x 2-1/4”) (2 used)
13 [AD 1925 R 143800-154469 Drawbar, Swinging
AD 2425 R 154470~ Drawbar, Swinging
14 D 3246 R 143800~ Clamp, Drawbar
15 8H 1410 R 143800 Bolt, Machine, without Nut (3/4"" x 3-1/4"") (2 used)
16 8H 1388 R 143800- Bolt, Machine, with Hex. Nut (3/4" x 3’ ") (2 used)
17 [ D 2959 R 143800-154469 End, Drawbar
D 3161 R 154470 End Drawbar

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 47

FRONT AXLE AND ASSOCIATED PARTS

Key Part No.
[D 843 R

-

D 3339R
D 486 R
JD 7759

D 2630 R
( AD 1475 R

OrhWwN

AD 1647 R

{
6 12H 15R
7 19H1404 R
8 D 844R
9 {14H 408 R

14H 654 R
10 11H 88 R
1 D 1969 R
12 D 196 R
13 11H 41 R
14 12H 13 R
15 D 2763 R

16 7H 1092 R

17 D 1881 R
18 D 1701 R
19 D 1888 R
20 AD 1381 R
21 D 2638 R
22 F 2273 R
23 12H 11 R
24 AD 452 R
25 A 5325R
26 14H 785 R
27 12H 10R
28 D 156 R
29 14H 411 R
30 12H 21 R
31 (D 1702 R

D 2759 R

Serial No.
( )-158789
158790
(—)-
(—)-
(—)-
(—)-
()~
(—)-
(—)-
(—)—
(——)-158789
158790-
(—)-
(—)-
(—)—
(—)-
(—)—
—)-
(—)-
(—)-
(—)—
(—)—
(—)—
(—)-
(—)—
(—)-
(—)-
(—)-
(—)—
(—)-
(—)—
(—)—
(—)-
(—)-
(—)-

Description -
Stud (7/8” x 5-1/8")
Stud (7/8” x 4-13/16”)
Bushing
Fitting, Grease, No. 1610 (7 used)
Pivot
Rod, Radius )
Rod, Radius (For Tractors equipped with AD1645R Short Axle Assembly,
identified by the Casting No. D2759R on Front Axle)
Washer, Lock (5/8”) (2 used) (Box of 25)
Screw, Cap (5/8” x 2-1/2”) (2 used) (Sub. for 19H695R)
Washer
Nut (7/8”) (Sub. for 14H270R)
Nut (7/8”—14")
gjn, Cotter (3/16” x 2”) (3 used) (Box of 50)
in

Pin, Pivot

Pin, Cotter (1/8” x 1”) (Box of 100)

Washer, Lock (1/2”) (2 used) (Box of 50)

Stop, Front Axle (For Tractors equipped with AD1645R Short Axle Assembly,
identified by the Casting No. D2759R on Front Axle)

Bolt, Mach., with Hex. Nut (1/2” x 2-3/4”) (2 used) (For Tractors equipped
with AD1645R Short Axle Assembly, identified by the Casting No. D2759R on
Front Axle) (Sub. for 7H1022R)

Cap, Dust (4 used)

Pin (2 used)

Bushing (4 used)

Knuckle, D1879R, with Studs, Nuts, and Cotter Pin (2 used)

Excluder, Dust (2 used)

Screw, Cap (3/8” x 1-1/4") (2 used) (Sub. for 19H221R)

Washer, Lock (3/8”) (2 used) (Box of 50)

Nut (2 used)

Washer, Thrust (4 used) (Sub. for D1250R)

Nut (5/16”) (2 used) (Sub. for 14H253R)

Washer, Lock (5/16”) (2 used) (Box of 50)

Bolt, Taper (2 used)

Nut (1”) (2 used)

Washer, Lock (2 used)

Axle, Front

Axle, Front (For Tractors equipped with AD1645R Short Axle Assembly, identified
by the Casting No. D2759R on Front Axle)

PC-659-(10-59)



48

TRACTORS—MODEL “D” (STYLED)

Key

OB WN =

-
bl =X7-Y. EN]

12

13

14

Part No.

D 636R
D 635R
JD 7224 R
JD 7270 R
AA 1395 R
AA 3120 R

F 2270 R

JD 7759

F 2273 R
12H 11 R
JD 17R

Serial No.

=
(—)-

(——)-159010

159011

(——)-159010

159011~
(——)-159010

1569011-
(——)-159010

159011
(—)—-159010

(=)~
159011~

159011~

FRONT WHEEL

Description

Washer, Felt (2 used) (Sub. for AA663R)

Retainer, Felt (2 used)

Cone with Rollers

Cup, Bearing

Hub, A1557R, with Bearing Cups (Disk Type Wheel)

Wheel, Front, with Hub Cap and Bearing Cups (Steel Wheel) (Sub. for
AD900R)

Disk and Rim, (For 7.50 x 18 Rubber Tires) (Sub. for AD990R) (Also order
1-AA1395R Hub, 1-AA1407R Hub Cap, 1-A1556R Gasket, 3-19H124R Cap
Screws and 6-JD17R Bolts)

Disk and Rim (For 7.50 x 18 Rubber Tires)

Cup, Bearing

Cone with Rollers

Nut with Cap Screw

Pin, Cotter (3/16” x 2”) (Box of 50)

Gasket (Use with AD990R Front Wheel)

Gasket (Use with AD90OR Front Whee!)

Gasket (Use with Disk Type Wheel)

Cap, Hub, with Fitting (Use with AD990R Front Wheel)

Cap, Hub, with Fitting (Use with AD900R Front Wheel)

Cap, A1555R, Hub, with Fitting (Use with JD1267R Front Wheel)

Washer, Lock (3/8”) (3 used) (Box of 50) (Use with AD990R Front Wheel)

Washer, Lock (3/8”) (3 used) (Box of 50) (Use with AD9OOR Front Wheel)

Washer, Lock (5/16”) (3 used) (Box of 50) (Use with JD1267R Front Whesl)

Screw, Cap (3/8” x 1-1/4”) (3 used) (Use with AD990R Front Wheel) (Sub. for

19H221R)
Screw, Cap (3/8” x 1-1/4”) (3 used) (Use with AD90OR Front Wheel) (Sub. for
19H221R)

Screw, Cap (5/16” x 1-1/4") (3 used) (Use with JD1267R Front Wheel) (Sub. for
19H124R)

Fitting, Grease, No. 1610

Screw, Cap (3/8” x 1-1/4”) (Sub. for 19H221R)

Washer, Lock (3/8”) (Box of 50)

Bolt (6 used)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 49

Key Part No. Serial
1 D 583R (—)-
2 AD 195 R (——)-
3 D 584R (—)-
4 2H 676 R (——-
5 [19H 444 A (—)-
12H 13 R (——)—
6 AD 332 R (—)—
AD 422 R (—)—
AD 615R (—)—
S TITRTTRITA )
10238 1
Key Part No. Serial No.
AD 2029 R Rear Wheel Scrapers:
1 D 3070 R 143800
2 D 3069 R 143800~
3 D 3068 R 143800~
4 24H 991 R 143800~
(Parts listed below are not illustrated.)
19H 482 B  143800-
7H 880 R  143800-
14H 800 R 143800~
22H 248 R 143800
12H 13 R 143800-
12H 13 R 143800-

No.

FRONT WHEEL EQUIPMENT

.\m\\uli,lllll'l%i
\;'\ “‘“/“»!ﬁ = < )

Description

Clamp, Rim (4 used)

Rim, Extension (2 D582R)

Washer, Rim Clamp (4 used)

Bolt, Carriage, with Hex. Nut (1/27 x 3'") (4 used)

Bolt, Mach., with Sq. Nut (1/2” x 1”) (8 used) (Sub. for 7H720R)
Washer, Lock (1/2”) (8 used) (Box of 50)

Band, Guide (4” High) (For Listed Corn) (Four D849R) (Sub. AD422R)
Band, Guide (3-1/2” High) (For Listed Corn) (Four D1050R)

Band, Guide (2-1/2” High) (Two D1524R)

I

REAR WHEEL SCRAPERS

i Ml
4@MW“ iy
A
3

Description

N

SN
8

W

I l\\\!\\\\\\\\!!\\\\\“f‘l\“im

)

|

Bar, Reinforcement

Holder, Scraper Blade

Blade, Scraper

Washer, on Holder Bolts (2 used) (Sub. for 24H481R)

Bolt, Mach., with Nut, Reinforcement Bar to Fender Cross Angle (1/2” x 2”)

" (3 used) (Sub. for 7TH796R)

Bolt, Mach., with Nut, in Holder (1/2” x 3-1/4”) (2 used) (Sub. for 7H881R)

Nut, Hex., on Blade Screw (5/8”) (Sub. for 14H652R)

Screw, Square Head Cup Point Set, in Holder

Washer, Lock, on Holder Bolts (1/2”) (2 used) (Box of 50)

W?Eher,fLog)k, on Reinforcement Bar to Fender Cross Angle Bolts (1/2”) (3 used)
ox of §

AD 2030 R Rear Extension Wheel Scrapers:

2 D 3069 R
3 [D 3071 R

D 3072 R
4 24H 991 R
5 D 3073 R

(Parts listed below are not illustrated.)

7H 1092 R
14H 800 R
22H 248 R
12H 13 R

143800-
143800~
143800-
143800~
143800-

143800
143800~
143800
143800—-

Holder, Scraper Blade

Blade, Extension Scraper, R.H.

Blade, Extension Scraper, L.H.

Washer, on Holder Bolts (2 used) (Sub. for 24H481R)
Bar, Extension Scraper

Bolt, Mach., with Nut, in Holder (1/2” x 2-3/4") (2 used) (Sub. for 7H1022R)
Nut, on Holder Screw (5/8”) (Sub. for 14H652R)

Screw, Square Head Cup Point Set, in Holder

Washer, Lock, on Holder Bolts (1/2”) (2 used) (Box of 50)

PC-659-(10-59)



50

TRACTORS—MODEL “D” (STYLED)

Key

1
2
3
4

WoON»

10

1
12

Part No.
19H1374 R
12H 17 R
D 2460 R
IrAD 1418 R

ELAD 1418 R

(AD 1322 R
{AD 1322 R
iAD 1322 R

|AD 2341 R
|AD 2636 R
14H 404 R
D 2526 R
D 2882 R
AD 1472 R
AD 1472 R
AD 2333 R

AD 1471 R

AD 2409 R

AD 1450 R
AD 1451 R

RUBBER TIRE REAR WHEELS AND EQUIPMENT

Serial No.
(——)—
(——)—

(— )

(—)-150616
(—=
(——)-150616
— -

——)-151956
150617~

15016
(—-
150617~
(——)-151956 -

151957—
(——)-151956
(——)-151956

Description

Screw, Cap (3/4” x 2”) (2 used per Wheel) (Sub. for 19H774R)

Washer, Lock (3/4”) (2 used per Wheel) (Box of 25)

Plate, Retaining

Wheel, Spoke Type Rear, without Rim Strip (For 12.75 x 28 and 13.50 x 28 Rubber
Tires) (Sub. for AD1343R)

Wheel, Spoke Type Rear, without Rim Strip (For 12.75 x 28 and 13.50 x 28 Rice-
field Tires) (Sub. for AD1343R)

Rim, Demountable, with Driver (For 12.75 x 28 and 13.50 x 28 Rubber Tires)

Rim, Demountable, with Driver (For 12.75 x 28 and 13.50 x 28 Ricefield Tires}

Rim, Demountable, with Driver (For 12.75 x 28 Tires and equipped with Rear
Wheel Brakes and with AD1450R Extension Wheel)

Rim, Demountable, with Driver (For 13-30 and 14-30 Rubber Tires)

Rim, Demountable (Use with 15-30 Ricefield Tire)

Nut (3/4”) (8 used per Wheel) (Sub. for 14H653R)

Clamp (8 used per Wheel)

Stud (3/4" x 3-1/4"") (8 used per Wheel)

Wheel, D2570R, Cast Rear, with Studs and Nuts (for 12.75 x 28 and
13.50 x 28 Rubber Tires)

Wheel, D2570R, Cast Rear, with Studs and Nuts (for 12.75 x 28 and
13.50 x 28 Ricefield Tires)

Wl'1l_eel, D3120R, Cast Rear, with Studs and Nuts (for 13-30 and 14-30 Rubber

ires)

Whee!l, D2512R, Cast Rear, with Brake Drum, Studs and Nuts (for 12.75
x 28 and 13.50x 28 Rubber Tires) (Used only on Tractors equipped with
Rear Whee! Brakes)

Wheel, D3135R, Cast Rear, with Brake Drum, Studs and Nuts (for 13-30
and 14-30 Rubber Tires) (Used only on Tractors equipped with Rear
Wheel Brakes)

Ex\kﬁ;nsion, Wheel, D2623R, with Studs and Nuts (for D2512R and D2570R

heels)

Spacer, Dual Rim (for D2512R and D2570R Wheels)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 51

Key Part No.

(AD 535 R
{AD 556 R
AD 632 R
12H 17 R
14H 404 R
19H1374 R
D 2460 R
AD 1389 R
AD 578 R
AD 1073 R

AD 184 R
AD 182 R
AD 183 R
AD 185 R
‘AD 2856 R
(AD 2856 R
AD 285 R
AC 648 R
(AD 1390 R
JD 1219 R
AC 1030 R
AC 1301 R
(AD 2857 R
{AD 1465 R
{AD 2480 R
IAD 2481 R
{AD 2482 R
{AD 2483 R
|AD 2484 R
(AD 2485 R

WoONOGIPWN =

-—
—_e

- ed d e i e
NOOT HWN

N = -
QW

N
—_

(Parts listed below
.. AD 436 R
D 532R
D 1591 R

Serial No.

(=)=
(=)=
(—)-
(—)—
(—)-
(—)-
(—)=
(—)—
(=)=
()~
(—)-
(=)
(—)-
(—)=
(—)=
(—)-
(—)—
(—)—
(=)
(—)-
(—)-
(—)-
(—)~
()~
(=)~

are not illustrated.)

-

(=)~

STEEL REAR WHEELS AND EQUIPMENT

ey
AT+ MR

-

15

Description

Bolt, Lug and Clip (3/4” x 1-7/8") (Sub. 50 D411R, 50 12H17R, and 50 14H404R)

Bolt, Lug and Clip (3/4” x 1-7/8”) (Sub. 25 D411R, 256 12H17R, and 50 14H404R)

Clip, Extension Rim, Rear Wheel (6 D713R)

Washer, Lock (3/4”) (2 used)

Nut (3/4”) (Sub. for 14H653R)

Screw, Cap (3/4” x 2”) (2 used)

Plate, Retaining

Wheel, Reversible Rear (8” Rim) (Discontinued)

Lug, Road (3 D1458R, R.H. and 3 D1459R, L.H.) (No Longer Furnished)

Grouser (2-1/2”7 x 2-1/2” x 3/8” x 16”) (3 D2373R, R.H. and 3 D2374R, L.H.)
(No Longer Furnished)

Grouser (4” x 3”7 x 3/8” x 16”) (3 D576R R.H. and 3 D577R, L.H.)

Grouser (2-1/4” x 2-1/4” x 5/16” x 16”) (3 D574R, R.H. and 3 D575R, L.H.)

Grouser (2-1/4” x 2-1/4” x 5/16” x 22”) (3 D530R, R.H. and 3 D531R, L.H.)

Grouser (4” x 3” x 3/8” x 22”) (3 D578R, R.H. and 3 D579R, L.H.)

Washer, Spade L.ug and Sand Lug (48 D938R) (Sub. for AD2486R)

Washer, Spade Lug and Sand Lug (24 D938R) (Sub. for AD2487R)

Grouser (4” x 3” x 3/8” x 30”) (3 D600R, R.H. and 3 D601R, L.H.)

Lug, Cast Cone (12 AC649R)

Wheel, Rear (8” Rim) (Discontinued)

Wheel, Rear

Lug, Sand (6 C2199R, with Bolt Lock Washer and Nut)

Boit, with Nut (3/4” x 2-1/4”) Sand Lug (Packed 25 in a Pkg.) (Sub. for C1517R)

Lug, Spade, “A’” Shaped (5” High) (12 D1283R) (Sub. for AD508R)

Lug, Spade, “A’” Shaped (6” High) (12 D2627R)

Lug, Spade (4” High) (12 D233R) (Sub. AD2852R)

Lug, Spade, Heavy-Duty (4” High) (12 D2447R) (Sub. AD2853R)

Lug, Spade (5” High) (12 D1078R) (Sub. AD2854R)

Lug, Spade, Heavy-Duty (5” High) (12 D2121R) (Sub. AD2855R)

Lug, Spade (6” High) (12 D573R)

Lug, Spade (6” High, 31° Face) (12 D2446R)

Band, Road, with Support (2 used per Wheel)
Rim, Extension, 6” Wide, Rear Wheel
Rim, Extension, 12” Wide, Rear Wheel

PC-659-(10-59)



52 TRACTORS—MODEL “D” (STYLED)

STARTING AND LIGHTING (143800-161399)
10 2 .12 14 15
13 16

27 26 30 34
7
3

29
2 P
22 gnuummlmumlmm / 7
N ¢ 8 z
8 mlmvmnnmnnmm / 35 369
31

= C — ARG 2
tA o v [ B0 nv/. o f 23 "I : 3
2 i A O :
3 ") Q ;-\ N - 24 = .

7 37
4 26
SERANNN P s 19
5 \| \E - 328 ‘».' :‘:38
> M
.......... }

’C-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 53

Key Part No.
1 7H 208 H
2 12H 10R
3 19H1112 H
4 24H 39R
5 19H1118 N
6 H 922 R
7 7H 1093 R
8 AD 2415 R
9 26H 72 R
10 19H 127 R
1 AD 2339 R
12 B 1030 R
13 804000

14 D 3116 R
15 7H 185 H
16 D 2914 R
17 806915

18 D 2908 R
19 12H 11 R
20 19H 218 D
21 7H 1092 R

22 AD 2077 R

23 D 3092 R
24 19H1131 N
25 12H 13 R
26 12H  9R
27 24H 143 R
28 13H 193 R
29 D 3103 R
30 AD 2090 R
31 B 1589 R
32 AD 2089 R
33 14H 785 R
34 AD 2451 R
35 7H 729 R
36 B 1601 R
37 B 1727 R
38 14H 812 C
39 D 3088 R
40 D 3101 R
41 AD 2331 R
42 AD 2076 R
43 28H1498 R
44 12H 15 R
45 19H1335 R
46 26H 17 R
47 AB 2571 R
48 B 1662 R
49 B 1608 R
50 14H 404 R
.. A 2610 R

AB 4226 R

21H 597 R

B 1592 R

12H 9R

14H 251 R

B 1663 R

21H 971 R

B 1664 R

AD 2585 R

STARTING AND LIGHTING (143800-161399)—Continued

Serial No.
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399

143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399

143800-161399
143800-161399
143800-161399
143800-153988
143800-153988
143800-153988
143800-153988
143800-153988
143800-153988
143800-153988
143800-153988
143800161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-161399
143800-153988
143800-153988
143800-161399
1438C0 -1563988
1438(0 -161399
143¢00 -161399
143.0J-153988
14360J-153988
143800-161399
143800-161399

* See Page 19 for lllustrations.

Description

Bolt, Mach., with Sq. Nut (5/16” x 1-3/4”) (Sub. for 7H207R)

Washer, Lock (5/16”) (2 used)

Screw, Cap (5/16” x 3/4”)

Washer

Bolt, Mach., with Sq. Nut (5/16” x 7/8”) (Sub. for 7H162R)

Strap, Adjusting

Bolt, Mach., with Hex. Nut (5/16” x 1-1/2”) (Sub. for 7H1031R)

Generator (12-Volt) (Delco-Remy No. 1101756) (Sub. for AD2079R and AD2736R)
(Deico-Remy No. 1101720) (Sub. AD2738R)

Key, Woodruff

Screw, Mach. (5/16” x 1-1/4”) (2 used)

Pulley, D2911R, Generator Drive

Pulley, Generator

Washer, Lock

Belt (Sub. for AD2340R)

Bolt, Mach., with Hex. Nut (5/16” x 1/2”) (4 used) (Sub. for 7H186R)

Bracket, Lamp (2 used)

Nut

Bracket (See AD2585R)

Washer, Lock (3/8”)

Screw, Cap (3/8” x 1”) (3 used) (Sub. for 19H211R)

Bolt, Mach., with Hex. Nut (3/8” x 1-3/4”) (3 used) (Sub. for 7H1021R)

Motor, Starting (Delco-Remy No. 000794) (Sub. AD2725R, AD2416R, Two
24H156R, AD2417R, D2033R, D2980R, D3381R, D3382R, and One H449R)

Cover, Crankcase

Screw, Cap (1/2” x 1-1/4”) (Sub. for 19H448R)

Washer, Lock (1/2”)

Washer, Lock (1/4”)

Washer (9 used) .

Bolt, Stove, with Nut (1/4” NC 2-5/8") (4 used) (Sub. 21H605R and 14H251R)

Plate, Battery Clamp Cross

Clamp, Battery

Pad, Bottom and Side (4 used)

Base, Battery

Nut (5/16”) (2 used)

Lamp (12-Volt) (3 used)

Bolt, Mach., with Hex. Nut (1/2” x 1/4”) (2 used) (Sub. for 7H730R)

Bracket, Rear Lamp

Washer, Bearing (3 used)

Nut (3/8”) (3 used) (Sub. for 14H255R)

Reinforcement, Platform

Gear, Starter

Flywheel, D3100R, with Starter Gear

Guard, Flywheel

Spacer

Washer, Lock (5/8”")

Screw, Cap (5/8” x 1/2”) (2 used)

Key, Woodruff

Shaft, Cranking (Used with Steering Wheel)

Pin in Cranking Shaft

Ratchet, Flywheel Crank

Nut (3/4”)

Clip* (Sub. for A1225R)

Rod, Choke and Tube (Sub. for AB1839R)*

Screw, Machine*

Support, Choke Tube*

Washer, Lock (1/4”)*

Nut (1/47)*

Swivel, Choke*

Screw, Machine*

Washer*

Generator Mounting Parts, Including Fan, Pulleys, Belt, Generator Adjusting
Strap and Bracket, Upper Water Pipe, Governor Shaft L.H. Cover, Clips,
Washer, Gaskets, and Hardware (Sub. for AD2381R)

PC-659-(10-59)

TR



54 TRACTORS—MODEL “D” (STYLED)

STARTING AND LIGHTING EQUIPMENT (161400-)

23 24

I/

[N

C.\.

18 19 20 21

By
%&lfm f

2C-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 55
STARTING AND LIGHTING EQUIPMENT (161400-)—Continued

Key Part No. Serial No. Description
1 804000 161400 Washer, Lock
2 806915 161400 Nut
3 D 3264 R 161400- Pulley, Gensrator
4 B 1587 R 161400- Belt
5 D 3262 R 161400- Pulley, Generator Drive
6 19H1112 H  161400- Screw, Cap (5/16” x 3/4")
7 12H 10 R 161400- Washer, Lock (5/16”) (8 used)
8 24H 39 R 161400~ Washer
9 26H 72 R 161400~ Key, Woodruff
10 D 3266 R 161400- Strap, Adjusting
11 (AD 2415 R 161400-186751 Generator (12-Volt) (Delco-Remy No. 1101756) (Sub. for AD2079R Delco-
| Remy No. 1101720 and AD2736R) (Sub. AD2738R)
{AD 2738 R 186752- Ge:grzagggﬁgm-vmt) (Delco-Remy No. 1101784 and 1100956) (Sub. for
12 19H1118 N 161400—- . Bolt, Mach., with Sq. Nut (5/16” x 7/8”) (Sub. for 7H162R)
13 7H 179 R 161400- Bolt, Mach., with Sq. Nut (5/16” x 1-1/8”) (Sub. F2270R and 14H785R)
14 A 487 R 161400- Screw, Cap (3/8” x 1”) (2 used)
15 12H 11 R 161400- Washer, Lock (3/8”) (12 used)
16 24H 156 R 161400- Washer (2 used)
17 D 3265 R 161400 Bracket, Generator
18 D 3310 R 161400- Strap, Generator Support
19 D 2865 R 161400- Washer
20 12H 13 R 153989- Washer, Lock (1/2”) (16 used)
21 19H 438 R 161400- Screw, Cap (1/2” x 1”)
22 7H 185 H 161400- Bolt, Mach., with Sq. Nut (5/16” x 1-1/4") (Sub. for 7H186R)
23 7H 185 H 161400- Bolt, Mach., with Hex. Nut (5/16” x 1-1/4”) (4 used) (Sub. for 7H186R)
24 D 2914 R 161400- Bracket, Lamp (2 used) -
25 7H 1091 R 161400- Bolt, Mach., with Hex. Nut (3/8” x 1-3/4”) (3 used) (Sub. for 7H1021R)

26 AD 2077 R 161400-188057 Motor, Starting (Delco-Remy No. 000794) (Sub. One AD2725R, One AD2416R,
One AD2417R, One D2033R, One D2980R, One D3381R, One D3382R, One
H449R, and Two 24H156R)

27 AD 2725 R 188058-— Motor, Starting (Delco-Remy No. 1109158) (Sub. for AD2705R)
28 AD 2416 R 153989- Support Battery
29 19H1218 C 153989- Screw, Cap (1/2” x 3-1/2”) (4 used) (Sub. for 19H519R)
30 AD 2417 R 153989- Cover, Battery
31 D 2033 R 188058- Lever, Starter Operating
32 24H 156 R 188058- Washer (2 used)
33 11H 41 R 188058- Pin, Cotter (1/8” x 1”) (Sub. for 11H38R)
34 H 449 R 188058- Spring, Starter Operating Rod Return
35 D 3382 R 188058- Rod, Starter Operating
36 28H1500 R 153989- Spacer (4 used)
37 3H 1000 R 153989- Bolt, Carriage, with Hex. Nut (3/8” x 10”) (4 used) (Sub. 3H1061R and 14H255R)
38 {AD 2451 R 161400-186751 Lamp (12-Volt) (3 used)
‘AF 3816 R 186752- Lamp (12-Volt) (3 used) (Sub. for AF710R)
LAA 4762 R 186752- Lamp, Combination Rear and Warning (12-Volt)
39 7H 729 R 161400- Bolt, Mach., with Hex. Nut (1/2” x 1-1/4") (2 used) (Sub. for 7H730R)
40 B 1601 R 161400 Bracket, Rear Lamp
41 B 1727 R 161400- Washer, Bearing (3 used)
42 14H 812 C 161400- Nut (3/8”) (3 used) (Sub. for 14H255R)
43 D 3088 R 161400- Reinforcement, Platform
44 11H 22 R 188058- Pin, Cotter (3/32” x 1”) (Sub. for 11H18R)
45 D 3092 R 161400- Cover, Crankcase
46 19H1131 N 161400- Screw, Cap (1/2” x 1-1/4") (9 used) (Sub. for 19H448R)
47 D 3101 R 161400- Gear, Starter
48 AD 2331 R 161400- Flywheel, D3100R, with Starter Gear and Bolts
49 AD 2076 R 161400- Guard, Flywheel
50 28H1498 R 161400- Spacer
51 12H 15 R 161400- Washer, Lock (5/8”) (2 used)
52 19H1335 R 161400~ Screw, Cap (5/8” x 1-1/2”) (2 used)
53 26H 17 R 161400- Key, Woodruff
54 AB 2571 R 161400- Shaft, Cranking (Use with Steering Wheel)
55 B 1662 R 161400- Pin in Cranking Shaft
56 B 1608 R 161400- Ratchet, Flywheel Crank
57 14H 404 R 161400- Nut (3/4")
.. B 1951 R 153989- Knob, Choke*
‘D 3146 R 153989-188057 Rod, Choke*
‘D 3381 R 188058- Rod, Choke
21H 597 R 161400~ Screw, Machine*
12H 9 R 161400~ Washer, Lock (1/4”)
14H 251 R 161400~ Nut (1/47)*
A 2747 R 153989- Extension, Choke*

*See Page 19 for lllustrations.

PC-659-(10-59)

%S



56 TRACTORS—MODEL “D” (STYLED)

STARTING AND LIGHTING

[POSITIVE(+)GROUND]|

R
[RED ON YELLOV ;
./

CONNECT TO L\N

MAGNETIC
SWITCH

BLACK ON YELLOW
CONNECT TO
RELAY TER-

b MINAL MARK-
\ ED BATTERY

\ GREEN ON YELLOW
2949

CONNECT TO
GENERATOR
TERMINAL
MARKED “F”
Key Part No. Serial No. Description
1 AD 2451 R 143800-186751 Lamp (12-Volt) (3 used)
AF 3816 R 186752- Lamp (12-Volt) (3 used) (Sub. for AF710R)
AA 4762 R  186752- Lamp, Combination Rear and Warning (12-Volt)
2 A 2610R 143800- Clip (13 used) (Sub. for A1225R)
3 R 2579 R 143800- Grommet, Rubber (3 used) (Packed 5 in a Pkg.) (Sub. for B1580R)
4 [AD 2057 R 143800-186751 Harness, Wiring
AD 2704 R  186752— Harness, Wiring
5 [AB 3561 R 186752— Switch, Light
AF 688 R 143800-186751  Switch, Light (12-Volt) (Sub. for AB2687R)
6 AD 2835 R 143800- Light, Dash (Sub. for AD2082R)
7 AB 2599 R 143800 Bulb, Light (12-Volt)
8 {B 1728 R 143800-160190 Hood
A 3032 R 160191- Hood
9 AF 2749 R 143800- Ammeter, with Clamps (Sub. for AB2568R)
10 AF 701 R 143800-186751 Lead, Fuse, with Fuse
11 AA 4845 R 143800-188057 ~ Lead, Ammeter to Starter Switch (Sub. for AB1840R)
12 14H 774 R 143800- Nut (3/8”) (Sub. for 14H651R)
13 F 690 R 143800— Knob
14 12H 273 R 143800— Washer, Lock (Sub. for F692R)
15 1838155 143800-153988 Resistance (For AB2687R Switch only)
16 14H 383 R 143800~ Nut (3/8”)
17 12H 11 R 143800 Washer, Lock (3/8”)
18 AA 4442 R 143800- Lead, Ammeter to Starting Motor (Sub. for AB1830R and AD2639R)
19 A 3082 R  143800- Cover, Starting Motor Terminal
20 D 3089 R 143800 Grommet
b | Ao 1837 R 143800-188057 Switch, Starter Pull

22 [AB 1189 R 143800-153988 Rod, Light Switch Control (For AB2687R Switch only)
AB 1838 R 143800-188057 Rod, Starter Pull Switch Control
23 AA 4845 R 143800-188057 Lead, Starter Switch to Magnetic Switch (Sub. for AD2081R)

24 AA 4422 R 143800- Cable, Starting Motor to Battery (Sub. for AB1842R)
25 AB 1197 R 143800 Cable, Ground (Sub. for AD2568R)
26 AD 2091 R 143800- Cable, Connector

>C-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 57

LIGHTING EQUIPMENT ORNLY (143800-161399)

(IR, [; 28
27

26 - W\\

Key Part No. Serial No. Description

7H 208 H 143800-161399 Bolt, Mach., with Nut (5/16” x 1-3/4”) (Sub. for 7H207R)

12H 10R 143800-161399 Washer, Lock (5/16”) (12 used)

1941112 H  143800-161399 Screw, Cap (5/16” x 3/4”)

24H 39 R 143800-161399 Washer

19H1118 N 143800-161399 Bolt, Mach., with Sq. Nut (5/16” x 7/8”) (Sub. for 7H162R)

H 922 R 143800-161399  Strap, Adjusting

7H 1093 R 143800-161399 Bolt, Mach., with Hex. Nut (5/16” x 1-1/2”) (Sub. for 7H1031R)

AP19305 H 143800-161399 Generator (6-Volt) (Delco-Remy No. 1101356) (Sub. for AB1204R) (Sub. for
AD2737R and AB4078R) .

9 26H 72 R 143800-161399 Key, Woodruff

10 194 127 R 143800-161399  Screw, Cap (5/16” x 1-1/4”) (2 used)

ONOOHWN =

1 AD 2339 R 143800-161399  Pulley, D2911R, Generator Drive
12 B 1030 R 143800-161399 Pulley, Generator
13 804000 143800-161399 Washer, Lock

14 D 3116 R  143800-161399 Belt (Sub. for AD2340R)

15 7H 185 H  143800-161399 Bolt, Mach., with Hex. Nut (5/16” x 1-1/4") (4 used) (Sub. for 7H186R)

16 D 2914 R 143800-161399 Bracket, Lamp (2 used)

17 806915 143800-161399 Nut

18 D 2908 R 143800-161399 Bracket (See AD2585R)

19 12H 11 R 143800-161399 Washer, Lock (3/8”) (6 used)

20 19H 218 D 143800-161399  Screw, Cap (3/8” x 1”) (3 used) (Sub. for 19H211R)

21 AB 1196 R 143800-153988 Clamp, Battery

22 B 998 R 143800-153988 Plate, Battery Clamp Cross

23 13H 193 R 143800-153988 Bolt, Stove, with Nut (1/4” x 5/8") (3 used) (Sub. 21H605R and 14H251R)

24 24H 143 R 143800-153988  Washer

25 12H 9R 143800-153988 Washer, Lock (1/4”) (3 used)

26 AD 2089 R  143800-153988 Base, Battery

27 B 1589 R 143800-153988 Pad, Bottom and Side (2 used)

28 14H 785 R 143800153988 Nut (5/16”) (2 used)

29 AD 2450 R 143800-161399 Lamp (6-Volt) (3 used)

30 7H 729 R 143800-161399  Bolt, Mach., with Hex. Nut (1/2” x 1-1/4”) (2 used) (Sub. for 7H730R)

31 B 1601 R 143800-161399 Bracket, Rear Lamp

32 B 1727 R 143800-161399 Washer, Bearing (3 used)

33 14H 812 C 143800-161399 Nut (3/8”) (3 used) (Sub. for 14H255R)

34 D 3088 R  143800-161399 Reinforcement, Platform

35 12H 13 R 143800-161399 Washer, Lock (1/2”) (2 used)

.. AD 2585 R 143800-161399 Generator Mounting Parts, Including Fan, Pulleys, Belt, Generator Adjusting
Strap and Bracket, Upper Water Pipe, Governor Shaft Bearing L.H. Cover,
Clip, Washers, Gaskets, and Hardware (Sub. for AD2381R)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

58

LIGHTING EQUIPMENT ONLY (161400-)

14181

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 59

Key Part No.

804000

806915
D 3264 R
B 1587 R
D 3262 R
19H1112 H
12H 10 R
24H 39 R
26H 72 R
D 3266 R
{AB 4078 R

|
|AP19305 H

12 19H1118 N
13 7H 179 R
14 A 487 R
15 12H 11 R
16 24H 156 R
17 D 3265R
18 D 3310R
19 D 2865R
20 12H 13 R
21 19H 438 R
22 7H 185 H
23 7H 185 H
24 D 2914 R
25 28H1500 R
26 AD 2416 R
27 19H1218 C
28 AD 2419 R
29 (AD 2450 R

= OWONOOHWN =

—_

{AA 3075 R

|AA 4618 R
30 7H 729 R
31 B 1601 R
32 B 1728 R
33 14H 812 C
34 D 3088 R

35 3H 1000 R

LIGHTING EQUIPMENT ONLY (161400-)—Continued

Serial No.
161400-
161400-
161400-
161400—
161400—-
161400-
161400-
161400-
161400-
161400-
161400-186751

186752—

161400—
161400—
161400-
161400
161400-
161400-
161400-
161400-
153989-
161400-
161400-
161400-
161400-
153989
153989-
153989
153989-
161400-186751
186752—
186752
161400~
161400—
161400—
161400—
161400—-
153989-

Description

Washer, Lock

Nut

Pulley, Generator

Belt

Pulley, Generator Drive

Screw, Cap (5/16” x 3/4”) (Sub. for 19H105R)

Washer, Lock (5/16”) (8 used)

Washer

Key, Woodruff

Strap, Adjusting

Generator (6-Volt) (Delco-Remy No. 1101356) (Sub. for AB1204R) (Sub.
AP19305H)

Generator (6-Volt) (Delco-Remy No. 1101401 and 1100588) (Sub. for AD2702R
and AD2737R)

Bolt, Mach., with Sq. Nut (5/16” x 7/8”) (Sub. for 7H162R)

Boit, Mach., with Sq. Nut (5/16” x 1-1/8”) (Sub. F2270R and 14H785R)

Screw, Cap (3/8” x 1”) (2 used)

Washer, Lock (3/8”) (12 used)

Washer (2 used)

Bracket, Generator

Strap, Generator Support

Washer

Washer, Lock (1/2”) (7 used)

Screw, Cap (1/2” x 17)

Boit, Mach., with Sq. Nut (5/16” x 1-1/4") (Sub. for 7H186R)

Bolt, Mach., with Hex. Nut (5/16” x 1-1/4”) (4 used) (Sub. for 7H186R)

Bracket, Lamp (2 used) -

Spacer (4 used)

Support, Battery

Screw, Cap (1/2” x 3-1/2”) (4 used) (Sub. for 19H519R)

Cover, Battery

Lamp (6-Volt) (3 used)

Lamp (6-Volt) (3 used)

Lamp, Combination Rear and Warning (6-Volt) -

Bolt, Mach., with Hex. Nut (1/2” x 1-1/2”) (2 used) (Sub. for 7H730R)

Bracket, Rear Lamp

Washer, Bearing (3 used)

Nut (3/8”) (3 used) (Sub. for 14H255R)

Reinforcement, Platform

Bolt, Carriage, with Hex. Nut (3/8” x 10”) (2 used) (Sub. 3H1061R and 14H255R)

PC-659-(10-59)

T

sy



60

TRACTORS—MODEL “D” (STYLED)

LIGHTING EQUIPMENT ONLY
18

8.9

[BLAGK]_ %

s AN
17—
/‘“\ GREEN ON| |

2 3 | YELLOW

. ,

©

7 \\\@LACK ON YELLOW]
6 \
o 7

A 2

A
11 S —
14§ £
f \e v./v
1 &

2 .
3 /
. | \
N 1

y BLACK ON YELLOW
CONNECT TO
"4 RELAY TER-
MINAL MARK-
\ ED BATTERY
¢ GREEN ON YELLOW
2930 CONNECT TO
GENERATOR
TERMINAL
MARKED “F”
Key Part No. Serial No. Description
1 AD 2450 R 143800-186751 Lamp (6-Volt) (3 used)
AA 4618 R 186752- Lamp, Combination Rear and Warning (6-Volt)
AF 3817 R 186752— Lamp (6-Volt) (3 used) (Sub. for AA3075R)
2 A 2610 R 143800- Clip (15 used) (Sub. for A1225R)
3 B 1580 R 143800- Grommet (3 used) (Packed 5 in a Pkg.)
4 [AD 2057 R 143800-186751 Harness, Wiring
AD 2704 R 186752- Harness, Wiring
5 [AF 687 R 143800-186751 Switch, Light (6-Volt) (Sub. for AB2687R)
AB 3561 R 186752 Switch, Light
6 AD 2834 R 143800- Light, Dash (6-Volt) (Sub. for AD1855R)
7 AB 2582 R 143800- Bulb, Dash Light (6-Volt)
8 [B 1728 R 143800-160190 Hood
A 3032 R 160191- Hood
9 AF 2749 R 143800- Ammeter, with Clamps (Sub. for AB2568R)
0 AF 701 R 143800-186751 Lead, Fuse, with Fuse
1 14H 774 R 143800-186751 Nut, Jam (3/8”) (Sub. for 14H651R)
2 F 690 R 143800-186751 Knob
3 12H 273 R 143800- Washer, Lock (Sub. for F692R)
4 1838155 143800-153988 Resistance Assembly (For AB2687R Switch only)
5 AB 1189 R 143800-153988 Rod, Light Switch Control (For AB2687R Switch only)
6 D 3089 R 143800 Grommet
7 [AB 1965 R 143800-153988 Lead, Battery to Ammeter (Sub. for AD2058R)
AB 1965 R 153989- Lead, Battery to Ammeter
8 AB 1860 R 143800- Clamp, Negative Battery Terminal
9 AB 1833 R 143800- Cable, Ground

AD2450R AND AD2451R FRONT AND REAR LAMPS

>C-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

61

AD2450R AND AD2451R FRONT AND REAR LAMPS—Continued

Key Part No. Serial No. Description
1 AB 3146 R 143800-188057 Molding
2 21H 990 R 143800-188057 Screw, Clamp
3 B 1725 R 143800-188057 Lens
4 B 1726 R 143800-188057 Spring, Lens Retaining (2 used)
5 AB 2816 R 143800-188057 Gasket, Lens
6 {AB 2820 R 143800-188057 Bulb (6-Volt-Single Contact) (Lighting only)
(AD 2062 R 143800-188057 Bulb (12-Volt-Single Contact) (Starting and Lighting)
7 AB 2957 R 143800-188057 Reflector (Sub. for AB2815R)
8 AB 2817 R 143800-188057 Socket with Connector
9 B 1724 R 143800-188057 Spring, Socket Retaining
10 AB 2818 R 143800-188057 Bushing and Ferrule
1 B 1723 R 143800-188057 Cap, Connector
12 14H 812 C 143800-188057 Nut (3/8”) (Sub. for 14H255R)
13 12H 11 R 143800-188057 Washer, Lock (3/8”) (Box of 50)
14 B 1727 R 143800-188057 Washer, Bearing
AA3075R, AA4618R, AA4762R, AND AF710R COMBINATION REAR AND WARNING LAMP
4
K Part N g % g g Description
ey r 0. § 5 ,; E p 25\®
T 2 % 2 26—
1 A 2729 R X X X X Screw
2 AA 3241R X X X X Molding
3 A 2731 R X X X X Lens
4 AA 3239 R X X X X Gasket, Lens (Rubber)
5 [AB 2820 R X X — — Bulb, 6-8-Volt
AD 2062R — — X X Bulb, 12-16-Volt
6 [AA 4666 R — X X —  Wiring, Switch to Large Bulb
AA 3240 R X — — X Wiring, Switch to Large Bulb
7 A 2883R X — — X Screw
8 [AA 3238 R X — — X Reflector
AA 4924 R — X X — Reflector
9 AA 4925R — X X — Jewel,Red
i0 {AB 405 R — X — — Bulb, Warning, 6-8-Voit, 1 C.P.
AA 4927R — — X — Bulb, Warning, 12-16-Volt, 1 C.P.
1 AA 4665R — X X —  Wire, Switch to Terminal
12 AA 4926 R — X X — Sockst and Wire, Warning Lamp
13 AA 4982 R — X X —  Switch, with Nut, Screws, and Knob (Sub. for AA4667R)
14 21H 969 R — X X —  Screw (3 used)
15 21H 972R — X X —  Screw (2 used)
16 12H 290R — X X —  Washer (2 used) (Sub. for A2734R)
17 A 2899 R — X X — Spring, Terminal Plate
18 (AA 4618 R — X — — Lamp, Combination Rear and Warning (6-Volt) (186752-)
[AA 4762 R — — X — Lamp, Combination Rear and Warning (12-Volt) (186752-)
19 AA 5332 R — X X —  Knob, Switch, with Screw (Sub. for AA4838R)
20 AA 3495 R — X X — Plate, Terminal, with Screws, Spring and Lock Washers (Sub. for AB3739R)
21 21H 972 R X — — X Screw (2 used)
22 12H 290 R X — — X Washer, Lock (2 used) (Sub. for A2734R)
23 A 2899 R X — — X Spring, Terminal
24 (AA 3243 R X — — X Body only
|AA 3075 R X — — — Lamp, Front, 6-Volt (186752-) (Sub. AF3817R)
(AF 710R — — — X Lamp, Front, 12-Volt (186752-) (Sub. AF3816R)
25 12H 13 R X — — X Washer, Lock, 1/2”
26 14H 392 R X — — X Nut, 1/2”
27 AA 3495 R X — — X Plate, Terminal, with Screws, Spring, and Lock Washers (Bakelite)

PC-659-(10-59)



62 TRACTORS—MODEL “D” (STYLED)

AB1204R AND AB4078R GENERATORS (DELCO-REMY No. 1101356)
12 13 15 16 20

49 39 40 41 42 43 44
51

I
\l@@

-

2322

>-659-(10-59)



TRACTORS—MODEL “D” (STYLED)

63

Key

RGN
HPWUN—SOCOONOOHAWN —

15

17
18
19
20
21

22
23
24
25
26
27
28
29
30
31

32
33

AB1204R AND AB4078R GENERATORS (DELCO-REMY No. 1101356)—Continued

Part No.

14H 631 R
21H 986 R
1872638
12H 10 R
815018
R 11100 R
A 3008 R
820524
817220
AA 3497 R
R 11086 R
804076
E 2302 RT
817216
1911097
451608
A 765R
809551
1836664
809642
21H 961 R
R 11106 R
1906939
809644
1917164
200362
14H 608
A 3011
A 3031
R 11098
1858749
1858754
1911485
1859786
| 1859787
{ 1881250
‘1871836
| 1881251
1116809
21H 238 R
21H 971 R
R 11087 R
R 11110 R
JD 7180 R
R 11094 R
R 11089 R
817224
817223
B 1030 R
26H 72 R
804000
806915
R 11109 R
A 3009 R
R 11105 R
R 11097 R
1867168
1902102
816331
R 11088 R
817532
809698
809658
AR11063 R
AR11062 R
R 11092 R
R 11093 R
809614
809824
809688
A 767 R
21H 983 R

DI

Description
Nut
Screw (Sub. for 21H985R)
Band, Cover
Washer, Lock (2 used) (Sub. for A2773R and 12H68R)
Bolt (2 used)
Screw (5 used) (Sub. for 1881998 and 1864099)
Washer, Lock (7 used)
Plate, End Cover
Gasket, End Cover Plate
Bushing
Pin, Dowel (Sub. for 809062
Wick, Oil (Felt)
Oiler (2 used)
Frame, Commutator End, with Pins
Plug, Oil Hole (Sub. for 816315)
Screw (3 used) (Sub. for 1862803)
Washer, Lock (3 used)
Washer, Brush {Rectanguiar) (3 used)
Brush, Main (2 used) (Sub. 1880998, Set of Two 1836664, and One 1906939)
Holder, Brush (3 used)
Screw (2 used)
Washer, Lock (4 used) (Sub. for 802730 and 1904377)
Brush, Third (Sub. for 1880225) (Sub. 1880998, Set of Two 1836664, and One 1906939)
Spring, Third and Ground Brush (2 used)
Armature (Sub. for 1841027)
Terminal, Brush Lead (2 used) (Sub. for 200182)
Nut (4 used) 4
Washer, Lock (4 used)
Washer, Plain (2 used)
Washer, Insulating (2 used) (Sub. for 1858753)
Stud, Terminal (2 used)
Stud, Terminal, and Lead Assembly
Terminal, “A” to Relay Lead (Sub. for 1872661)
Cover, Relay (Clamp Type)
Clamp, Relay Cover
Cover, Relay (Screw Fastened Type)
Gasket, Clamp Type Cover
Gasket, Screw Type Cover
Relay Assembly, with Cover
Screw (2 used)
Screw (2 used)
Pin, Dowel (Sub. for 809593)
Gasket, Retainer Plate (Sub. for 1855701 and 1912008)
Bearing, Ball
Plate, Felt Retainer (Sub. for 819104)
Washer, Felt (Sub. for 809961)
Collar, Outside
Frame, Drive End
Pulley, Generator
Key, Woodruff
Washer, Lock
Nut
Plate, Bearing Retainer (Sub. for 1855702 and 1911263)
Washer, Lock (3 used)
Screw (3 used) (Sub. for 1866970 and 1904370)
Screw (2 used) (Sub. for 1843646)
Frame, Main (Do Not Stock)
Coil, Field
Shoe, Pole (2 used) (Sub. Two 1914618, One 1913554, and Two 1914491)
Washer, Inside Spacing (Sub. for 809945)
Clamp, Third Brush Plate
Plate, Third Brush
Spring, Main Brush
Pin, Main Brush Holder Hinge (Insulated) (Sub. for 812016)
Pin, Main Brush Holder Stop (Insulated) (Sub. for 812015)
Pin, Ground Brush Holder Hinge (Sub. for 817313)
Pin, Ground Brush Holder Stop (Sub. for 817314)
Pin, Third Brush Plate Spring Washer
Washer, Third Brush Plate Spring
Lead, Ground Brush
Washer, Lock (Pkg. of 50)
Screw, Third Brush Plate Clamp

PC-659-(10-59)

&8
L\



64 TRACTORS—MODEL “D” (STYLED)

AD2079R (DELCO-REMY Neo. 1101720), AD2415R, AND AD2736R (DELCO-REMY No. 1101756)
12-VOLT GENERATORS

12 13 15 - 18 19

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 65

Key

—_ ek
WN—=OWENIIOTHAWN =

14

AD2079R (DELCO-REMY No. 1101720), AD2415R, AND AD2736R (DELCO-REMY No. 1101756)

Part No.

14H 631 R
21H 986 R
1872638
12H 10R
815018
1886496
A 765R
820524
817220
AA 3497 R
R 11086 R
804076
E 2302 RT
{ 817216
1878431
1 1911097
451608
809551
809637
809642
21H 961 R
R 11106 R
809644
[AR1 1030 R
AR11030 R
200182
14H 608 R
A 3011 R
A 3031 R
R 11098 R
18568749
1858754
1911485
1859786
1859787
1881250
[ 1871836
1881251
1116810
21H 238 R
1864099
A 3008 R
21H 971 R
R 11087 R
R 11110 R
JD 7180 R
R 11094 R
R 11089 R
817224
817223
[B 1030 R

1902104

813496
R 11088 R
817532
809698
809658
AR11063 R
AR11062 R
R 11092 R
R 11093 R
809614
809824
809688
A 767 R
21H 983 R

12-VOLT GENERATORS—Continued

Description

Nut

Screw

Band, Cover

Washer, Lock (2 used) (Sub. for 12H68R)

Bolt (2 used) .

Screw (3 used) (Sub. for 1868330 and 1904851)

Washer, Lock (6 used)

Plate, End

Gasket

Bushing

Pin, Dowel (Sub. for 809062)

Wick, Oil (Felt)

QOiler (2 used)

Frame, Commutator End, with Pins (AD2079R only)

Frame, Commutator End, with Pins (AD2415R and AD2736R)

Plug, Oil Hole (Sub. for 816315)

Screw (3 used) (Sub. for 1862803)

Washer, Brush (Rectangular) (3 used)

Brush (3 used)

Holder, Brush (3 used)

Screw (2 used)

Washer, Lock (4 used) (Sub. for 802730 and 1904377)

Spring, Third and Ground Brush (2 used)

Armature (AD2079R only) (Sub. for 1877870)

Armature (Sub. for 1855429 and 1872608) (AD2415R and AD2736R)

Terminal, Brush Lead (2 used) .

Nut (No. 12) (4 used)

Washer, Lock (4 used)

Washer, Plain (2 used)

Washer, Insulating (2 used) (Sub. for 1858753)

Stud, Terminal

Stud, Terminal, with Lead

Lead, “A’” Terminal to Relay (Sub. for 1850025)

Cover, Relay (Clamp Type) (AD2079R only)

Clamp, Relay Cover (AD2079R only)

Cover, Relay (AD2415R and AD2736R)

Gasket, Relay Cover (AD2079R only)

Gasket, Relay Cover (AD2415R and AD2736R)

Relay, with Cover

Screw (2 used)

Screw (2 used) (Sub. for 1881998)

Washer, Lock (4 used)

Screw (2 used)

Pin, Dowel (Sub. for 809593)

Gasket (Sub. for 1855701 and 1912008)

Ball Bearing

Plate, Retainer (Sub. for 819104)

Washer, Felt (Sub. for 809961)

Collar, Outside

Frame, Drive End

Pulley, Generator (143800-161399)

Puiley, Generator (161400- )

Key, Woodruff

Washer, Lock

Nut

Plate, Retainer (Sub. for 1855702 and 1911263)

Washer, Lock (3 used)

Screw (3 used) (Sub. for 1866970, 1904829, and 1904370)

Screw, Shoe (2 used) (Sub. for 1843646)

Frame, Main (Do Not Stock)

Coil, Field, L.H. and R.H. (AD2079R only)

Coil,zléi,eolg), L.H. and R.H. (AD2415R and AD2736R) (Sub. Two 1914491, Two 1914618, and One
19

Shoe, Pole (2 used) (Sub. Two 1914618, One 1922700, and Two 1914491)

Washer, Spacing (Sub. for 809945)

Clamp, Third Brush Plate

Plate, Third Brush

Spring, Main Brush

Pin, Main Brush Holder Hinge (Insulated) (Sub. for 812016)

Pin, Main Brush Holder Stop (Insulated) (Sub. for 812015)

Pin, Ground Brush Holder Hinge (Sub. for 817313)

Pin, Ground Brush Holder Stop (Sub. for 817314)

Pin, Third Brush Plate Spring Washer

Washer, Third Brush Plate Spring

Lead, Ground Brush

Washer, Lock

Screw, Third Brush Plate Clamp

PC-659-(10-59)



66 TRACTORS—MODEL “D” (STYLED)

AD2702R, AD2737R (6-VOLT) (DELCO-REMY Neo. 1101401), AD2703R, AND AD2738R (12-VOLT)

(DELCO-REMY No. 1101784) GENERATORS
(Serial No. D186752- )

13

36 35 34 20

47

58 59 €60 61 62 63 64 65

66 14 67 68 69 70

57 56 55
Key Part No. Serial No. Description
1 14H 631 R 186752~ Nut
2 21H 986 R 186752 Screw, Machine
3 1872638 186752 Band, Cover
4 12H 10R 186752- Washer, Lock (2 used) (Sub. for 12H68R)
5 815018 186752 Bolt (2 used)
6 1886496 186752~ Screw (3 used) (Sub. for 1904851)
7 A 766 R 186752- Washer, Lock (3 used)
8 820524 186752 Plate, End
9 817220 186752- Gasket
10 AA 3497 R 186752 “Bushing
1 21H 983 R 186752- Screw, Lock, Third Brush Adjustment
12 R 11086 R 186752- Pin, Dowel (Sub. for 809062)
I3 [ 804076 186752 Wick, Oil, Felt
1911097 186752- Plug, Oil Hole (Sub. for 816315)
4 E 2302 RT 186752- Oiler (2 used)
15 817216 186752 Frame, End, with Pins
6 451608 186752- Screw (3 used) (Sub. for 1862803)
7 A 765R 186752- Washer, Lock (3 used)
8 809551 186752 Washer, Brush (Rectangular) (3 used)
9 ( 1880998 186752- Brush, Main (2 used) (AD2702R and AD2737R) (Sub. for 1836664)
[ 809637 186752~ Brush (3 used) (AD2703R and AD2738R)
'0 809642 186752 Holder, Brush (3 used)
2 21H 961 R 186752 Screw (2 used)
2 R 11106 R 186752- Washer, Lock (2 used) (Sub. for 802730 and 1904377)
'3 1880998 186752- Brush, Third (Sub. for 1880225 and 1906939) (AD2702R and AD2737R)
4 809644 186752 Spring, Third or Ground Brush (2 used)
'5 11917164 186752 Armature (Sub. for 1841027) (AD2702R and AD2737R)
(AR11030 R 186752- Armature (Sub. for 1855429) (AD2703R and AD2738R)
'6 R 11088 R 186752 Spacer
7 817532 186752 Clamp
'8 809698 186752 Plate, Third Brush
'9 809658 186752- Spring, Main Brush
0 AR11063 R 186752- Pin, Main Brush Holder Hinge (Insulated) (Sub. for 812016)
i1 AR11062 R 186752~ Pin, Main Brush Holder Stop (Insulated) (Sub. for 812015)
2 R 11092 R 186752 Pin, Ground Brush Holder Hinge (Sub. for 817313)
3 R 11093 R 186752 Pin, Ground Brush Holder Stop (Sub. for 817314)

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 67

Key

57

Part No.

809614
809824
809688
A 767 R
200362
1858754
1858749
R 11098 R
A 3031 R
A 3011 R
14H 608 R
864099
(1118786
(1118792
1911485
1911485
21H 995 R
12H 251 R
R 11084 R
24H 91 R
R 110*7R
R 11097 R

1909070

1913554
1914491
1902104

1922700
1914491
816331

1914618
813496

1914618
R 11105 R
A 3009 R
R 11109 R
R 11110 R
JD 7180 R
R 11094 R
R 11089 R
817224
817223
B 1030 R
26H 72 R
804000
806915

AD2702R, AD2737R (6-VOLT) (DELCO-REMY No. 1101401), AD2703R, AND AD2738R (12-VOLT)

(DELCO-REMY No. 1101784) GENERATORS—Continued

Serial No.

186752~
186752-
186752~
186752~
186752-
186752~
186752~
186752~
186752~
186752~
186752~
186752~
186752-
186752-
186752~
186752~
186752-
186752~
186752-
186752~
186752~
186752-
186752~
186752-190205

190206-
190206-
186752-190205

190206~
190206-
186752-190205

190206-
186752-190205

190206-
186752~
186752~
186752~
186752~
186752~
186752-
186752-
186752~
186752-
186752~
186752~
186752~
186752~

(Serial No. D186752- )

Description

Pin

Washer, Third Brush Plate Spring

Lead, Ground Brush

Washer, Lock (Pkg. of 50)

Clip, Terminal (Sub. for 200182)

Stud and Lead Assembly

Stud, Terminal (2 used)

Washer (Insulation) (2 used) (Sub. for 1858753)

Washer (Plain) (2 used)

Washer, Lock (4 used)

Nut (4 used)

Screw (4 used) (Sub. for 1881998)

Regulator (Sub. for 1118265 and 1118305) (AD2702R and AD2737R)

Regulator (Sub. for 1118266 and 1118306) (AD2703R and AD2738R)

Lead (F-Terminal to Regulator)

Lead (A-Terminal to Regulator)

Screw (2 used)

Washer, Lock (2 used) (Sub. for A3010R)

Clip (4 used) (Sub. for 1868137)

Washer

Pin, Dowel (Sub. for 809593)

Screw, Shoe (2 used) (Sub. for 1843646)

Frame, Generator

Coil, 1S|eld) (AD2702R and AD2737R) (Sub Two 1914491, Two 1914618, and One
19

Coil, Field (AD2702R and AD2737R)

|nsulator (2 used)

Co}i\lbg;%l;!RgSub. Two 1914618, One 1922700, and Two 1914491) (AD2703R and

Coil, Field (AD2703R and AD2738R) (Sub. for 1913732)

Insulator (2 used

Shoe, Pole (2 used) (AD2702R and AD2737R) (Sub. Two 1914618, Two 1914491,
and One 1913554)

Shoe, Pole (2 used) (AD2702R and AD2737R)

Shoe, Pole (2 used) (AD2703R and AD2738R) (Sub. Two 1914618, Two 1914491,
and One 1922700)

Shoe, Pole (2 used) (AD2703R and AD2738R)

Screw (3 used) (Sub. for 1904829 and 1904370)

Washer, Lock (3 used)

Plate, Retainer (Sub. for 1855702 and 1911263)

Gasket (Sub. for 1855701 and 1912008)

Bearing, Ball

Plate, Retainer (Sub. for 819104)

Washer, Felt (Sub. for 809961)

Collar

Frame, Drive End

Pulley

Key, Woodruff

Washer, Lock

Nut

PC-659-(10-59)



68 TRACTORS—MODEL “D” (STYLED)

AD2077R 12-VOLT (DELCO-REMY No. 000794) STARTING MOTOR

14182

Key Description

-

(21H 986 R Screw
[14H 631 R Nut

2 1880355 Band, Cover
3 21H 395 R Screw (3 used)
4 A 767 R Washer, Lock (3 used) (Order AA5574R, Pkg. of 50)
5 815868 Plate, Cover
6 JD 7183 R Bearing
7 114998 Cup, Oil (2 used)
8 802692 Wick, Oil
9 1841854 Frame, Commutator End
10 ( 1863158 Coil, Field, L.H. (Sub. for 38345)
| 1863159  Coil, Field, Lower (Sub. for 38346)
| 1863160 Coil, Field, R.H. (Sub. for 38347)
11 33345 Strip, Insulating (Paper) (3 used)
12 1880684 Frame, Main (Do Not Stock)
13 1118008 Switch, Magnetic

14 21H 991 R Screw (2 used)

15 12H 9 R Washer, Lock (1/4”) (2 used)

16 1855730 Lead, Switch Ground

17 1844810 Strap, Switch Connector

18 14H 812 C Nut (3/8”) (3 used) (Sub. for 14H255R)

19 14H 732 R Nut (Sub. for A3017R)

20 12H 11 R Washer, Lock (3/8”) (4 used)

21 24H 156 R Washer (Steel)

22 R 11099 R Washer, Insulating (2 used) (Sub. for 1861076)
23 R 11107 R Washer, Insulating (3 used) (Sub. for 1904669)

24 826938 Stud, Terminal
25 1838568 Washer, Spacing
26 829042 Armature

27 1839179 Bushing -

28 21H 992 M Screw (2 used) (Sub. for 21H992R)
29 12H 264 R Washer, Lock (Countersunk) (2 used) (Sub. for A3013R)

30 1841020 Plate, Center Bearing
1839418 Gasket, Center Bearing Plate
31 1880685 Washer, Felt
32 1880686 Washer, Spacing
33 37700 Head, Bendix Drive (Sub. for D3139R)
34 37703 Screw, Head Spring (Sub. for D3142R)
35 805057 Washer, Locking (2 used) (Sub. for A2783R)
36 37702 Screw, Shaft Spring (Sub. for D3141R)
37 1836330 Sleeve, Service (Sub. for D3145R)
38 18141 Drive, Bendix (Sub. for AD2375R)
39 37705 Gear and Shaft (Sub. for AD2376R)
40 1880682 Frame, Drive End
41 826462 Bushing, Drive End
42 802696 Wick, Oil, Drive End
43 37872 Screw, End Frame Attaching (12 used)
44 12H 251 R Washer, Lock (12 used) (Sub. for A3010R)
45 37706 Stop, Pinion Back (Sub. for D3143R)
46 37707 Screw, Pinion Back Stop (Sub. for D3144R)
47 37701 Spring, Bendix (Sub. for D3140R)
28 128H04ggg R wici;‘, Oil‘: Center Bearing
asher, Lock (2 used) (Sub. for A
50 1872866 Screw (2 used)( ) 3012R)
51 ... Wire
52 26H 10 R Key, Woodruff (2 used)
53 1839180 Tube, Oil

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 69
AD2077R 12-VOLT (DELCO-REMY No. 000794) STARTING MOTOR—Continued

Key Part No. Description
54 E 2302 RT Cup, Qil

55 R 11097 R Screw, Pole Shoe (12 used) (Sub. for 1843646)

56 36582 Shoe, Pole (6 used)

57 24754 Washer, Brush Holder Plain (6 used)

58 1860389 Washer, Insulating (6 used)

59 .e........ Connector, Insulated Brush (3 used)

60 35728 Bushing, Insulating (6 used)

61 1863159 Spring, Brush (6 used) (Sub. for 34846)

62 A 766 R Washer, Lock (6 used)
63 21H 972 R Screw (6 used)

64 38367 Brush (6 used)
65 ... Holder, Brush (6 used)
66 1855434 Rivet, Brush Holder (6 used)

1118305 AND 1118306 VOLTAGE REGULATOR
)

(Serial No. D186752-

Key Part No. Serial No. Description
1 R 11100 R 186752~ Screw, Terminal (4 used) (Sub. for 1881998 and 1864099)
2 R 11084 R 186752- Clamp, Terminal (4 used) (Sub. for 1868137)
3 (1911485 186752- Lead, Regulator to “F’’ Terminal on Generator (Sub. for 1911481)
(1911485 186752~ Lead, Regulator to ““A’’ Terminal on Generator
4 1909034 186752- Cover
5 1878517 186752~ Support, Contact
6 R 11111 R 186752- Screw, Adjusting (1118305, 1118306) (Sub. for 1912159)
7 1878780 186752 Armature (Order from John Deere Harvester Works)
8 (R 11112 R 186752- Spring (1118305, 1118306) (Sub. for 1912176)
| 1878500 186752 Spring (2 used) (1118265, 1118266)
9 (1904817 186752- Screw, Relay, Armature Attaching (2 used)
(R 11106 R 186752- Washer, Lock, Armature Relay Screw (2 used) (Sub. for 1904377)
10 1909041 186752- Lead, Ground
11 1909035 186752~ Gasket
12 21H 995 R 186752- Screw, Mounting (2 used)
13 12H 251 R 186752- Washer, Lock, Mounting Screw (2 used) (Sub. for A3010R)
14 24H 91 R 186752~ Washer, Mounting Screw (2 used) :
15 1913063 186752 Base, Mounting
16 1922408 186752~ Screw, Adjusting (Sub. for 1912365) (1118305, 1118306)
17 { 1885297 186752- Resistor (1118265, 1118305)
AR11067 R 186752- Resistor (1118266, 1118306) (Sub. for 1910174)
18 R 11102 R 186752- Insulator (2 used) (Sub. for 1878507)
19 1878506 186752~ Bushing, Insulating (2 used)
20 R 11101 R 186752- Plate, Lock, Contact Attaching Screw (Sub. for 1878505)
21 R 11103 R 186752- Screw, Contact Attaching (2 used) (Sub. for 1878516)
( 1118305 186752- Regulator, Complete, with Cover, less Lead Assemblies (6-Volt) (Sub. 1118786)
1118306 186752— Regulator, Complete, with Cover, less Lead Assemblies (12-Volt) (Sub. 1118792)

PC-659-(10-59)



70 TRACTORS—MODEL “D” (STYLED)
AD2705R AND AD2725R STARTING MOTORS (DELCO-REMY No. 1109158)

10
%—12

Key Part No. Description
1872411 Bolt, Thru (2 used)
12H 10 R Washer, Lock (5/16”) (2 used)
1889664 Band, Commutator Cover
1865182 Plug, Commutator End Frame

810620 Bushing, Commutator End Frame

1861785 Spring, Commutator Brush (4 used)

1906909 Brush, Starting Motor (4 used)
21H 972 R Screw, Machine, Brush Lead Attaching (4 used)
A 766 R Washer, Lock (4 used)
10 21H 979 R Screw, Machine, Switch Attaching (2 used)

OCONOOHWN =

11 A 767 R Washer, Lock (2 used)
12 1857519 Switch, Starting
13 1857269 Insulation, Switch Side (2 used)

14 14H 732 R Nut, Terminal Stud (3/8")
15 12H 11 R Washer, Lock (3/8”) (2 used)

16 1857271 Terminal, Contact

17 1857270 Insulation, Outside Contact

18 1887033 Gasket, Switch

19 R 11107 R Washer, Terminal Stud Insulating (3 used) (Sub. for 1904669)
20 R 11099 R Washer, Terminal Stud Insulating (Sub. for 1861076)
21 1911610 Stud, Terminal - )

22 1913534 Insulation, Field Coil (2 used) (Sub. for 1868810)

23 1909462 Shoe, Pole (4 used)

24 1910048 Coil, Upper Field

25 1910047 Coil, Lower Field

26 1857751 Pin, Dowel, Drive End

27 . Main, Frame

28 R 11097 R Screw, Pole Shoe (3/8”) (8 used) (Sub. for 1843646)
29 R 11086 R Pin, Dowel, Commutator End Frame to Main Frame (Sub. for 809062)
30 1909789 Frame, Commutator End, and Bushing

31 1838393 Screw, Cap, Shift Lever Adjusting

32 1914252 Lever, Upper Shift

33 12H 10 R Washer, Lock (5/16”)

34 14H 650 R Nut, Shift Lever Adjusting Stud

35 1914258 Pin, Clevis, Upper and Lower Shift Lever

36 11H 3 R Pin, Cotter

37 1914256 Pin, Dowel, Shift Lever

38 1914257 Support, Shift Lever

39 R 11085 R Plug, Pipe, Drive End (Sub. for 103883 and 125947)
40 1909654 Wick, Drive End

41 1904083 Bushing, Drive End

42 1914250 Housing, Drive

43 1914253 Lever, Lower Shift

44 1883730 Bushing, Over-Running Clutch

45 1932545 Motor, Drive (Sub. for 1914341)

46 1911644 Washer, Brake

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 71

AD2705R AND AD2725R STARTING MOTORS (DELCO-REMY No. 1109158)—Continued

Key Part No. Description
47 1911611 Bearing, Center ) )
48 1911645 Washer, Spacing, Center Bearing to Armature
49 1913955 Armature )
50 1911232 Washer, Spacing
GASKET SETS
Part No. Serial No. Description

AD 2679 R (—)-

Gasket Set for Model “D”’—Transmission and Rear End Overhaul—

Consisting of :
1—AD 778 R
3—B 192 R
1—C 1439 R
T— 289 R
1— 293 R
1— 296 R
1—D 1247 R
1—D 1740 R
3—D 2037 R

[wlvlvlu]elole]

Gasket, Transmission Case Rear Cover

Shim (Brake Shaft Quill)

Qil Seal, Power Shaft Clutch Trip Lever

Gasket, Pulley and Spline Shaft Gear Cover

Gasket, Clutch Fork Bearing

Gasket, Differential Shaft Quill

Gasket, Rear Power Shaft Opening Cover

Gasket, Power Shaft Opening Cover

Shim, Power Shaft Quill Bearing Adjusting Cover (Thin)

Part No. Serial No.

AD 2677 R (—)-

Description

Gasket Set for Model ‘“D’’—Crankshaft and Bearing Replacement—

Consisting of :

1—AD 298 R
1—D 289 R
2—D 291 R
1—D 293 R
1—D 299 R
1—D 1791 R
1—D 1861 R
1—D 1929 R
1—D 2124 R
4—K 2052 R

Gasket, Transmission Case Front Cover
Gasket, Puiley and Spline Shaft Gear Cover
Gasket, Camshaft Bearing

Gasket, Clutch Fork Bearing

Gasket, Left Main Bearing

Gasket, Left Main Bearing Cover

Felt, Right Main Bearing

Gasket, Clutch Dust Shield

Washer, Flywheel Spacer Oil Seal

Washer, Lead (Clutch Dust Shield Screws)

PC-659-(10-59)



72

TRACTORS—MODEL “D” (STYLED)

Part No. Serial No.
AD 2675 R ¢

GASKET SETS—Continued

Gasket Set for
Consisting of :
18— 264 R
1— 321 R
1—AD 298 R
2—B 60R
i—D 285 R
2—D 294 R
2—D 295 R
1—D 309 R
1—D 1786 R
1—D 1787 R
1—D 1788 R
1i—D 1789 R
1—D 1790 R
1—D 3008 R

W 8759

Description
Model “D”’—Valve, Ring and Cylinder Replacement—

Washer, Lead (Cylinder Head Studs)
Gasket (Carburetor to Manifold)

Gasket, Transmission Case Front Cover
Packing, Ventilator Pipe (Sub. for A535R)
Gasket, Tappet Case to Cylinder Head
Gasket, Cylinder Head Water Inlet
Gasket, Radiator Inlet and Cylinder Outlet
Gasket, Tappet Case Cover

Gasket, Water Pipe to Cylinder

Gasket, Cylinder Head

Gasket, Manifold

Gasket, Cylinder to Case

Gasket, Air Cleanar to Carburator
Gasket, Upper Water Pipe—Upper

Part No. Serial No.
AD 2681 R ¢ )-

Description

Gasket Set for Model “D’”’—Governor Overhaul—

Consisting of :
1—A 5272 R
5—D 297 R
1—D 298 R
4—D 509 R
3—D 684 R
1—D 825 R
1—D 1943 R
1—D 2577 R
1—D 2892 R

Gasket, Magneto (Sub. for A500R)

Gasket, Fan and Governor Shaft Housing
Gasket, Governor Case

Gasket, Fan Shaft and Governor Shaft Bearing
Washer, Felt, Fan Shaft

Washer, Felt, Governor Shaft

Washer, Felt, Governor Shaft

Gasket, Governor Shaft Right Bearing Housing
Gasket, Governor Shaft Right Bearing Housing

Part No. Serial No.
AR 21785 R (—)-

Description

Gasket Set for Mode! “D’’—Valve Replacement (Not lllustrated)—

Consisting of :

18— 264 R Washer, Lead, Cylinder Head Studs

1— 321 R Gasket, Carburetor to Manifold

1—D 285 R Gasket, Tappet Case to Cylinder Head
2—D 294 R Gasket, Cylinder Head Water Inlet

2—D 295 R Gasket, Radiator Inlet and Cylinder Outlet
1—D 309 R Gasket, Tappet Case Cover

1—D 1786 R Gasket, Water Pipe to Cylinder

1—D 1787 R Gasket, Cylinder Head

1—D 1790 R Gasket, Air Cleaner to Carburetor

1—D 3008 R Gasket, Upper Water Pipe

PC-659-(10-59)



TRACTORS—MODEL “D” (STYLED) 73

GASKET SETS—Continued

0005

Part No. Serial No. Description
AD 2865 R ( )— Gasket Set for Model “D’’—Carburetor Service—Consisting of :
1—R 10114 R Packing, Felt, Throttle Shaft Bushing (Sub. for 44-62)
1— 321 R Gasket, Carburetor to Manifold

1—P 710 Gasket, Bowl Nut

1—P 950 Gasket, Strainer

1—P 951 Gasket, Bowl

1—D 1790 R GQGasket, Carburetor to Air Intake Elbow

DECALCOMANIA SET

JOIEIN DIEERE

6 J
/ L “!\4 EVIRY 10 wouRs
Key Part No. Serial No. Description
. AD 2671 R 143800~ Decalcomania Set consisting of :
(Decalcomanias are furnished in sets only as listed.)

1 JD 115 B ‘““John Deere’’ for Sides of Hood (2 used)
2 JD 110 . “John Deere’’ for Radiator Top Tank
3 B 1567 R AU ... ‘“Donaldson Air Cleaner Instructions”
4 A 2568R ... .. .. .. ... ‘“‘Be Careful” for Tractor Speed
5 D 3309R ....... . ... ‘““Model Designation’ (2 used)
6 Dir. 118 ... ... .. . “Filter Servicing Instructions”
7 B 1568 R ............ “Air Cleaner Oil Level Indication”
8 Dir. 124 . ... ... .. ‘““Air Cleaner Instructions’

PC-659-(10-59)



74 TRACTORS—MODEL “D” (STYLED)

AD2880R POWR-TROL PARTS
(Serial No. 143800- )

(Parts listed below are not illustrated.)

Part No. Serial No. Description
30009A  143800- Clamp, Long Hose, Flexible Oil Line (2 used)
30010A  143800- Clamp, Short Hose, Flexible Qil Line (2 used)
2H 179 D 143800- Bolt, Carriage, Oil Line Clamps (2 used)
8H 218 R 143800- Bolt, Special Square, P.T. Lever
11H 88 R 143800- Pin, Cotter, 3/16” x 2”, in P.T. Lever (2 used) (Sub. for 11H82R)
12H 11 R 143800- Washer, Lock, 3/8” P.T. Lever Bolt
12H 11 R 143800- Washer, Lock, 3/8” P.T. Ball Joint Assembly (2 used)
12H 11 R 143800- Washer, Lock, 3/8” P.T. Oil Line Clamp to Reservoir Screw (2 used)
12H 13 R 143800- Washer, Lock, 1/2” Platform to Reservoir Screw (2 used)
12H 13 R 143800- Washer, Lock, 1/2” P.T. Valve Housing to Reservoir Screw (6 used)
14H 190 R 143800- Nut, Square, 3/8”, P.T. Lever Bolt
14H 785 R 143800- Nut, Hex., 5/16”, on Qil Line Carriage Bolt (Sub. for 14H253R)
14H 774 R 143800- Nut, Jam, 3/8”, P.T. Ball Joint Assembly (2 used) (Sub. for 14H651R)
15H 237 R 143800- Plug, Pipe, 1/2”, P.T. Reservoir
15H 238 R 143800- Piug, Pipe, 3/4”, P.T. Reservoir
15H 239 R 143800- Plug, Pipe, 1”, P.T. Reservoir .
F 2272 R 143800- Screw, Special Cap, P.T. Oil Line Clamp Washer to Reservoir (2 used) (Sub. for 19H203R)
19H 456 R 143800- Screw, Special Cap, Platform to P.T. Reservoir (4 used) (Sub. for 19H455R)
19H 1182 R 143800~ Screw, Cap, 1/2” x 5”, P.T. Valve Housing to Reservoir (3 used)
19H 1183 R 143800- Screw, Cap, 1/2” x 5-1/2”, P.T. Valve Housing to Reservoir (4 used)
24H 994 R 143800- Washer, P.T. Lever Shaft (2 used)
26H 14 R 143800- Key, Woodruff, P.T. Lever
29H 488 T 143800- Nipple, Pipe, P.T. Reservoir Oil Filler
A 2444 R 143800- Snap Ring, P.T. Pump Drive Key
A 3105 R 143800- Washer, Copper, Valve Housing to Reservoir Top L.H. Screw
A 3256 R 143800- Plug, Reservoir -
A 3606 R 143800- Packing, ‘O’ Ring, P.T. Suction Line (Packed 10 in a Pkg.)
A 5065 R 143800- Shaft, P.T. Lever (Sub. for A3938R)
A 3939 R 143800- Lever, P.T.
A 4231 R 143800- Washer, Special Oil Line Clamp to Reservoir (2 used)
A 4241 R 143800~ Reservoir
AA 4480 R 143800- Line, P.T. Rear Pressure
AA 4482 R 143800- Line, P.T. Rear Suction
AA 4483 R 143800- Joint, Ball Assembly
AA 5367 R 143800- Cap, P.T. Oil Filler, with Rod
D 465 R 143800- Gasket, Reservoir Drain (Packed 5 in a Pkg.)
D 3431 R 143800- Support, Flexible Line Clamp
D 3432 R 143800- Support, Reservoir, R.H.
D 3433 R 143800- Support, Reservoir, L.H.
D 3434 R 143800- Support, Reservoir, Front
JD 166 R 143800- Union, Adapter, Suction Line to Pump
R 495 R 143800- Packing, “O” Ring, Pressure Line (Packed 10 in a Pkg.)
H 945 R 143800- Plug, Reservoir Drain
.......... 143800- Pump, Powr-Trol*
.......... 143800~ Housing, Valve, Powr-Trol* **#
.......... 143800- Seat*
AA 5603 R 143800- Cylinder, 37*
AF 1586 R 143800~ Cylinder, 3-1/2"**

*See PC-406, Models “AR” and “AQ” Tractors (Styled), for illustration and list of parts.
**See PC-313, Model ““70”’ Series Tractors, for illustration and list of parts.
***|n list of parts, Sub. A5065R for A3938R, and A5076R for A3511R.

PC-659-(10-59) @



NUMERICAL INDEX

TRACTORS—MODEL “D” (STYLED) 75
Part No. Page Key Part No. Page Key . Part No. Page Key Part No. Page Key
: 1K 25 33 | 12M 200 R 23 4T | 19H 127 R %3 10 | 244 39 R 11 40
2H 154 R 42 27 | 424 201 R 290 2 | 19H 203 R 9 1 53 4
2H 156 H 42 27 19H 211 R 8 8 55 8
2H 547 R 41 82 19K 218 D 8 8 57 4
2H 615 R 43 27 | 434 193 R 42 13 19H 221 R 21 24 59 8
2H 676 R 49 4 | 334 218 R 42 10 19H 230 H 37 46 | 24H 52 R 13 21
3H 264 R 42 26 | 144 251 R 19 43 19H 242 R 15 37 37 50
3H 704 R 43 1 | 344 253 R 19 28 19H 269 R 30 18 | 244 81 R 19 7
3H 718 K 43 21 | .4 285 R 19 8 | 194 332 R 26 10 | 244 86 R 33 19
3H 719 R 43 21 14H 257 R 26 19 19H 337 N 26 10 24H 91 R 67 52
3H 1000 R 55 37 14H 262 R 41 32 194 353 R 41 48 69 14
3H 1061 R 55 37 14H 270 R 47 9 19H 360 T 41 48 24H 132 R 19 2
144 338 R 19 13 | 19H 428 R 5 1 27 15
14H 347 R 7 31 194 438 R 28 14 | 24H 143 R 30 3
H 162 R 26 9 | 144 3%2 R 45 28 | 19H 444 A 42 29 a2 11
7H 179 R 35 13 | 344 383 R 56 16 | 19H 448 R 11 30 53 27
7H 185 H 53 15 | 144 392 R g8 17 | 19H 456 R 13 34 57 24
7H 186 R 53 15 14H 398 R 15 27 19H 457 R 15 24 24H 154 R 17 2
7H 207 R 53 1 | 14H 398 R 45 4 | 19H 462 N 9 17 21 26
7H 208 H 53 1 14H 6402 R 45 45 | 19H 467 R 26 32 23 68
7H 236 R 31 38 14H 403 R 45 45 19H 472 N 26 32 24H 158 R 27 2
TH 433 R 19 32 14H 404 R 9 13 19H 482 B 9 30 | 24H 156 R 27 6
TH 720 R 42 29 | 944 408 R 47 9 | 19H 484 R 37 37 53 22
7H 729 R 53 35 | J4H 411 R 47 29 | 19H 519 R 55 29 55 16
7H T30 R 833 35 14H 473 R 7 31 | 19H 664 R 37 11 55 26
7H 741 R 9 17 | 344 480 R 45 28 | 19H 695 R 146 18 55 32
M 796 R 9 130 16H 524 R 14 2 | 19H 788 R 14 12 59 16
7H 824 R 39 51 14H 608 R 63 26 19H 792 R 41 18 68 21
7H 828 R 39 51 14H 631 R 68 1 | 19H 1006 T 37 37 | 24H 186 R 41 29
74 880 R 49 oo 14H 6506 R 70 34 19H 1007 7 &5 30 24H 234 R 7 59
7H 881 R 49 ea 14H 651 R 56 12 19H 1099 R T 24 24H 481 R 26 31
7H 1021 R 32 10 14H 652 R 15 10 | 19H 1112 W 27 9 49 4
TH 1022 R 47 16 144 653 R 41 21 | 19H 1116 N 37 46 | 244 482 R 43 5
TH 1031 R 53 7 | 144 54 R 47 9 | 19H 1118 N 26 9 | 24H 490 R 43 5
7H 1091 R 32 10 14H 732 R 27 3 | 19H 1131 N 11 30 | 24H 763 R 45 16
7H 1092 R 47 16 14H 760 R 43 21 | 19H 1218 C 85 29 24H 991 R 18 3
7H 1093 R 53 7 14H 776 R 86 12 | 194 1303 R 37 16 26 31
14H 800 R 15 10 | 19H 1320 R 46 3 29 4
14H 812 C 19 8 | 19 1338 R 31 30 | 244 992 R 43 5
8H 247 R 19 32 19H 1376 R 36 26 | 24H 993 R 43 5
8H 1388 R 46 16 19H 1381 R 46 12 43 25
8H 1410 R 46 15 15 186 21 3 | 19H 1391 R 41 28 43 29
8H 2244 R 45 30 23 3 | 19H 1404 R 14 16 | 24H 994 R 7% s
8H 2252 R 11 27 | 35 223 25 17 | 19H 1405 R 41 18 | 24H 998 R 45 16
15H 237 R 5 13
5 14
10 2534 25 20 %33 ggg S 20 20 | 21H 238 R 63 36 254 25 50
15H 253 R 18 25 | 21H 393 R 48 3 28 v 25 29
18H 254 R 37 35 | 21H 597 R 7 19 | 264 10R 37 51
11 3R 27 20 15H 288 R 9 o | 2iH 605 R 42 13 68 52
1 17 R 34 1 | 354 280 R 5 12 | 21H 618 R 42 10 | 26H 14 R T4 se
11H 18 R 17 34 1sH 281 R 5 7 | 21H 961 R 63 20 | 26H 17T R 32 24
11H 22 R 8 12 21H 962 R 25 22 45 48
11H 38R 37 8 21 963 R 25 11 53 46
11H 39R 3% 5 16 480 23 58 | 21H 964 R 21 38 35 53
11H 41 R 73 16 491 C 23 1 | 21H 966 R 23 46 | 26H 22 R 39 44
11H 45 R 1722 16 583 21 4 | 21H 969 R 61 14 41 13
1iH 49 R 17 22 23 4 21H 971 R 19 45 26H 23 R 11 12
114 62 R 28 15 16 738 23 48 | 21H 972 R 69 63 | 264 32 R 13 28
11H 64 T 28 15 23 57 | 21 973 R 21 34 | 26H 7z R 53 9
11H 78 R 14 35 164 280 R 42 5 | 21H 973 R 25 12 55 9
11H 80 R 8 3 16H 273 A 39 20 | 21H 979 R 70 10 57 9
114 82 R 15 30 16H 283 A 42 2 | 21H 980 R 17 40 59 9
114 84 R 37 45 16H 648 A 43 22 | 21H 983 R 63 48 63 46
11H 88 R 15 30 16H 677 A 37 3 | 21H 988 R 68 1 65 46
16H 1114 A 33 5§ gi: ;gg : :% 1; seH 85 R gz :2
4
12H 9 R 7 20 %:: };il : 33 8 21H 991 R 68 14 41 13
124 10 R 7 51 | 16x 4778 23 89 | 21H 992 M &8 28
12H 11 R 7 23 21K 992 R &8 28
12H 13 g 12 1§ 21H 998 R 49 12 | 28H 1498 R 29 10
12 1 A 33 11 28H 1498 R 53 43
12H 17 R 9 37 174 6}2 o 25 15 85 50
12H 21 R 46 11 184 30 R 28 20 | 22H 36 R 17 12 | 28H 1500 R 55 136
12H 335 R 21 33 22H 162 R 13 11 59 25
12H 64 R 25 8 22H 176 R 13 18 | 28H 1502 R 43 4
12H 251 R 68 44 19H 99 R 7 52 | 22H 178 R 15 33 28H 1503 R 43 4
12H 253 R 68 49 19H 105 R 27 9 | 22H 248 R 49 o
12H 264 R 68 29 19H 112 R 7 1| 224 476 R a5 27
12H 270 R 21 14 194 118 T 2 1
12H 273 R 56 14 29H 488 T T4 e

PC-659-(10-59)



NUMERICAL INDEX

76 TRACTORS—MODEL “D" (STYLED)
Part No. Page Key Part No. Page Key Part No. Page Key Part No. -Page Key
30 635 25 41 18141 68 38 809688 63 66 1118308 67 46
30H 9 R 13 17 24754 69 57 65 66 69 6
30H 11 R 15 38 30009 74 se 67 36 89 oo
30H 13 R 9 s 30010 74 oo 809698 63 58 1118306 67 46
30H 19 R 37 47 33345 68 11 65 58 69 6
30H 22 R 32 5 34846 69 61 66 28 69 oo
35728 69 60 809824 63 65 1118786 67 46
36582 69 56 65 65 69 e
44 62 25 6 37700 68 33 87 35 1118792 67 46
47 649 25 48 37701 68 47 809945 63 56 69 o
60 450 25 6 37702 68 36 65 56 1836330 68 37
60 476 25 6 37703 68 34 809961 63 42 1836664 63 18
78 434 25 28 37705 68 39 65 42 66 19
79 R 32 91 37706 68 45 67 64 1838155 56 15
87 3 25 49 37707 68 46 810620 7 s 80 14
233 576 25 39 37872 68 43 812015 63 61 1838393 70 31
233 584 25 139 38345 68 10 65 61 1838568 68 28
264 R 9 14 38346 68 10 66 31 1839179 68 27
294 R 9 15 38347 68 10 812016 63 60 1839180 68 53
45 32 38367 69 64 25 60 1839418 68 30
321 R 25 1 103883 70 39 6 30 1841020 68 30
405 R 37 53 114998 68 7 813496 65 55 1841027 63 24
794 53 22 125947 70 39 67 57 66 25
85 26 200182 63 25 815018 63 5 1841854 68 9
1118 23 41 65 23 & 5 1843646 63 52
23 64 67 38 66 5 65 52
1146 R 32 17 200362 63 25 815868 68 5 67 54
1152 23 20 67 38 816315 63 14 69 55
1153 23 21 451608 63 15 65 14 70 28
1197 23 53 65 15 66 13 1844810 68 17
1197 T 23 53 66 16 816331 63 55 1850025 &5 30
1379 23 18 802692 68 8 67 57 1855429 65 22
1397 23 38 802696 68 42 817216 63 14 66 25
1404 23 36 802730 63 21 65 14 1855434 69 &6
1418 23 54 65 20 66 15 1855701 63 39
1533 23 43 : 66 22 817220 63 9 65 39
1760 23 24 804000 53 13 22 g 85570 67 61
1814 23 29 55 1 1855702 63 49
2121 23 16 57 13 817223 63 44 65 49
2122 21 8 89 1 65 44 67 60
23 8 63 47 67 66 1855730 68 16
2264 B 23 25 65 47 817224 63 43 1857269 70 13
2288 21 7 67 69 65 43 1857270 70 17
23 7 804076 63 12 87 65 1857271 70 16
2323 R 32 16 65 12 817313 63 62 1857519 70 12
2498 23 33 66 13 65 62 1857751 70 26
2496 23 15 68 48 66 32 1858749 63 30
2497 23 &0 805057 68 35 817314 63 63 65 28
2503 23 32 806915 53 17 65 63 67 40
2504 23 35 55 2 66 33 1858753 63 29
2505 23 19 57 17 817532 63 57 65 27
2537 23 63 59 2 65 57 67 41
2538 23 40 63 48 66 27 1858754 63 31
2745 23 17 . 65 4B 819104 63 41 65 29
3219 21 44 &7 70 65 41 67 39
3744 21 2 809062 63 11 67 63 1859786 63 33
23 2 65 11 820524 63 8 65 31
4210 21 45 66 12 65 8 1859787 63 33
4954 23 26 70 29 66 8 65 31
5077 21 41 809551 63 17 826462 68 41 1860389 69 58
5516 21 22 65 16 826938 68 24 1861076 68 22
5518 21 17 66 18 829042 68 26 70 20
5519 21 18 809593 63 38 864099 67 45 1861785 7 6
5520 21 21 65 138 1100588 59 11 1862803 63 15
5532 21 36 67 53 1100956 55 11 65 15
5536 21 48 809614 63 64 1101356 57 8 86 16
5610 21 29 65 64 59 11 1863158 68 10
5618 21 47 67 34 1101401 59 11 1863159 68 10
5620 21 49 809637 65 17 1101720 53 8 69 61
5622 21 54 66 19 55 11 1863160 68 10
5633 21 32 809642 63 19 1101756 gg 12 1864099 63 6
5644 21 47 65 18 65 35
5926 21 20 66 20 1101784 55 11 . 6 1
6199 21 16 809644 63 23 1109158 55 27 1865182 70 4
6204 21 12 65 21 1116809 63 35 1866970 63 51
6230 21 1 66 24 1116810 65 33 65 51
6468 21 43 809658 63 59 1118008 68 13 1867168 63 53
10383 21 31 65 59 1118265 2; “g 65 53
10407 21 &2 66 29 1868137 67 51
10461 21 46 1118266 gg "g 69 2

PC-659-(10-59)



NUMERICAL INDEX

TRACTORS—MODEL “D” (STYLED) 77
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
1868330 65 6 1911263 63 49 A 765 R 21 37 A 3008 R 63 7
1868810 70 22 65 49 23 45 65 136
1871836 63 34 &7 60 25 23 A 3009 R 63 50
65 32 1911481 69 3 63 16 65 50
1872411 70 1 1911485 63 32 65 7 67 59
1872608 &5 22 65 30 66 17 A 3010 R 67 50
1872638 63 3 87 47 A 766 R 23 30 68 44
65 3 &7 48 23 37 69 13
66 3 &9 3 23 51 A 3011 R 63 27
1872661 63 32 69 3 23 56 65 25
1872866 68 50 1911610 70 21 86 7 67 43
1877870 65 22 1911611 71 47 69 62 A 3012 R 68 49
1878431 65 14 1911644 70 46 7 9 A 3013 R 68 29
1878500 69 8 1911645 71 48 A 767 R 17 41 A 3017 R 68 19
1878505 69 20 1912008 63 39 63 67 A 3031 R 63 28
1878506 69 19 65 39 65 67 85 26
1878507 69 18 87 61 67 137 67 42
1878516 69 21 1912159 &9 6 88 4 A 3032 R 56 8
1878517 69 5 1912176 69 8 70 11 60 8
1878780 & 7 191236% 89 16 A 939 R 45 25 A 3068 R 28 10
1880225 63 22 1913063 69 15 A 974 R 39 4 A 3082 R 56 19
66 23 1913534 70 22 A 978 R 39 5 A 3105 R T4 se
188035% 68 2 1913554 63 55 A 976 R 39 & A 3232 R 26 22
1880682 68 40 67 56 A 981 R 39 19 29 1
1880684 68 12 1913732 67 56 A 982 R 39 17 29 8
1880688 68 131 1913955 71 49 A 983 R 39 11 A 3256 R Y
1880686 68 32 1914250 70 42 A 985 R 39 49 A 3511 R T4 ee
1880998 43 18 1914252 70 32 A 986 R 39 47 A 3539 R 21 52
86 19 1914253 70 43 A 1197 R 15 14 A 3546 R 29 2
& 23 1914256 70 37 A 1225 R 19 38 A 3608 R T4 ee
1881250 63 33 1914257 70 38 53 40 A 3612 R 26 24
65 31 1914258 70 35 85 2 A 3938 R T4 es
1881251 83 34 1914341 70 45 60 2 A 3939 R T4 oo
85 32 1914491 63 35 A 1555 R a8 12 A 4059 R 18 &
1881998 63 6 65 54 A 1556 R 48 11 A 4231 R Y
&5 135 67 56 A 1557 R 48 5 A 4241 R YY)
87 45 1914618 63 55 A 1712 R 31 18 A 4735 R 31 41
69 1 85 54 A 1854 R 27 28 A 5065 R T4 e
1883730 70 44 67 86 A 1855 R 27 22 A 5076 R T4 e
1885297 89 17 87 57 A 1999 R 27 18 A 5272 R 21 28
1886496 85 & 1917164 63 24 A 2069 R 7 12 23 11
86 6 66 25 8 &4 A 53285 R 47 25
1887033 70 18 1922408 69 16 28 24
1889664 70 3 1922700 85 5S4 31 3
1902102 83 54 67 56 A 2188 R 29 2 AA
1902103 . 85 54 1932548 70 45 A 2229 R 28 18
1902104 85 54 A 2230 R 28 16
47 56 A 2297 R 43 1 AA 387 R 7 e
1904083 70 41 A A 2440 R 7 62 AA 359 R 30 9
1904370 63 51 A 2641 R 7 58 AA 380 R 45 44
85 31 A 2444 R 7 58 AA 499 R 28 22
67 58 A 33 X 23 14 T4 ae AA 517 R 29 39
1904377 63 21 A 43 R 17 3 A 2499 R 31 6 AA 518 R 29 38
&5 20 A 76 R 3 2 A 2500 R 31 5 AA 519 R 29 35
86 22 A 133 R 39 3 A 2530 R 7 56 AA 584 R 39 16
9 9 A 174 R 7 2% A 2564 R 31 7 AA 586 R 39 49
1904669 68 23 A 179 X 21 10 A 2568 R 73 4 AA 663 R 48 1
7 19 23 10 A 257% R 7 62 AA 664 R 39 6
1904817 69 9 A 243 X 21 9 A 2587 R 28 18 AA 1158 R 39 27
1904829 65 51 23 9 |- A 2610 R 19 138 AA 1156 R 39 27
87 58 A 258 R 7 45 53  ae AA 1395 R 48 5
1904851 65 & 25 42 56 2 AA 1407 R 48 12
8 6 A 348 R 41 5 60 2 AA  159% R 15 13
1906909 0 7 A 354 R 7 17 A 2729 R 61 1 AA 1730 R 31 20
1906939 63 22 A 460 R 28 10 A 2731 R 61 3 AA 1986 R 31 21
66 23 A 487 R 85 14 A 2734 R 61 16 AA 2044 R 9 34
1909034 69 4 59 14 61 22 AA 2064 R 29 37
1909035 69 11 A 499 R 17 1 A 2747 R 19 47 AA 209% R 7 57
1909041 69 10 A 500 R 21 28 55 ss AA 2096 R 7 53
1909070 67 %6 23 7T A 2758 R 43 23 AA 2454 R 7 s
1909462 70 23 A 515 R 7 50 A 2756 R 43 24 AA 3075 R 89 29
1909654 70 40 A 516 R 7 W A 2773 R 63 & &0 1
1909789 70 30 A 519 R 7 60 A 2783 R 68 35 61 24
1910047 70 2% A 520 R 7 62 A 2875 R 7 34 AA 3120 R 48 6
1910048 70 24 A 521 R 7 27 A 2880 R 7 41 AA 3238 R 61 8
1910174 69 17 A 522 R 7 61 A 2883 R 61 7 AA 3239 R 61 &4
1911097 63 14 A 523 R 7 58 A 2899 R 61 17 AA 3240 R 61 6
65 14 A 535 R 30 12 61 23 AA 3241 R 61 2
66 13 A 2958 R 28 9 AA 3243 R 61 24
1911232 71 %0 AA 3495 R 61 20
81 27
PC-659-(10-59) D



NUMERICAL INDEX

78 TRACTORS—MODEL “D” (STYLED)

Part No. Page Key Part No. Page Key Part No. Page Key Part Ne. Page Key
AA 3497 R 63 10 AB 3146 R 61 1 AD 733 R 11 17 AD 1757 R 11 36
65 10 AB 3561 R 56 5 AD 749 R 14 17 AD 1759 R 11 37

66 10 60 5 AD 752 R 14 9 AD 1760 R 33 20

AA 3680 R 7 54 AB 3674 R 21 e AD 753 R 45 13 AD 1768 R 8 14
AA 3844 R 9 34 AB 3739 R 61 20 AD 755 R 45 39 AD 1770 R 15 2
AA 4297 R 29 35 AB 4059 R 61 10 AD 778 R 5 9 AD 1771 R 15 3%
AA 4298 R 29 34 AB 4078 R 57 8 AD 787 R 3 3 AD 1801 R 11 36
AA 4422 R 56 24 59 11 AD 788 R 4 ep AD 1845 R 3% 3
AA 4442 R 56 18 AB 4226 R 19 39 9 &40 AD 1855 R 60 6
AA 4480 R T4 se 53 o AD 789 R 9 29 AD 1871 R 13 16
AA 4482 R T4 se AB 4748 R 15 36 AD 796 R 18 36 AD 1872 R 18 4
AA 4483 R 74 ee AD 825 R 30 21 AD 1893 R 31 33
AA 4507 R 29 37 AD 829 R 9 20 AD 1895 R 31 36
AA 4618 R 59 29 AC AD 830 R. 19 1 AD 1896 R 31 35
60 1 25 os AD 1901 R 8 9

61 18 AD 838 R Y AD 1925 R 46 13

AA 4665 R 61 11 AC 119 R 48 12 i1 19 AD 1926 R 46 1
AA 4666 R 61 6 48 12 AD 852 R 11 26 AD 1930 R 42 24
AA 4667 R 861 13 AC 600 R 9 34 AD 874 R 8 5 AD 1931 R 42 7
AA 4762 R 55 38 AC 648 R 51 16 AD 876 R 37 7 AD 1939 R 42 31
56 1 AC 649 R 81 16 AD 878 R 17 42 AD 1945 R 26 14

81 18 AC 667 R 17 36 AD 900 R 48 6 AD 1946 R 26 26

AA 4845 R 56 11 AC  T62 R 30 9 AD 917 R 15 4 AD 1948 R 26 21
56 23 AC 765 R 9 19 AD 918 R 30 4 27 e

AA 4924 R 61 8 AC 799 R 31 25 AD 938 R 1 20 AD 1950 R 29 12
"AA 4925 R 61 9 AC 1013 R 23 67 AD 990 R 48 6 AD 1954 R 28 2
AA 4926 R 61 12 AC 1014 R 23 66 AD 1023 R 15 34 AD 19597 R 28 28
AA 4927 R 61 10 AC 1030 R 51 18 AD 1073 R 51 9 AD 1958 R 28 21
AA 4952 R 43 1 AC 1079 R 29 32 AD 1203 R 9 18 AD 1959 R 28 11
AA 4982 R 61 13 AC 1080 R 29 34 AD 1220 R 31 37 AD 1960 R 28 1
AA 5309 R 29 33 AC 1301 R 51 19 AD. 1221 R 31 139 AD 1961 R 28 é
AA 5332 R 61 19 AC 1316 R 29 33 AD 1225 R 7T 22 AD 1962 R 29 31
AA 5333 R 28 27 AC 1329 R 43 12 AD 1226 R 7 42 AD 1963 R 29 6
AA 5334 R 28 22 AC 1330 R 9 34 AD 1227 R 7 15 31 19
AA 5367 R T4 e AD 1228 R 7 13 AD 1964 R 29 9
AA 5603 R T4 se AD 1234 R 34 6 AD 1965 R 31 4
AA 6141 R 21 55 AD AD 1248 R 33 17 AD 1966 R 7 35
AA 6142 R 23 66 AD 1249 R 5 é AD 1967 R 7 38
AD 1250 R 34 13 AD 1972 R 5 11

AD 49 R 18 7 AD 1251 R 34 13 AD 1992 R 27 27

AB AD 84 R 7 3 AD 1256 R 33 3 AD 1993 R 27 17

AD 98 R 13 32 AD 1275 R 34 21 AD 1994 R 27 29

AD 99 R 17 2% AD 1276 R 34 17 AD 1995 R 27 23

AB 1189 R 86 22 AD 104 R 8 7 AD 1298 R 43 28 AD 1996 R 27 24
60 15 AD 174 R 17 27 AD 1299 R 43 26 AD 1997 R 27 19

AB 1196 R 57 21 AD 179 R 13 2 AD 1322 R 50 5 AD 2028 R 4 s
AB 1197 R 56 25 AD 182 R 51 11 AD 1334 R 11 34 AD 2032 R 11 33
AB 1204 R 57 8 AD 183 R 51 12 AD 1343 R ] 4 AD 2033 R 11 33
59 11 AD 184 R 51 10 AD 1358 R 11 34 AD 2034 R 11 33

AB 1545 R 28 27 AD 185 R 51 13 AD 1371 R 33 4 AD 2048 R 42 31
AB 1549 R 31 20 AD 19% R 49 2 AD 1381 R 47 20 AD 2057 R 56 4
AB 1621 R 26 16 AD 200 R 34 &4 AD 1389 R 51 7 60 4
AB 1830 R 56 18 AD 285 R 51 15 AD 1390 R 51 17 AD 2058 R 60 17
AB 1833 R 60 19 AD 298 R 5 5 AD 1400 R 21 e AD 2062 R 61 5
AB 1837 R 56 21 AD 315 R 3% 3 AD 1418 R 50 4 61 6
AB 1838 R 56 22 AD 332 R 49 6 AD 1430 R 41 17 AD 2076 R 53 42
AB 1839 R 19 39 AD 366 R 33 11 AD 1431 R 41 1 55 49
53  es AD 422 R 49 6 AD 1450 R 50 5 AD 2077 R 53 22

AB 1840 R 56 11 AD 436 R 51 e 50 11 855 26
AB 1842 R 56 24 AD 452 R &7 24 AD 14%1 R 50 12 AD 2079 R 53 8
AB 1843 R 25 31 48 9 AD 1456 R 41 43 55 11
AB 1860 R 60 18 AD 466 R 9 8 AD 1459 R 41 51 65 14
AB 1965 R 60 17 AD 477 R 9 42 AD 1465 R 51 20 AD 2081 R 56 23
AB 2568 R 56 9 AD 483 R 17 46 AD 1471 R 41 57 AD 2082 R 56 6
&0 9 AD 508 R 51 20 80 10 AD 2089 R 53 32

AB 2571 R 53 47 AD 530 R 32 7 AD 1472 R 50 9 87 26
55 54 AD 531 R 32 14 AD 1475 R 47 5 AD 2090 R 53 30

AB 2582 R 60 7 AD 535 R 51 1 AD 1603 R 23 18 AD 2091 R 56 26
AB 2599 R 56 7 AD 586 R 51 1 AD 1605 R 33 19 AD 2314 R 37 3
AB 2687 R 56 5 AD 578 R 51 8 AD 1606 R 43 2 AD 2331 R 53 41
60 5 AD  61% R 49 6 AD 1607 R 33 7 55 48

AB 2805 R 28 27 AD 622 R 13 3 AD 1613 R 39 22 AD 2333 R 50 9
AR 2815 R 61 7 AD 632 R 51 2 | AD 1637 R 33 5 AD 2339 R 53 11
AB 2816 R 61 5 AD 635 R 11 9 AD 1645 R 45 11 57 11
AB 2817 R 61 8 AD 656 R 11 38 47 5 AD 2340 R 53 14
AB 2818 R 61 10 AD 669 R 11 32 AD. 1647 R 47 5 87 14
AB 2820 R 61 5 AD 671 R 11 39 AD 1666 R 37 36 AD 2341 R 50 5
61 6 AD 700 R 8 15 | AD 1707 R 34 23 AD 2375 R 68 38

AB 2875 R 23 o AD 703 R 11 3 | AD 1741 R 18 32 AD 2376 R 68 39
AB 2957 R 61 7 AD 709 R 28 5 AD 1744 R 45 22 AD 2377 R 7 3

PC-659-(10-59)



NUMERICAL INDEX

TRACTORS—MODEL “D” (STYLED) 79
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AD 2379 R 13 16 AD 2692 R 11 34 AF 2775 R 31 20 B 1587 R CONT
AD 2381 R 53  se AD 2695 R 41 we AF 2889 R 7 42 59 4
57 ee AD 2696 R 41 e AF 3816 R 55 38 B 1589 R 53 31
AD 2406 R 42 ee AD 2706 R 25 e 56 1 57 27
AD 2409 R 41 57 AD 2701 R 9 11 61 24 8 1592 R 19 41
850 10 AD 2702 R 59 11 AF 3817 R 60 1 53 44
AD 2413 R 53 8 86 19 61 24 B 1594 R 28 8
55 11 AD 2703 R 55 11 8 1601 R 53 36
68 14 66 19 55 40
AD 2416 R 53 22 AD 2704 R 56 4 AH—AP 57 31
55 26 60 & 59 31
55 28 AD 27035 R 55 27 8 1608 R 53 49
59 28 AD 2725 R 53 22 AH 818 R 18 16 55 56
AD 2417 R 53 22 55 26 AP 19305 H 57 8 B 1662 R 53 48
55 26 55 27 50 11 35 55
85 30 AD 2729 R 11 34 B 1663 R 19 44
AD 2419 R 59 28 AD 2736 R 53 8 53 e
AD 2424 R 46 1 55 11 AR B8 1664 R 19 46
AD 2425 R 46 13 65 14 53  es
AD 2428 R 29 9 AD 2737 R 57 8 B 1669 R 26 17
AD 2438 R 11 3 59 11 AR 10010 R 25 41 8 1723 R 61 11
AD 2439 R 11 17 66 19 AR 10018 R 25 18 B 1724 R 61 9
AD 2444 R 11 9 AD 2738 R 55 11 AR 10020 R 25 14 8 172% R 61 3
AD 2445 R 11 9 66 19 AR 10021 R 25 37 8 1726 R 61 4
AD 2449 R 13 16 AD 2739 R 31 8 AR 10022 R 25 10 B 1727 R 53 37
AD 2450 R 57 29 AD 2743 R 11 20 AR 10027 R 25 20 55 41
59 29 AD 2751 R 33 11 AR 10042 R 25 20 57 32
60 1 AD 2754 R 33 15 AR 10066 R 25 41 81 14
AD 2451 R 53 34 AD 2756 R 33 4 AR 10078 R 25 49 8 1728 R 56 8
55 38 AD 2765 R 37 44 AR 10077 R 25 139 59 32
55 1 AD 2769 R 33 19 AR 11030 R 65 22 60 8
AD 2470 R 4 as AD 2774 R 39 32 66 25 | B 1901 R 29 130
AD 2480 R 51 21 AD 2807 R 34 12 AR 11062 R 63 61 B 1951 R 19 36
AD 2481 R 51 21 41 46 65 61 35 4
AD 2482 R 81 21 AD 2816 R 31 33 66 31 | B 1986 R 18 35
AD 2483 R 51 21 31 37 |' AR 11063 R 63 40 B 2081 R 28 9
AD 2484 R 51 21 AD 2820 R 17 44 &5 60
AD 2485 R 51 21 AD 2823 R 17 19 66 30
AD 2486 R 51 14 AD 2831 R 37 7 AR 11067 R 69 17 c
AD 2487 R 81 14 AD 2834 R 60 6 AR 12006 R 21 30
AD 2496 R 1% 27 AD 2835 R 56 & AR 12011 R 23 27
AD 2497 R 30 20 AD 2843 R 14 5 AR 21785 R 72 ee ¢ 74 R 14 23
AD 2498 R 11 138 AD 2845 R 13 16 c 171 R 15 41
AD 2504 R 33 5 AD 2852 R 51 21 ¢ 247 R 19 11
AD 2518 R 11 34 AD 2833 R 51 21 B C 434 R 14 32
AD 2519 R 11 34 AD 2854 R 51 21 c 524 R 9 35
AD 2531 R 4 e AD 2855 R 51 21 ¢ 538 R 39 1
AD 2535 R 4 ee AD 2856 R 51 14 | 8 60 R 30 12 ¢ 614 R 1 7
11 34 AD 2857 R 51 20 B 66 R- 46 4 ¢ 667 R 14 37
AD 2544 R 19 1 AD 2859 R 11 33 B 47 R 46 8 C 677 R 48 11
25 a8 AD 2860 R 9 34 | 8 122 R 11 3 c 760 R 14 4
AD 2568 R 56 25 AD 2865 R 25 oo 8 178 R 39 36 c 826 R 43 17
AD 25%8% R 53 18 T3 e B 178 R 39 9 < 838 R 45 2
53 ae AD 2870 R 25 e B8 192 R 39 26 d 840 R 45 3
57 18 AD 2872 R 11 34 | 8 193 R 39 26 c 902 R 17 35
57  se AD 2877 R 11 33 B 194 R 39 26 c 912 R 15 17
AD 2596 R 41 oo AD 2878 R 11 133 8 228 R 39 40 19 34
AD 2617 R 11 26 AD 2879 R 11 33 B 259 R 7 40 C 916 R 19 5
AD 262% R 3 3 AD 2884 R 17 49 B 439 R 7 28 ¢ 932 R 7 2
AD 2627 R 3% 3 18 39 | 8 998 R 57 22 ¢ 972 R 7 10
AD 2628 R 3% 3 AD 2886 R 11 33 8 1030 R 53 12 c 97% R 7 14
AD 2636 R 50 5 AD 2887 R 11 33 57 12 c 985 R 45 10
AD 2639 R 56 18 AD 2888 R 11 33 63 45 C 1059 R 45 24
AD 2652 R 42 24 65 45 € 1096 R 33 13
AD 26%3 R 42 7 67 67 C 1102 R 45 21
AD 2657 R 46 1 AF 8 1085 R 21 39 C 1104 R 45 15
AD 2660 R 39 130 23 55 C 1109 R 45 9
AD 2671 R 73 e B 1107 R 23 22 c 1200 R 18 40
AD 2675 R 4 e AF 687 R 60 5 25 44 ¢ 1201 R 8 13
11 s AF 688 R 56 5 B 1516 R 27 1 ¢ 1215 R 45 18
72 ee AF 701 R 56 10 | B8 1520 R 27 10 ¢ 1220 R 33 16
AD 2677 R 4 e 60 10 8 1822 R 27 13 45 26
11 e AF 710 R 55 38 | 8 1523 R 27 11 ¢ 1231 R 45 23
71 e 56 1 | B 1538 R 29 30 ¢ 1242 R 45 23
AD 2679 R 71 s 61 24 | B 1567 R 73 3 C 1439 R 37 49
AD 2681 R 17 eo AF 525 R 18 7 | B8 1568 R 73 7 C 1494 R 15 18
72 ee AF 1204 R 31 13 | B8 1569 R 31 34 19 33
AD 2690 R 4 se AF 1586 R T4 ee B 1580 R 56 3 ¢ 1517 R 51 19
11 34 AF 2749 R 56 9 60 3 C 1526 R 18 9
AD 2691 R 11 34 60 9 | B 1587 R 85 4 ¢ 1530 R 18 8

PC-659-(10-59)



NUMERICAL INDEX

80 TRACTORS—MODEL “p” (STYLED)

Part No. Page Key Part Ne. Page Key Part No. Page Key Part Ne. Page Key
¢ 1578 R 43 11 D 376 R 13 4 D 825 R 45 20 D 1719 R 9 11
c 1705 R 30 15 D 377 R 14 6 D 831 R 17 21 D 1720 R 13 13
c 1778 R 29 36 D 378 R 18 11 D 836 R 5 3 D 1721 R 13 14
< 1865 R 9 41 D 392 R 7 4% D 843 R 47 1 D 1722 R 13 16
C 1980 R 43 14 . 25 42 D 844 R 47 8 D 1724 R 13 15
€ 1981 R 43 12 D 393 R 15 28 D 849 R 49 6 D 1736 R 18 23
C 1982 R 43 9 41 33 D 898 R 43 18 b 1737 R 18 16
C 1983 R 43 10 D 396 R 18 4 D 916 R 15 1 D 1739 R 33 3
(< 2000 R 9 25 D 399 R 18 5 17 38 D 1740 R 33 4
C 2007 R 31 23 D 400 R 18 10 D 917 R 14 22 37 62
C 2199 R 51 18 D 401 R 7 9 D 918 R 14 21 D 1780 R 11 10
C 2378 R 29 33 D 402 R 3 11 D 933 R 34 16 D 1754 R 14 17
D 403 R 8 5 41 45 D 17585 R 14 8

17 47 D 937 R 5 8 D 1760 R 14 10

D 18 33 41 6 D 1761 R 14 11

) 409 R 9 38 D 938 R 51 14 D 1766 R 45 41

D 410 R 8 10 D 946 R 33 11 D 1768 R 45 40

D 6 R 13 20 ) 411 R 51 1 D 947 R 33 11 D 1769 R 45 135
D 14 R 8 6 D 417 R 7 37 D 948 R 33 10 0D 1772 R 8 13
) 31 R 7 5 31 1 D 963 R 11 34 D 1773 R 13 19
D 37 R 13 32 D 420 R 33 5 D 993 R 37 54 D 1776 R 13 12
D 38 R 8 4 ) 447 R g8 8 D 1050 R 49 6 D 1783 R 11 23
D 49 R 33 23 D 448 R 8 7 D 1078 R 81 21 D 1785 R 7 8
D 67 R 13 23 D 449 R 8 3 D 1080 R 11 14 D 1786 R 26 &
D 71 R 17 25 ) 450 R 8 1 D 1081 R 33 12 D 1787 R 9 31
D 82 R 28 10 D 451 R 8 11 D 1163 R 11 15 D 1788 R 9 16
28 20 D 452 R 8 9 D 1171 R 11 34 D 1789 R 9 39

D 88 R 13 2 D 454 R 5 10 b 1172 R 11 34 D 1790 R 25 24
D 100 R 15 44 D 459 R 37 27 D 1185 R 17 49 D 1791 R 11 22
D 102 R 13 27 D 465 R 9 33 D 1203 R 45 29 D 1797 R 43 6
D 136 R 39 8 T4 oo D 1205 R 32 7 D 1821 R 33 18
D 140 R 33 16 D 467 R 13 24 D 1206 R 32 14 D 1828 R 17 31
D 141 R 16 14 D 486 R 47 2 D 1229 R 32 11 D 1830 R 37 63
D 143 R 33 13 D 488 R 26 7 D 1246 R 37 15 D 1831 R 37 88
D 147 R 33 9 D 490 R 17 24 D 1247 R 37 21 D 1832 R 37 44
D 156 R 47 28 ) 509 R 17 18 D 1250 R 47 25 D 1833 R 37 82
D 157 R 19 16 18 37 D 1257 R 45 49 D 1838 R 37 41
D 158 R 14 31 D 530 R 81 12 D 1258 R 32 9 D 1836 R 37 43
D 169 R 13 6 D 531 R 51 12 D 1269 R 33 6 D 1840 R 37 38
D 177 R 8 14 D 532 R 51 e D 1283 R 51 20 D 1841 R 37 26
D 178 R 15 42 D 534 R 13 22 D. 1298 R 17 43 D 1842 R 37 25
D 179 R 7T 7 D 552 R 14 29 D 1300 R 17 45 D 1843 R 37 23
30 11 D 553 R 11 37 D 1306 R 17 44 D 1844 R 37 30

D 186 R 17 26 D 554 R 17 28 D 1324 R 37 60 D 1847 R 37 57
33 2 ) 565 R 7 4 D 1330 R 37 34 D 1849 R 37 48

D 193 R 13 9 b} 573 R 51 21 D 1332 R 37 4 D 1851 R 28 4
D 196 R 47 12 D 574 R 51 11 D 1342 R 15 31 D 1858 R 37 10
) 206 R 33 1 D 575 R 51 11 D 1343 R 15 29 D 1861 R 11 4
D 233 R 51 21 D 576 R 51 10 D 1345 R 11 33 D 1866 R 18 15
D 271 R 8 18 D 577 R 81 10 D 1366 R 18 136 D 1868 'R 18 17
D 279 R 17 46 D 578 R 51 13 D 1387 R 17 19 D 1877 R 45 43
D 281 R 9 8 D 579 R 51 13 D 1368 R 9 42 D 1879 R 47 20
D 285 R 9 10 ) 882 R 49 2 | D 1385 R 37 31 D 1881 R 47 17
D 289 R 15 8 5 583 R 49 1 D 1386 R 37 31 D 1888 R 47 19
D 291 R 13 22 D 584 R 49 3 D 1429 R 11 33 D 1891 R 9 28
D 293 R 15 39 D 600 R 51 15 D 1430 R 11 33 D 1898 R 45 7
D 294 R 26 30 D 601 R 51 15 D 1458 R 51 8 D 1909 R 15 9
D 296 R 33 20 D 622 R 32 4 D 1459 R 51 8 D 1914 R 31 24
D 297 R 17 18 37 55 D 1520 R 15 3% D 1916 R 30 10
17 20 ) 629 R 34 15 28 12 D 1918 R 30 13

18 37 41 44 39 18 D 1922 R 9 24

D 298 R 17 17 D 635 R 48 2 D 1524 R 49 6 D 1923 R 9 23
D 299 R 11 16 D 636 R 48 1 D 1542 R 3% _ 7 D 1924 R s 22
) 301 R 8 2 D 651 R 14 20 | D 1563 R 9 3 D 1925 R 9 21
D 302 R 8 11 D 655 R 18 38 D 1591 R 51 s D 1926 R 19 4
) 308 R 8 10 D 659 R 14 28 D 1662 R 17 23 D 1927 R 1% 3
D 309 R 9 4 D 673 R 33 11 D 1671 R 8 14 D 1928 R 14 2%
D 317 R 8 1 D 678 R 32 20 | D 1673 R 45 12 D 1929 R 15 5
D 328 R 11 2 D 683 R 13 85 | D 1674 R 45 6 D 1932 R 15 36
33 18 D 684 R 18 24 | D 1684 R 1 s D 1938 R 17 10

D 336 R 11 ) D 713 R 51 2 [} 1696 R 17 13 18 18
D 349 R 13 25 ) 738 R 14 18 19 21 D 1939 R 17 7
D 355 R 14 36 D 743 R 45 19 D 1701 R 47 18 18 22
37 13 D 744 R 13 29 | D 1702 R 47 31 D 1940 R 18 34

D 358 R 33 14 D 745 R 34 12 | b 1703 R 45 11 D 1941 R 18 39
D 359 R 14 19 41 46 | O 1706 R 14 27 D 1944 R 15 16
33 21 D 789 R 32 15 | D 1709 R 14 34 D 1950 R 30 2

) 364 R 9 12 D 793 R 5 16 D 1716 R 9 40 39 15
18 30 D 794 R 5 15 | b 1717 R 9 32 D 1951 R 30 6

26 7 D 7085 R 13 26 ) 1718 R 9 29 D 1952 R 30 7

PC-659-(10-59)



NUMERICAL INDEX

TRACTORS—MODEL “D” (STYLED) 81
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
D 1957 R 30 8 D 2460 R GONT D 2865 R CONT D 3087 R CONT
D 1958 R 17 29 51 6 55 19 42 33
D 1959 R 19 10 | p 2464 R 45 17 59 19 D 3088 R 53 39
D 1960 R 19 9 D 2512 R 41 57 ] 2870 R 41 17 85 43
D 1961 R 19 1% 50 10 D 2880 R 11 36 57 34
D 1962 R 17 39 D 2526 R 41 59 D 2882 R 41 58 59 34
D 1964 R 11 8 50 7 50 8 D 3089 R 56 20
D 1965 R 11 11 D 2531 R 11 34 D 2887 R 19 14 60 16
D 1968 R 14 30 D 2538 R 3 8 D 2890 R 17 16 D 3092 R 53 23
D 1969 R 47 11 D 2549 R 41 43 19 35 55 45
D 1970 R 11 26 p 2581 R 43 31 D 2891 R 17 6 D 3100 R 53 41
D 1983 R 19 22 D 2566 R 33 5 D 2892 R 17 11 55 48
D 1994 R 41 34 D 2568 R 33 4 D 2900 R 34 8 D 3101 R 83 40
N 1997 R 15 40 D 2570 R 50 9 D 2908 R 53 18 55 47
D 2001 R 7 26 D 2579 R 17 48 57 18 D 3103 R 53 29
D 2008 R 5 16 D 2584 R 41 17 D 2911 R 53 11 D 310% R 37 3
D 2009 R 11 21 D 2585 R 41 12 57 11 D 3109 R 7 48
D 2029 R 15 26 D 2586 R 41 16 D 2914 R 53 16 D 3110 R 42 6
D 2031 R 15 20 D 2587.R 41 22 55 24 D 3111 R 42 6
D 2033 R 19 31 D 2588 R 41 14 57 16 D 3112 R 42 17
33 22 ») 2590 R 41 4 59 24 ) 3113 R 42 1
55 26 D 2591 R 41 1 D 2941 R 15 12 D 3116 R 53 14
85 131 D 2592 R 41 3 19 29 57 14
D 2037 R 37 4 D 2593 R 41 2 D 2942 R 19 19 D 3120 R 50 9
D 2038 R 37 9 D 2594 R 41 10 D 2943 R 15 23 D 3121 R 13 16
D 2039 R 37 19 D 259% R 41 9 19 23 D 3132 R 42 s
D 2040 R 37 20 D 2596 R 41 8 D 294 R 15 25 D 3135 R 41 57
D 2053 R 11 13 D 2597 R 41 28 D 2950 R 5 11 50 10
D 2079 R 8 2 D 2602 R 41 55 D 2951 R 2% 14 D 3139 R 68 133
D 2080 R 7 6 D 2604 R 41 56 D 29%2 R 26 29 D 3140 R 68 47
31 42 D 2608 R 41 39 D 2953 R 26 27 D 3141 R 88 136
D 2098 R 32 22 D 2606 R 41 49 D 29%& R 26 13 D 3142 R 68 34
D 2119 R 30 5 D 2607 R 41 42 D 2959 R 46 17 D 3143 R 88 45
D 2120 R 30 1 D 2608 R 41 40 D 2960 R 46 10 D 3144 R 68 46
P 2121 R 51 21 D 2609 R 41 41 D 2961 R 46 9 |'p 3145 R 68 37
D 2122 R 28 28 D 2611 R 41 37 D 2966 R 18 27 D 3146 R 19 37
D 2123 R 11 20 D 2612 R 39 43 26 11 85 46
D 2124 R 11 19 41 36 D 2967 R 42 18 D 3158 R 31 12
D 2177 R 11 34 D 2615 R 41 20 D 2971 R 42 23 D 3159 R 31 14
D 2263 R 43 3 D 2616 R 41 31 D 2972 R 42 3 D 3161 R 46 17
D 2264 R 43 16 D 2623 R 50 11 D 2979 R 42 14 D 3194 R 11 3
D 2265 R 43 13 D 2627 R 51 20 D 2980 R 42 8 11 9
D 2287 R 13 16 D 2630 R 47 4 53 22 D 3195 R 11 9
D 2289 R 15 34 D 2638 R 47 21 55 26 11 17
D 2350 R 33 4 D 2728 R &1 30 D 2981 R 42 25 D 3246 R 46 14
33 8 D 2729 R 41 28 o} 2982 R 42 12 D 3282 R 18 12
33 7 D 2730 R 41 28 D 2985 R 42 33 55 5
D 2373 R 51 9 D 2734 R 9 28 D 2986 R 39 46 59 5
D 2374 R 51 9 D 2758 R 39 25 D 2987 R 39 45 D 3263 R 18 31
P 2375 R 30 16 D 2759 R 45 11 D 2989 R 26 15 D 3264 R 55 3
D 2376 R 31 27 47 8 D 2992 R 26 28 59 3
D 2377 R 31 32 47 31 D 2993 R 26 20 65 45
D 2379 R 31 41 D 2760 R 45 11 D 2994 R 26 8 D 3265 R 55 17
D 2380 R 30 14 D 2763 R 47 15 D 2995 R 26 3 59 17
D 2810 R 45 46 D 2789 R 17 33 D 2996 R 26 1 D 3266 R 55 10
D 2413 R 2 1 18 1 D 2997 R 26 2 59 10
D 2616 R 32 27 D 2800 R 14 38 D 2998 R 27 7 n 3293 R 29 1
D 2421 R 34 14 D 2802 R 33 15 D 2999 R 27 12 n 3309 R 73 5
D 2423 R 7 47 D 2803 R 33 9 D 3000 R 27 16 D 3310 R 55 18
D 2425 R 7 18 37 59 D 3008 R 26 12 59 18
D 2426 R 7 21 D 2804 R 33 10 D 3014 R 28" 13 D 3311 R 11 36
D 2427 R 7 16 D* 2805 R 33 8 D 3019 R 28 23 D 3315 R 34 17
D 2428 R 7 28 D 2807 R 33 7 D 3034 R 29 3 D 3339 R 47 1
D 2429 R T 46 D 2809 R 5 4 D 3035 R 29 7 5} 3381 R 19 37
D 2437 R 8 12 D 2810 R 42 1% D 3041 R 7 36 53 22
D 2438 R 7 43 D 2818 R 33 7 D 3042 R 27 4 55 26
D 2439 R 7 44 D 2823 R 11 36 D 3043 R 28 3 55 46
D 26440 R 7 39 D 2824 R 11 35 D 3044 R 28 7 ) 3382 R 53 22
D 2444 R 7 48 D 2848 R 32 23 D 3047 R 27 25 55 26
D 2445 R 7 29 D 2853 R 39 30 D 3048 R 27 28 55 35
D 2646 R 51 21 D 2854 R 39 32 D 3049 R 27 21 D 3402 R 41 8
D 2447 R 51 21 D 2853 R 39 31 D 3068 R 49 3 D 3411 R 13 16
D 2453 R 32 26 D 2856 R 39 22 D 3069 R 49 2 13 16
D 2454 R 34 22 D 2857 R 39 21 D 3070 R 49 1 D 3412 R 9 28
D 245% R 34 21 ») 2860 R 39 13 D 3071 R 49 3 ) 3418 R 11 34
D 2456 R 34 20 D 2861 R 39 7 D 3072 R 49 3 D 3428 R 7 6
D 2457 R % 8 D 2862 R 39 12 D 3073 R 49 5 31 42
D 2459 R 34 17 D 2863 R 39 42 D 3083 R 42 25 D 3430 R 13 29
D 2460 R 34 25 D 2864 R 39 39 D 3084 R 42 12 0 3431 R 74 ee
50 3 D 2865 R 39 50 D 3087 R 41 54 b 3432 R 7% ee
PC-659-(10-59) )



NUMERICAL INDEX

82 TRACTORS—MODEL “D” (STYLED)
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
D 3433 R T4 oo H 666 R 21 14 R 11089 R 63 42
D 3434 R 74 e 23 13 K=M 85 42
H 922 R 53 6 67 64
57 6 R 11092 R 63 62
DLT H 948 R 7% ee K 2052 R 15 2 65 62
H 982 R 45 ) K 2172 R 19 27 66 32
K 3083 R 26 18 R 11093 R 63 63
DLT 13 25 47 M 42 XA 21 [} 65 63
DLTX ) 25 seo IVA 23 é 66 33
DLTX 16 25 o R 11094 R 63 41
DLTX 63 25 oo 65 41
IVA 583 21 s P - 87 63
23 5 R 11097 R 63 52
£ IXA 256 21 53 85 52
23 42 P 52 25 130 67 53
23 B30 P 348 25 21 &7 54
E 1994 R 7 32 23 65 P 710 25 51 69 55
£ 2150 R 7 11 P 850 25 28 70 28
8 6 P 947 25 41 R 11098 R 63 29
28 25 JD p 948 25 2 65 27
31 2 P 950 25 38 67 41
E 2158 R 7 33 P 951 25 34 R 11099 R 68 22
E 2302 RT 63 13 JD 17 R 48 18 P 1209 25 40 70 20
65 13 JD 110 73 2 R 11100 R 63 6
66 14 JD 115 73 1 R 69 1
69 54 JbD 166 R T4 o6 R 11101 R 69 20
JD 1219 R 51 17 R 11102 R 69 18
F JD 1267 R 48 é R 11103 R 69 21
Jb 7180 R 63 40 R 495 R T4 o0 R 11105 R 63 51
65 40 R 1069 R 31 41 65 51
67 62 R 1254 R 9 32 &7 58
F 690 R 56 13 JD 7183 R 68 6 R 2579 R 56 3 R 11106 R 63 21
6C 12 JD 7205 R 45 38 R 10009 R 25 47 65 20
F 692 R 56 14 JD 7207 R 37 é R 10010 R 25 30 66 22
60 13 JD 7214 R 37 61 R 10011 R 25 21 69 9
F 1549 R o 38 JD 7216 R 48 8 R 10014 R 25 51 R 11107 R 68 23
F 1743 R 17 26 JD 7222 H 39 29 R 10023 R 25 41 70 19
33 2 JD  T224 R 48 3 R 10024 R 25 2 R 11109 R 63 49
F 2270 R 48 14 JD  T231 R 37 28 R 195025 R 25 38 65 49
55 13 JD 7248 R 34 9 R 10026 R 25 34 - 67 60
F 2272 R 9 1 JD 7253 R 45 37 R 10036 R 25 9 R 11110 R 63 3¢
17 15 JD 7262 R 37 5 R 10037 R 25 16 65 39
18 13 JD 7266 R 39 28 R 10038 R 25 32 67 61
19 24 48 7 R 10041 R 25 3 R 11111 R 69 [-)
29 g JD 7270 R 48 4 R 10045 R 25 19 R 11112 R 69 8
30 19 JD 7282 R 37 29 R 10049 R 25 45 R 20228 R 18 40
42 oo JD 7297 R 37 39 R 10050 R 25 46 R 21635 R T 28
Y JD 7298 R 3¢ 10 R 10053 R 25 5
F 2273 R 7 24 JD 7350 R 37 40 R 10054 R 25 5
13 8 | Jp 7381 R 37 42 | R 10057 R 25 27 s
21 24 JD 7376 R 34 19 R 100681 R 25 13
23 70 JD 7390 R 39 33 R 10062 R 25 e
25 26 JD 7415 R 39 34 R 10063 R 25 52 s 93 B8 25 9
31 22 JO 7434 R 34 10 R 10066 R 25 48 S 98 25 43
32 19 JD 7484 R 33 22 R 10067 R 25 4 s 211 6 25 16
37 1 JD 7494 R 14 24 R 10078 R 25 33 ) 251 A 25 132
47 22 | JO 7534 R 33 15 R 10076 R 25 15 S 763 25 3
48 14 JD 7544 R 14 23 R 10078 R 25 50 S 1506 25 19
48 16 JO 7584 R 33 14 R 10079 R 25 29 ) 2041 25 17
F 2274 R 15 37 JD 7594 R 14 26 R 10114 R 25 6 S 2146 25 45
17 14 JD 7655 R 17 8 25 35 S 2147 25 46
29 11 18 21 R 10126 R 25 48 S 2151 D 25 5
F 2275 R 5 1 JD 7656 R 17 30 R 10139 R 25 é S 2151 E 25 5
28 19 18 19 25 35 S 2154 25 27
33 1 JD 7657 R 17 9 R 10147 R 25 28 S 2369 25 13
F 2276 R 14 12 18 20 R 10151 R 25 35 S 2424 25 52
F 3326 R 17 135 JD 7680 R 33 ) R 10180 R 25 43 S 2471 25 [
F 3384 R 7 44 JD 7759 15 15 R 10172 R 25 40 S 2482 25 3%
18 25 R 11084 R 67 51 S 2493 25 48
3 24 69 2 s 2502 25 4
37 14 R 11085 R 70 39
45 8 R 11086 R 63 11
47 3 65 11 X=Y
48 15 66 12
H 172 R 26 24 Jo 7760 18 26 70 29
H 449 R 53 22 39 10 R 11087 R 63 38 X 1178 B 25 41
85 26 41 15 65 38 X 1413 23 44
55 34 Jo 7777 45 36 R 11088 R 63 56 X 2457 25 41
H 66% R 23 47 JD 8111 R 34 ° &5 56 X 2458 25 18
. JD 8112 R 34 19 66 26 X 2461 25 14
PC-659-(10-59) &



NUMERICAL INDEX

TRACTORS—MODEL “D” (STYLED) 83

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
X 2462 25 37
X 2647 25 10
X 2653 25 39
X 2706 23 28
X 2719 23 14
X 2723 23 61
X 2766 23 27
X 2772 25 20
X 2798 23 39
X 2938 23 62
X 3043 23 23
X 3051 23 34
X 3114 21 11

23 11
X 3343 23 49
X 5521 21 19
X 5524 21 35
X 5549 21 15
X 5614 21 40
X 5615 21 27
X 5617 21 46
X 5643 21 51
X 5700 21 30
X 5996 21 43
X 6000 21 50
X 8590 21 27 .
X 7074 21 27
Y 5594 21 23
PC-659-(10-59) =



	ALPHABETICAL INDEX
	A
	Air Cleaner and Crankcase Ventilator

	C
	Camshaft and Associated Parts
	Carburetor
	Clutch
	Connecting Rods
	Cooling System
	Crankcase
	Crankshaft, Pistons, and Associated Parts
	Cylinder Block, Head, and Associated Parts

	D
	Decalcomania Sets
	Differential
	Drawbar

	E
	Electric Equipment
	Engine Replacement

	F
	Fan Shaft
	Fenders, Dust Shield, Platform, and Tool Box
	Final Drive
	Front and Rear Lamps
	Front Axle
	Front Wheel
	Front Wheel Equipment
	Fuel System

	G
	Gasket Sets
	Gauges
	Gearshift
	Generator and Relay
	Governor and Fan Drive

	H
	Hood and Grilles
	How to Order Parts

	I
	ID VIEW

	L
	Lighting Equipment Only
	Lubricating System

	M
	Magneto and Cables (Wico)
	Main Case
	Manifold
	Muffler and Exhaust Pipe

	O
	Oil Filter and Oil Pipes
	Oil Pump Assembly

	P
	Pistons, Connecting Rods, and Crankshaft
	Powershaft
	Powr-Trol Parts
	Pulley and Clutch
	Pulley Brake

	R
	Radiator
	Rear Wheel
	Rear Wheel Brakes
	Reverse Assembly
	Rubber Tire Wheel Assembly

	S
	Scrapers
	Seat
	Service Brakes
	Shift Forks
	Shutter and Controls
	Spark Plugs
	Spline Gear Cover, Clutch Control, and Pulley Brake
	Spline Shaft and Gears and Reverse Assembly
	Starting and Lighting Equipment
	Starting Motor
	Steel Rear Wheel and Equipment
	Steering

	T
	Throttle Control

	V
	Valves and Tappets
	Voltage Regulator

	W
	Water Feed and Valve



